M17

(Battery)

Sweeper Scrubber
Parts Manual

ES® Extended Scrub System — \ .
TennantTrue® Parts —
IRIS® a Tennant Technology \e C 2 o
Pro-Panel™ Controls
Insta-Fit™ Adapter

An ORBIO™ Technology

North America / International
- 9017357
Rev. 01 (7-2016)




Ref Part No. Serial Number Description Qty.
82681 Bracket WIdt, Lpg Mount 1
63810 Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 Nut Adjustable, Lpg Tank Mtg 2
1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
6 54930 Vaporizer, LPG 1

1.
2.
3.

EN| 4

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.

(A) Identify the machine model.

(B) Identify the machine serial number from the data plate.

(C) Ensure the proper serial number is used from
the parts list.

. Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and
purchase order number.

Provide detail shipping instructions.

(D) V - Identifies an assembly
A — ldentifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options —

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant Company

PO Box 1452

Minneapolis, MN 55440

Phone: (800) 553-8033 or (763) 513-2850
www.tennantco.com

Touch-N-Go, 1-STEP, Dura-Track, SmartRelease, Duramer, Insta—Fit are trademarks of Tennant Company.

Specifications and parts are subject to change without notice.

Copyright © 2016 TENNANT Company, Printed in U.S.A.




CN

Ll

i - SR TR
IAEA] TENNANT 24 Bl SR ARt RIS AR, BRCRANHER T DA ST, S i B
VERE T TR R R Y A A

W) HENLENE.
®) MEFEREHENRZFNS.
© HEEAMEFIRTHERTFS.
HESBG SMEE.
T%f THELZ 59 1T .
RIS, ARER. F7 D 5. AR,
G SIEMRIBESRS.
RO R B .

o vV - #Eas
A - FRANTEERHEAS

& Lo BAEAT .
WSS RS %,
g -

FES -

AL -
wERE
BEREBIEER -
EPOID RS -
FHAY -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice solo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,
por teléfono, por fax o por correo.

Siga los siguientes pasos para que la entrega sea rapida.

1.

2
3.
4

(A) Indique el modelo de maquina.
(B) Indique el nimero de serie de la etiqueta de datos.
(C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

Incluya su nombre, el nombre de la empresa, el ID de cliente,
las direcciones de envio y facturacion, el nimero de teléfono y el nimero del pedido de compra.

Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

N¢ serie —

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor —

Ne¢ cliente -

Fecha de instalacion -

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

(A) Identifiez le modéle de la machine.

A remplir au moment de I'installation a titre de référence.

2. (B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.
FR 3. (C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de piéces détachées.
4. Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.| N°du modéle -
5.  Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, 'adresse Ne de série -
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande. . .
Options de la machine -
6. Fournissez des instructions d’expédition détaillées. .
Agent commercial -
) ¥ - identifie un assemblage N? tél. de agent commercial -
A - identifie les piéces composant I'assemblage Numéro d'identification client —
Date d’installation —
R—=yYoEFH*% ' LROEZSML TSN
TENNANTH B D A=V ELIERERDH EHBUIELY,
KU HTSA BOTEXIE. #5110, BE . FAX. T2 FHTHREVOLET.
HEEICBRITELLIC. LTOFERBMS IS0,
1. (A HEOETLAEZSMoELLIE,
2. B) SO T—ASALICHRIESh TS YT LES
EHHSEIED, ] o .
3. (©) /S—YYRMEBELT, ST AESHNELLA SRR REMETRSIIC. REMCEAL TS,
JP &Ly, EF L No. -

NR=YEBLHEEBMSELIIEN, 22T/ H505 D
R—UESOSRESTOIENITEEESEL,
BEFROBLH. R4 . BEDES ., FR/FALMER.
BHEES . INEBSEBALS HIEE,
RAICBETHIHEN BN, BBERL TS,

@ V-7 IVERLET
A - TR IVICEFNDA—VERLET

VT N, -

BmOF T

PRFEIERE -

MRFE LIRS DRIEHS -

Fial

D& S

AEID
BH -

i







GENERAL RECOMMENDED MAINTENANCE

NA
General Recommended Maintenance ltems

Ref. Part No. Serial Number Description Qty.

v 9020270 (000000- ) Service Kit [T17] 1
A 1207086 (000000- ) Blade, Front Squeegee 56.6l (Linard) 1
A 1207087 (000000- ) Blade, Rear Squeegee 60.6I (Linatex) 1
A 1213211 (000000- ) Blade, Sqge, Side, Linatex 2
A 1037822 (000000- ) Filter, Panl, Dust, 2.0 X 06.1 X 07.6 1
A 1206370 (000000- ) Hose Assy, Drain, 3.01d 35 L 1
A 1207661 (000000- ) Hose Assy, Rear Squeegee 1
A 9020233 (000000- ) Caster Assy, Sq, Rear, Afmkt [T17] 2
v 9020271 (000000- ) Squeegee Kit, Rear_Side, Linatex [T17] 1
A 1207086 (000000- ) Blade, Front Squeegee 56.6l (Linard) 1
A 1207087 (000000- ) Blade, Rear Squeegee 60.6l (Linatex) 1
A 1213211 (000000- ) Blade, Sqge, Side, Linatex 2
v 9020272 (000000- ) Squeegee Kit, Rear_Side, Urethane [T17] 1
A 1208356 (000000- ) Blade, Front Squeegee 56.61 (Urethane) 1
A 1208357 (000000- ) Blade, Rear Squeegee 60.6l (Urethane) 1
A 1213266 (000000- ) Blade, Sqge, Side, Ure 2

16411 (000000- )  Off Whites/G Acrylic12.80z[Acm101-00171] 1

16412 (000000- ) Teal Blue S/G Enamel12.80z[Icm101-70266] 1

377540 (000000- ) Paint, Airdry, Blk, 120z 1

377538 (000000- ) Paint, Airdry, Gray, 120z [Enamel] 1

377537 (000000- ) Iron Gray S/G Enamel12.80z[Icm101-00517] 1
v 9015028 (000000- ) Belt Kit, Swp, Afmkt [M17] 1
A 1217546 (000000- ) Belt, Ribbed, 40.51 [Pj07] 1
A 1217545 (000000- ) Belt, Ribbed, 29.8I [Pj07] 1
A 1221590 (000000- ) Tool, Installation, Belt [M17] 1

M17 9017357(4-2016) 1-1



GENERAL RECOMMENDED MAINTENANCE

1-2

M17 9017357 (5-2014)



STANDARD PARTS

SECTION 2

Contents Page Contents Page
Fig. 1 - Replacement Brushes, Scrub Head .... 2-2 Fig. 44 - Rear Squeegee Group .............. 2-88
Fig. 2 - Replacement Brushes, Sweeping Fig. 45 — Right Hand Door and Battery

and Side Scrub .................... 2-4 CoverGroup ........ccovvvvuinnn.. 2-90
Fig. 3 - Main Frame Group .................. 2-6 Fig. 46 - Electrical Box Group . ... ............ 2-92
Fig. 4 - Front Cover and Directional Pedal Group 2-8 Fig. 47 - Electrical Box Wires Group .......... 2-94
Fig. 5 - Steering Wheel Group . .............. 2-10 Fig. 48 - Electrical Circuit Breaker Box
Fig. 6 - Power SteeringGroup . .............. 2-12 Group, Sweeping ................. 2-96
Fig. 7 - Brake Pedal Group ................. 2-14 Fig. 49 - Electrical Box Group, Sweeping . ... .. 2-98
Fig. 8 - Instrument Panel Group ............. 2-16 Fig. 50 - Electrical Schematic ............... 2-100
Fig. 9-SeatGroup ............ccoiiiiinn.. 2-18 Fig. 51 - Wire Harnesses Group ............ 2-106
Fig. 10 - Deluxe SeatKit .................... 2-20 Fig. 52 - Label Group .................. ... 2-113
Fig. 11 — Drive Wheel Group ................. 2-22
Fig. 12 - Drive Wheel Electrical Group ........ 2-24
Fig. 13 - Rear Wheels and Brake Group ...... 2-26
Fig. 14 - Sweeping Main Brush Drive

Motor Group . ... 2-28
Fig. 15 - Sweeping Main Brush Frame Group .. 2-30
Fig. 16 - Sweeping Main Brush SkirtKit ....... 2-32
Fig. 17 - Sweeping Main Brush Seal Kit ....... 2-34
Fig. 18 - Sweeping Main Brush Lift Group ... .. 2-36
Fig. 19 - Sweeping Side Brush Lift Group,

RightSide ....................... 2-38
Fig. 20 - Sweeping Side Brush Motor Group,

RightSide ....................... 2-40
Fig. 21 - Sweeping Side Brush Lift Group,

LeftSide............. ... il 2-42
Fig. 22 - Sweeping Side Brush Motor Group,

LeftSide............ ... oot 2-44
Fig. 23 - Scrub Head Lift Group .............. 2-46
Fig. 24 - Scrub Head and Drive Motor

Group, Disk ............ ... ... 2-48
Fig. 25 — Scrub Head Frame Group, Cylindrical . 2-50
Fig. 26 - Scrub Head Drive Motors

Group, Cylindrical ................. 2-52
Fig. 27 — Scrub Head Side Squeegee

Group, RightHand ................ 2-54
Fig. 28 — Scrub Head Side Squeegee

Group, LeftHand ................. 2-56
Fig. 29 - Hopper and Bumper Group .......... 2-58
Fig. 30 - Hopper Cover Group . .............. 2-60
Fig. 31 - Hopper Lit Arm Group .............. 2-62
Fig. 32 — Hopper Chain Roller and Cover Group 2-64
Fig. 33 - Hopper Hydraulic Lift Pump Group ... 2-66
Fig. 34 - Hopper Vacuum Fan Group ......... 2-68
Fig. 35 - Hopper Filter Shaker Group ......... 2-70
Fig. 36 — Hopper Pre-Filter and Dump

DoorGroup .........ccoviiiiinn.. 2-72
Fig. 37 - Solution Tank Group .. .. ............ 2-74
Fig. 38 — Solution Supply Group .............. 2-76
Fig. 39 - Recovery Tank Group .............. 2-78
Fig. 40 - Tank Drains Group ................. 2-80
Fig. 41 - Vacuum Fans and Rear Side

DoorGroup .........coiiiiiinn.. 2-82
Fig. 42 - Rear Squeegee Lift Group .......... 2-84
Fig. 43 — Rear Squeegee Linkage Group ...... 2-86
M17 9017357 (4-2016) 2-1



STANDARD PARTS

Fig. 1 - Replacement Brushes, Scrub Head

M17 9017357 (4-2016)

2-2



STANDARD PARTS

356658

Fig. 1 - Replacement Brushes, Scrub Head

Ref. Part No. Serial Number Description Qty.
1 386230 (000000- ) Brush, Scb, 39I, 20sr, Polypropylene, Spl 2
1 386240 (000000- ) Brush, Scb, 39I, 20sr, Super Abrasive, Spl 2
1 386250 (000000- ) Brush, Scb, 39, 20sr, Nylon, Spl 2
v 2 1220193 (000000- ) Brush Assy, Disk, Scb, 20.0d, Nylon 2
A 3 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 2 1220192 (000000- ) Brush Assy, Disk, Scb, 20.0d, Polypropylene 2
A 3 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 2 1220194 (000000- ) Brush Assy, Disk, Scb, 20.0d, Super Abrasive 2
A 3 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
v 4 1220201 (000000- ) Driver Assy, Pad, 20.0d 2
A 5 9014666 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Uhmw] 1
A 6 370095 (000000- ) Device, Centering, Clip On, Tl [Gf Pp] 1
A 7 397980 (000000- ) Disk, Driver, Pad, W/ Face, 20.0d 1
A 8 09198 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 35, Ss 3
A 9 41579 (000000- ) Washer, Flat, 08, Ss 3
10 17260 (000000- ) Pad, Polish, 20.0d, White [1pick=1pad] 2
10 17261 (000000- ) Pad, Buff, 20.0d, Red [1pick=1pad] 2
10 17262 (000000- ) Pad, Scb, 20.0d, Blu [1pick=1pad] 2
10 17263 (000000- ) Pad, Stripping, 20.0d, Brown[1pick=1pad] 2
10 370094 (000000- ) Pad, Stripping, 20.0d[Hi Prod,1pick=1pad 2
10 1051030 (000000- ) Pad, Surf Prep, 20.0d [Mar, 1pick=1pad] 2

M17 9017357 (4-2016) 2-3



STANDARD PARTS

Fig. 2 - Replacement Brushes, Sweeping and Side Scrub

10

2-4

M17 9017357 (4-2016)



STANDARD PARTS

356659
Fig. 2 - Replacement Brushes, Sweeping and Side Scrub

Ref. Part No. Serial Number Description Qty.
1 1225549 (000000- ) Brush, Disk, Swp, 20.0d, Polypropylene 2
2 1225398 (000000- ) Brush, Swp, 35I, Wedge, Polypropylene, Spl 2
2 9017101 (000000- ) Brush Kit, Swp, Polypropylene Wedge [Set Of 2] 1
v 3 1220240 (000000- ) Brush Assy, Disk, Scb, 13.0d, Polypropylene 1
A 4 9014662 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220230 (000000- ) Brush Assy, Disk, Scb, 13.0d, Nylon 1
A 4 9014662 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 3 1220232 (000000- ) Brush Assy, Disk, Scb, 13.0d, Super Abrasive 1
A 4 9014662 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe In] 1
v 5 1220243 (000000- ) Driver Assy, Pad, 13.0d 1
A 6 9014664 (000000- ) Brush Kit, Hub Assy, Drive, Ci [Hdpe] 1
A 7 370095 (000000- ) Device, Centering, Clip On, Tl [Gf Pp] 1
A 8 1016063 (000000- ) Disk, Driver, Pad, W/ Face, 13.0d 1
A 9 360943 (000000- ) Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc 3
10 89046 (000000- ) Pad, Stripping, 13.0d, Brown[1pick=1pad] 1
10 89047 (000000- ) Pad, Scb, 13.0d, Blu 1
10 89048 (000000- ) Pad, Buff, 13.0d, Red [1pick=1pad] 1
10 89049 (000000- ) Pad, Polish, 13.0d, White [1pick=1pad] 1
10 1051024 (000000- ) Pad, Surf Prep, 13.0d [Mar, 1pick=1pad] 1

M17 9017357 (7-2016) 2-5



STANDARD PARTS

Fig. 3 — Main Frame Group

M17 9017357 (7-2016)

2-6



STANDARD PARTS

356632
Fig. 3 — Main Frame Group

Ref. Part No. Serial Number Description Qty.
1 1215151 (000000- ) Frame Widt, Main [M17] 1
2 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 8
3 1208363 (000000- ) Bracket Widt, Lh, Mtg, Door 1
4 1208364 (000000- ) Bracket Widt, Rh, Mtg, Door 1
5 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 4
v 6 9020273 (000000- ) Bumper Kit, Rear, Afmkt [T17] 1
A 7 09023 (000000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 2
A 8 222516 (000000- ) Sleeve, P/m 0.32B 0.50D 0.3L [430Ss] 2
A 9 87172 (000000- ) Cable, Glv.13d 010.0l .52eye /.52eye 2
A 10 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
A 11 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
A 12 1210711 (000000- ) Tread, Non-Skid-Step, 5.5w 13.8l 1
A 13 1212350 (000000- ) Bumper, Strip. 1.0 2
14 1205863 (000000- ) Door Widt, Brush, Lh 1
15 1205864 (000000- ) Door Widt, Brush, Rh 1
16 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 7
17 1202779 (000000- ) Magnet, Latch, Brush Door 3
18 19312 (000000- ) Nut, Hex, Std, .25-20 6
19 1223228 (000000- ) Plate Widt, Panel, Rh 1
20 1052962 (000000- )  Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg 4
21 1221283 (000000- ) Pin,.75d X 5.88l 2
22 1057780 (000000- ) Horn, 36vdc, 110dba 1
23 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 1
24 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
25 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
26 71579 (000000- ) Strap, Static, W/Grommet, .19 1.1w 25.0 1
27 763045 (000000- ) Screw, Hex, M8 X 1.25 X 20, Fmg 1
28 41141 (000000- ) Wasbher, Lock, Int-Ext, 0.31 1
29 1223185 (000000- ) Panel Widt, Cover, Brush 1
30 1220899 (000000- ) Panel Widt, Cover, Brush, Lh 1
31 1212248  (000000- ) Tread, Non-Skid-Step, 3.75W 8.5L, Sba 1
32 09023 (000000- ) Screw, Hex, M8 X 1.25 X 35, FI, Ss 4
33 222516 (000000- ) Sleeve, P/m 0.32B 0.50D 0.3L [430Ss] 4
34 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
35 1028522 (000000- ) Washer, Flat, 0.78b 1.75d .18, Ss 2
36 23146 (000000- ) Pin, Roll, .187d X 1.62l, .187/.192 2
37 21120 (000000- ) Pin, Cotter, Hair, 0.43D .079 Wir 2
38 1227379 (000000- ) Hinge, .38pin .19 4.0w 6.0l 1
39 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
40 32491 (000000- ) Washer, Flat, 0.31, Std 2
41 9015058 (000000- ) Cover Kit, Lntl, Lh, Na, Afmkt [M17] 1
41 9015062 (000000- ) Cover Kit, Lntl, Lh, Jp, Afmkt [M17] 1
42 9015059 (000000- ) Cover Kit, Lntl, Rh, Na, Afmkt, [M17] 1
42 9015063 (000000- ) Cover Kit, Lntl, Rh, Jp, Afmkt, [M17] 1
43 72970 (000000- ) Rivet, Plstc, .250d X 0.90 5
44 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 2
45 32492 (000000- ) Wasbher, Flat, 0.38, Std 2
46 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2

M17 9017357 (7-2016) 2-7



STANDARD PARTS

Fig. 4 - Front Cover and Directional Pedal Group

2-8 M17 9017357 (7-2016)



STANDARD PARTS

356617

Fig. 4 - Front Cover and Directional Pedal Group

Ref. Part No. Serial Number Description Qty.
1 1218213 (000000- ) Channel Widt, Sppt, Steering 1
2 39283 (000000- ) Screw, Hex, M10 X 1.50 X 25, 8.8 1
3 32492 (000000- ) Washer, Flat, 0.38, Std 5
4 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
5 32491 (000000- ) Washer, Flat, 0.31, Std 2
6 1209411 (000000- ) Pedal Assy, Accelerator, W/O Brake [T17] (See 1

Breakdowns)
7 9015039 (000000- ) Shroud, Front, Afmkt [M17] 1
8 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
9 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 4
10 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
11 06961 (000000- ) Screw, Hex, M10 X 1.5 X 20, 8.8 4

M17 9017357 (7-2016) 2-9



STANDARD PARTS

Fig. 5 — Steering Wheel Group

—— Pro—panel Only

2-10 M17 9017357 (7-2016)



STANDARD PARTS

356618
Fig. 5 - Steering Wheel Group

Ref. Part No. Serial Number Description Qty.
1 1056412 (000000- )  Wheel, Steering, 14.4d 1
2 1059073 (000000- ) Nut, Hex, Jam, 1.12-12 1
3 1057785 (000000- ) Bearing, Journal, 0.75b 0.88d 0.75I 2
4 1224341 (000000- ) Tube, Column, Steering 1
5 1057043 (000000- ) Bearing, Fing, 2hole, 1.25b 1
6 32491 (000000- ) Washer, Flat, 0.31, Std 2
7 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
8 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
v 9014999 (000000- ) Sprocket Kit, 1.12b, Afmkt [T17/M17] 1
A 9 1224700 (000000- ) Sprocket, Steering, 1.12b 1
A 10 1224893 (000000- ) Screw, Set, M8 X 1.25 X 8, Lock 1
11 00912 (000000- ) Key, Sq, 0.19 X 0.19, 1.00I 1
12 70651 (000000- ) Ring, Retaining, Ext, 1.12d 2
13 1224454  (000000- ) Sleeve, P/M, 1.13b 1.38d 1.0l 1
14 1054654 (000000- ) Bearing, Pillowblock, 1.12b 1
15 32485 (000000- ) Washer, Flat, 0.38, Sae 2
16 1208977 (000000- ) Screw, Soc, M10 X 1.5 X 20, 12.9 2
17 1208625 (000000- ) Plate Widt, Brg 1
18 09162 (000000- ) Screw, Set, M6 X 1.00 X 8, NI 2
19 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
v 20 9015042 (000000- ) Panel Kit, Pod, Afmkt [M17, Touchscreen] (Pro—panel Only) 1
A 21 9015185 (000000- ) Cap, Usb, Universal 2
v 22 9015041 (000000- ) Panel Kit, Afmkt [M17,Standard Lcd] 1
A 23 9015185 (000000- ) Cap, Usb, Universal 1
24 04846 (000000- ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 2
25 1040049 (000000- ) Inductor, 32.0mml [Ferrite 0-300mhz] (Australia Only) 1
26 1219037 (000000- ) Bracket, Mount, Camera 1
27 360973 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/Plstc 2
28 19066 (000000- ) Washer, flat, 0.25B 0.56D .05, PI, 10 2
29 763114 (000000- ) Tie, Cable, 11.3L, 2.75D Max 6
30 04051 (000000- ) Grommet, Rbr, 1.31id, F/1.6h, .12 Matl 1
31 1020168 (000000- ) Molding, Afmkt, Trim, Pvc, .08 .11, O1ft 1
32 1218851 (000000- ) Camera, Color, Fixed 1
33 1218852 (000000- ) Cable, Camera, 197.0L [Hvs] 1

M17 9017357 (7-2016) 2-11



STANDARD PARTS

Fig. 6 — Power Steering Group

o
Befsife) (8

Sy s

2-12 M17 9017357 (4-2016)



STANDARD PARTS

356661
Fig. 6 - Power Steering Group

Ref. Part No. Serial Number Description Qty.
1 32491 (000000- ) Washer, Flat, 0.31, Std 4
2 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
3 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 5
4 00911 (000000- ) Key, Sq, 0.19 X 0.19, 0.75I 1
v 9014998 (000000- ) Sprocket Kit, 0.75b, Afmkt [T17/M17] 1
A 5 1224893 (000000- ) Screw, Set, M8 X 1.25 X 8, Lock 2
A 6 1224699 (000000- ) Sprocket, Steering, 0.75b 1
7 1057572 (000000- ) Plate WIdt, Sppt, Brg 1
8 222505 (000000- ) Screw, Hex, M8 X 1.25 X 45, Ss 1
9 1057554 (000000- ) Bearing, FIng, 2hole, 0.75b 2
10 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 4
11 07791 (000000- ) Nut, Hex, Fing, M8 X 1.25 4
12 1226141 (000000- ) Sleeve, P/M, 0.75b 0.88d 0.6l [841brz] 2
13 1073181 (000000- ) Chain, RIr, 35 X 41 Pitches 1
14 14799 (000000- ) Link, Chain, RIr, 35 1
15 223065 (000000- ) Bearing, Fing, 2hole, 0.75b [Nyl] 1
16 39349 (000000- ) Washer, Flat, 0.31, Sae 4
17 1224777 (000000- ) Shaft, Steering, Power, Upper 1
18 1214737 (000000- ) Bracket, Brg, Steering 1
19 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 7
v 9015049 (000000- ) Motor Assy Kit, Steering, Afmkt [M17] 1
A 20 1217601 (000000- ) Motor Assy, Steering, Power, 36v 1
A 21 12274 (000000- ) Screw, Hex, M6 X 1.00 X 20, 8.8, NI 4
A 22 32483 (000000- ) Washer, Flat, 0.25, Sae 4
A 1008142 (000000- ) Switch, Snap, 25a Spdt 1
23 1214622 (000000- ) Bracket, Sppt, Motor 1
24 1224776 (000000- ) Shaft, Steering, Power, Lower 1
v 9015050 (000000- ) Controller Kit, Steering, Afmkt [M17] 1
A 25 1217792 (000000- ) Controller, Steering, 36v 1
A 26 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
A 1008142 (000000- ) Switch, Snap, 25a Spdt 1

M17 9017357 (4-2016) 2-13



STANDARD PARTS

Fig. 7 — Brake Pedal Group

M17 9017357 (7-2016)



STANDARD PARTS

356614
Fig. 7 — Brake Pedal Group

Ref. Part No. Serial Number Description Qty.
1 1217475 (000000- ) Shaft Widt, Pivot, Front 1
2 1213461 (000000- ) Spring, Tens, .750d X .08S 7.0L 1
3 1212400 (000000- ) Switch, Snap, 15a Nc 1
4 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 2
5 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
6 14595-1 (000000- ) Clevis, Adj, 0.25pin, 0.25-28 Rh, PI 1
7 605070 (000000- ) Pin, Clevis, 0.25d X 0.79I 1
8 08178 (000000- ) Pin, Cotter, .062 X 0.75 1
9 32899 (000000- ) Nut, Hex, Jam, .25-28 1

10 1218580 (000000- ) Bracket Widt, Sppt, Brake 1
11 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 3
12 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 3
13 1207654 (000000- ) Pad, Pedal, Brake, 2.791 1.84w .75t 1
14 56166 (000000- ) Bushing, Fing, 1.00b 1.13d 0.75I 2
15 1218579 (000000- ) Bracket, Brake, Front 1
16 1016331 (000000- ) Wasbher, Flat, 0.34b 1.25d .11, Ss 1
17 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 1
18 46657 (000000- ) Pin, Clevis, 0.37d X 1.25I 1
19 08179 (000000- ) Pin, Cotter, .094 X 1.00 1
20 1207566 (000000- ) Link WIdt, Brake 1
21 1207981 (000000- ) Pin, Clevis, Grvd, 0.38d X 1.25I 1
22 1207571 (000000- ) Bracket Widt, Pedal Mount 1
23 59658 (000000- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 1
24 32485 (000000- ) Washer, Flat, 0.38, Sae 3
25 1208512 (000000- ) Pedal Widt, Brake, Parking 1
26 1208162 (000000- ) Spring, Tors, .54d .09wir 1
27 222497 (000000- ) Sleeve, P/M, 0.32b 0.50d 1.3l [430ss] 1
28 77270 (000000- ) Screw, Hex, M8 X 1.25 X 60, Ss 1
29 222496 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.9I [430ss] 1
30 1216507 (000000- ) Plate Widt, Shaft, Pedal 1
31 74440 (000000- ) Screw, Hex, M8 X 1.25 X 40, NI, Ss 1
32 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2

M17 9017357 (7-2016) 2-15



STANDARD PARTS

Fig. 8 — Instrument Panel Group

2-16 M17 9017357 (4-2016)



STANDARD PARTS

Fig. 8 — Instrument Panel Group

356619

Ref. Part No. Serial Number Description Qty.
1 9020225 (000000- ) Panel, Access, Na, Afmkt [T17] 1
1 9020227 (000000- ) Panel, Access, Tj, Afmkt [T17] 1
2 1208187 (000000- ) Handle, Panel 1
3 1045525 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 12, Blk 4
4 1069322 (000000- ) Washer, Flat, 0.25, Sae, Blk 4
5 1217573 (000000- ) Bracket, Ele, Circuitbreaker 1
6 1218920 (000000- ) Label, Circuitbreaker, Steering 1
7 1052726 (000000- ) Alarm, 9-48vdc, 95 Db(A) [Ec-H20] 1
8 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
9 41141 (000000- )  Washer, Lock, Int-Ext, 0.31 1
10 1011735 (000000- ) Switch, Safety, Shutoff 1
11 1058679 (000000- ) Switch, Rocker, Dpdt, On / None / On 1
v 12 361076 (000000- ) Switch, Ignition [Merit Gmbh] 1
A 361144 (000000- ) Key, Ignition, Sgl 1
13 1215585 (000000- ) Panel, Console, Lh [Ss Var] 1
14 1215584 (000000- ) Label, Opertnl, Console, Lh [Ss Var] 1
15 222267 (000000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 10
16 398501 (000000- ) Plug, Hole, Rt, Rocker Switch, .87 X 1.7 3
17 222290 (000000- ) Diode, Ele, Plug 1
18 1218625 (000000- ) Panel, Console, Rh [DIx] (Pro—-Panel Only) 1
19 1218630 (000000- ) Label, Opertnl, Console, Rh [DIx] (Pro—Panel Only) 1
20 1208185 (000000- ) Panel, Console, Rh 1
21 1218626 (000000- ) Label, Opertnl, Console, Rh [Base] 1
22 398508 (000000- ) Switch, Rocker, Dpdt, Mom / Off / Mom 2
23 1074845 (000000- ) Switch, Rocker [Off-None-Mom, 5vled] 1
24 383725 (000000- ) Circuitbreaker, 30.0a, Resetable 1
25 1075003 (000000- ) Keychain, Rectangle, Parts & Service 1
M17 9017357 (4-2016) 2-17




STANDARD PARTS

Fig. 9 — Seat Group

M17 9017357 (4-2016)

2-18



STANDARD PARTS

356420
Fig. 9 — Seat Group

Ref. Part No. Serial Number Description Qty.
1 1207922 (000000- ) Bracket WIdt, Sppt, Tank 1
2 12333 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 2
3 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
4 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 11
5 1206424 (000000- ) Angle, Sppt, Seat 2
6 1206785 (000000- ) Plate Widt, Mtg, Platform 1
7 1212415 (000000- ) Platform Set, Oprtr [T17] 1
8 1205073 (000000- ) Plate, Mtg 1
9 1037355 (000000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 2

10 1201894 (000000- ) Seat, Std [Milsco] 1
11 360370 (000000- ) Track, Slide, Seat Adj, 12.51, W/Latch 1
12 360369 (000000- ) Track, Slide, Seat Adj, 12.5I 1
13 1051052 (000000- ) Spacer, Rnd, .38b .88d .38l 4
14 49177 (000000- ) Screw, Pan, Phl, .31-18 X 1.00, G2 4
15 1048955 (000000- ) Switch, Seat, No [Delta 6440-04] 1
16 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
17 41437 (000000- ) Nut, Hex, Lock, .31-18, NI, Ss 4
18 1209194 (000000- ) Angle, Latch 1
19 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 1
20 32483 (000000- ) Washer, Flat, 0.25, Sae 1

M17 9017357 (4-2016) 2-19



STANDARD PARTS

Fig. 10 - Deluxe Seat Kit

2-20 M17 9017357 (4-2016)



STANDARD PARTS

356421
Fig. 10 - Deluxe Seat Kit

Ref. Part No. Serial Number Description Qty.
v 1 9020103 (000000- ) Seat Kit, Deluxe, Ci [T17] 1
A 1201428 (000000- ) Seat, DIx, W/ Armrests & Seatbelt 1
A 2 360370 (000000- ) Track, Slide, Seat Adj, 12.5I, W/Latch 1
A 3 360369 (000000- ) Track, Slide, Seat Adj, 12.5I 1
A 4 1051052 (000000- ) Spacer, Rnd, .38b .88d .38l 4
A 5 49177 (000000- ) Screw, Pan, Phl, .31-18X1.00, G2 4
A 6 41437 (000000- ) Nut, Hex, Lock, .31-18, NI, Ss 4
A 7 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4

M17 9017357 (4-2016) 2-21



STANDARD PARTS

Fig. 11 — Drive Wheel Group

M17 9017357 (4-2016)

2-22



STANDARD PARTS

356615
Fig. 11 - Drive Wheel Group

Ref. Part No. Serial Number Description Qty.
v 9014997 (000000- ) Transmission Assy, Str, Afmkt [T17/M17] 1
A 1 1217322 (000000- ) Plate WIdt, Attachment, Frame 1
A 2 1208971 (000000- ) Bearing, Ball, 0.67b, 1.85d, 0.55w 2
A 3 1208991 (000000- ) Spring, Tensioner, Transmission 2
A 4 1212607 (000000- ) Pin WIdt, Follower 2
A 5 1208974 (000000- ) Tensioner, Chain, Dbl 2
A 6 1208986 (000000- ) Shaft, Input, Transmission 1
A 7 1208985 (000000- ) Ring, Retaining, Ext, 16.2mm Id, Hd 1
A 8 1208989 (000000- ) Sprocket, Dbl 1
A 9 1208983 (000000- ) Ring, Retaining, Ext, 11.5mm Id 1
A 10 1208987 (000000- ) Chain, Double, 3/8 Pitch, Transmission 1
A 11 1208999 (000000- ) Washer, Flat, 0.50b 0.75d .02, Stl 1
A 12 1208977 (000000- ) Screw, Soc, M10 X 1.5 X 20, 12.9 5
A 13 1209052 (000000- ) Housing, Input [As Machined] 1
A 14 1225563 (000000- ) Shim, Transmission 1
A 15 1209966 (000000- ) Retainer, Shaft, Transmission 1
A 16 368176 (000000- ) Screw, Hex, M10 X 1.50 X 35, 10.9 4
A 17 1210286 (000000- ) Housing, Output, Machined 1
A 18 1209969 (000000- ) Bearing, Ball, 3.74b, 6.69d, 2.19w 1
A 19 1209968 (000000- ) Cover, Transmission 1
A 20 1209965 (000000- ) Retainer, Housing, Transmission 1
A 21 1062386 (000000- ) Screw, Soc, M6 X 1.00 X 14, NI 16
A 22 32483 (000000- ) Washer, Flat, 0.25, Sae 8
A 23 41358 (000000- ) Screw, Soc, M10 X 1.50 X 35, 12.9 6
A 24 1209964 (000000- ) Sprocket WIdt, Output, Transmission 1
A 25 1209995 (000000- ) Seal, Axial, Transmission [199 Vs R] 1
A 26 1209960 (000000- ) Gasket, Steering, Transmission 1
A 27 07259 (000000- ) Fitting, Grease, Str Pm04 .47I 1
A 28 1211952 (000000- ) Tube, 0.74id 1.240d 0.471, Pyu 2
A 29 32492 (000000- ) Washer, Flat, 0.38, Std 7
A 30 39285 (000000- ) Screw, Hex, M10 X 1.50 X 40, 8.8 7
A 31 16960 (000000- ) Screw, Soc, M12 X 1.75 X 40, 12.9 4
A 32 33925 (000000- ) Washer, Flat, M12, Ss 4
A 33 26315 (000000- ) Pin, Roll, .250d X 1.50l, .250/.256 1
v 34 1218023 (000000- )  Wheel, Drive, Ac, W/O Brake, Gray [Hd] 1
A 9015044 (000000- ) Tire Assy, Front, Std, Gray [M17] 1
A 9015045 (000000- ) Motor Rpimt Kit, Drive [M17] 1

M17 9017357 (4-2016) 2-23



STANDARD PARTS

Fig. 12 - Drive Wheel Electrical Group

N\

M17 9017357 (7-2016)

2-24



STANDARD PARTS

356620
Fig. 12 - Drive Wheel Electrical Group

Ref. Part No. Serial Number Description Qty.
1 1074570 (000000- ) Cable Assy, 02ga [T18/T17, Propel] 1
2 39349 (000000- ) Washer, Flat, 0.31, Sae 3
3 32984 (000000- ) Washer, Lock, Int, 0.31 3
4 1075150 (000000- ) Harness, Ele, Propel Motor [M17, T17] 1
5 13773 (000000- ) Sleeve, Nyl, 1.63id 20.0I 1
6 763114 (000000- ) Tie, Cable, 11.3I, 2.75d Max 2
7 1221794 (000000- ) Clamp, Sppt, Wire 4
8 32483 (000000- ) Washer, Flat, 0.25, Sae 5
9 06946 (000000- ) Screw, Hex, M6 X 1.00 X 35, 8.8 1

10 06948 (000000- ) Screw, Hex, M6 X 1.00 X 45, 8.8 1
11 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
12 386063 (000000- ) Washer, Flat, 0.25b 1.12d .12, Ss 1
13 1209444 (000000- ) Fastener, 11.00l [Hook & Loop] 1
14 1217751 (000000- ) Clamp, Cable 1
15 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 1
16 386810 (000000- ) Contactor, 36vdc, 100a, Sp, No 1
17 32483 (000000- ) Washer, Flat, 0.25, Sae 2
18 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
19 19324 (000000- ) Washer, Flat, 10, Sae 2
20 32980 (000000- ) Washer, Lock, Int, 10 2
21 01713 (000000- ) Nut, Hex, Std, 10-32, 2
22 39349 (000000- ) Washer, Flat, 0.31, Sae 2
23 32984 (000000- ) Washer, Lock, Int, 0.31 2
24 20170 (000000- ) Nut, Hex, Jam, .31-24 2
25 1225442 (000000- ) Controller, Propel [Ac, 36v, 2752] 1
26 19065 (000000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 4
27 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 4
28 07515 (000000- ) Washer, Lock, Int, 0.25, Ss 5
29 32483 (000000- ) Washer, Flat, 0.25, Sae 5
30 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 5
31 1221161 (000000- ) Tie, Cable, Nyl, Push Mount, 76mm Max D 1
32 1039998 (000000- ) Inductor, 32.5mml [Ferrite 25-300mhz] (Australia Only) 1
33 1052123 (000000- ) Inductor, 18mmid [225 Imp At 25mhz] (Australia Only) 1

M17 9017357 (7-2016) 2-25



STANDARD PARTS

Fig. 13 - Rear Wheels and Brake Group

T

2-26 M17 9017357 (7-2016)



STANDARD PARTS

356423
Fig. 13 - Rear Wheels and Brake Group

Ref. Part No. Serial Number Description Qty.
v 1 54577 (000000- ) Brake Assy, Drum, Mech, 07.9d [6600] 2
A 66211 (000000- ) Shoe Set, Brake [1pick=1pkg] 1
N\ 66213 (000000- ) Brake Kit, Repair 1
AA 70161 000000- ) Shaft 1
A 70158 000000- ) Spring 2
2 06969 000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 12
3 32486 000000- ) Washer Flat,0.50,Sae 24
4 08711 000000- ) Nut, Hex, Lock, M12 X 1.75, NI 12
v 9020231 000000- ) Brake Rod Kit, Afmkt [T17]
A 5 1023676 000000- ) Clevis, Adj, 0.38pin, 0.31-24, PI
A 6 76653 000000- ) Pin, Clevis, 0.37d X 1.00I
A 7 08182 000000- ) Pin, Cotter, .125 X 1.00
A 8 20170 000000- ) Nut, Hex, Jam, .31-24
A 9 1207984 000000- ) Rod, Hex, Thd .31-24, 2-Ended
A 10 1023677 000000- ) Clevis, Adj, 0.38pin, 0.31-24, Lh, PI
Ao 11 630258 000000- ) Pin, Clevis, 0.38D X 1.00L
A 12 32491 000000- ) Washer, flat, 0.31, Std
13 381502 000000- ) Bearing, Split, 1.00b
14 39281 000000- ) Screw, Hex, M8 X 1.25 X 90, 8.8
15 1208106 000000- ) Plate Widt, Bearing Clamp
16 1207436 000000- ) Cable, Push / Pull, 052.6L .25-28/.25-28
17 14595 000000- ) Clevis, Adj, 0.25pin, 0.25-28 Rh, PI
18 605070 000000- ) Pin, Clevis, 0.25d X 0.79I
) Pin, Cotter, .062 X 0.75
20 32899 000000- ) Nut, Hex, Jam, .25-28
v 9020263 000000- ) Tire Assy, Rear, Std (1) [T17]
A 21 1212112 000000- ) Tire, Solid, 15.0 X 5.0, Poly, Std
N\ 9020265 000000- ) Wheel Bearing Kit, Rear, Afmkt [T17]
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
19 08178 (000000-
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

Ao 44 L AP A N2 A AN AN 2222 S NNDARDRBRDODNOMOMNOMRANNN

AL 22 51338 000000- Bearing, Cup, 2.56d 0.55w
AA 23 51339 000000- Bearing, Cone, 1.38b 0.71w
AL 24 32969 000000- Washer, Flat, 1.00, Sae
AA 25 14242 000000 Nut, Hex, Sltd, 1.00-20
AA 26 08202 000000- Pin, Cotter, .125 X 1.75
AA 27 54390 000000- Cap, Hub, Dust, 2.57d 0.77I
v 9020264  (000000- Tire Assy, Rear, High Traction (1) [T17] (Option)
A 21 1208203  (000000- Tire, Solid, 15.0 X 5.0 [Hi-Traction]
AV 9020265  (000000- Wheel Bearing Kit, Rear, Afmkt [T17]
AL 22 51338 000000- Bearing, Cup, 2.56d 0.55w
AA 23 51339 000000- Bearing, Cone, 1.38b 0.71w
AL 24 32969 000000- Washer, Flat, 1.00, Sae
AA 25 14242 000000 Nut, Hex, Sltd, 1.00-20
AA 26 08202 000000- Pin, Cotter, .125 X 1.75
AA 27 54390 000000- Cap, Hub, Dust, 2.57d 0.77I
28 1207184  (000000- Shaft Widt, Brake
29 39349 000000- Washer, Flat, 0.31, Sae

M17 9017357 (7-2016) 2-27




STANDARD PARTS

Fig. 14 - Sweeping Main Brush Drive Motor Group

M17 9017357 (4-2016)

2-28



STANDARD PARTS

Fig. 14 - Sweeping Main Brush Drive Motor Group

356641

Ref. Part No. Serial Number Description Qty.
1 00911 (000000- ) Key, Sq,0.19 X 0.19, 0.75I 4
2 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 3
3 39279 (000000- ) Screw, Hex, M8 X 1.25 X 70, 8.8 1
4 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
v 9015028 (000000- ) Belt Kit, Swp, Afmkt [M17] 1
A 5 1217546 (000000- ) Belt, Ribbed, 40.5I [Pj07] 1
A 6 1217545 (000000- ) Belt, Ribbed, 29.8I [Pj07] 1
A 7 1221590 (000000- ) Tool, Installation, Belt [M17] 1
8 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 8
9 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 8
10 1217704 (000000- ) Sheave, 07grv, 1.53pd 0.56b [Pj] 2
11 06944 (000000- ) Screw, Hex, M6 X 1.00 X 25, 8.8 4
12 41185 (000000- ) Washer, Flat, Belleville, .25 4
13 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
14 1014328 (000000- )  Key, Sq, 05mm X 05mm, 25mml 2
15 222818 (000000- ) Screw, Set, Soc, 08-32 X 0.25, NI 2
16 1220508 (000000- ) Pulley Assy, Idler 2
17 21198 (000000- ) Screw, Hex, .38-16 X 1.25, G5 2
18 32491 (000000- ) Washer, Flat, 0.31, Std 12
19 1225730 (000000- ) Sheave, 07grv, 2.96pd 0.63b [Pj] 2
v 9015024 (000000- ) Drive Kit, Swp, Afmkt [M17] 1
A 20 1219167 (000000- ) Plate, Drive, Brush, Main, Mach 1
A 21 1218065 (000000- ) Shaft, Drive, Main Sweep 2
A 22 28010 (000000- ) Bearing, Ball, 0.62b 1.38d 0.43w 4
A 23 1219608 (000000- ) Spacer, Brg 2
A 24 01513 (000000- ) Ring, Retaining, Int, 2
A 25 18136 (000000- ) Ring, Retaining, Ext, 0.62d, Basic 2
A 26 01516 (000000- ) Ring, Retaining, Ext, 0.59d, Basic 2
27 12269 (000000- ) Plug, Drive, Brush, Nyl 2
28 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
29 1219303 (000000- ) Wheel, 01.5d 0.88w 0.39b [Uhmw] 2
30 17461 (000000- ) Pin, Clevis, 0.37d X 1.75I 1
31 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 1
32 1219422 (000000- ) Cover, Belt, Drive, Swp 1
33 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
34 1219071 (000000- ) Skirt, Sweep, Rh 1
35 1219090 (000000- ) Retainer, Skirt, .12, 1.2w X 16.3|, Gray 1
36 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
37 1223100 (000000- ) Knob, Star, 2.00d 5ear, M10 X 1.0l Stud 1
38 1219642 (000000- ) Plate Widt, Side 1
39 1219725 (000000- ) Angle Widt 2
40 1014163 (000000- ) Screw, Hex, M8 X 1.25 X 60, Fl, Ss 2
41 1053342 (000000- ) Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a (See 2
Breakdowns)
42 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
43 1219358 (000000- ) Hub WiIdt, Idler 2
44 16931 (000000- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
45 1057629 (000000- ) Plug, Idler, Brush [Sgl Brg] 2
46 29558 (000000- ) Pin, Clevis, 0.37d X 1.50I 1
47 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
M17 9017357 (4-2016) 2-29




STANDARD PARTS

Fig. 15 - Sweeping Main Brush Frame Group

M17 9017357 (4-2016)

2-30



STANDARD PARTS

356642
Fig. 15 - Sweeping Main Brush Frame Group

Ref. Part No. Serial Number Description Qty.
1 1217128 (000000- ) Housing WiIdt, Brush, Iron Gray 1
2 1219160 (000000- ) Bracket WIdt, Mtg, Skirt, Rear 1
3 1219248 (000000- ) Bracket, Mtg, Skirt 1
4 1218918 (000000- )  Skirt, Hd, Sweep, Rear 1
5 1219236 (000000- ) Skirt, Recycle 1
6 1218322 (000000- ) Knob, Star, 2.75d 4ear, M8x1.25 Fem 1
7 1048353 (000000- ) Strap, Rbr 1
8 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
9 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1

10 1219033 (000000- ) Skirt, Hd, Sweep, Lh 1
11 1219592 (000000- ) Retainer Widt, Skirt, Lh 1
12 06958 (000000- ) Screw, Hex, M8 X 1.25 X 80, 8.8 2
13 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
14 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 1
15 1219243 (000000- )  Skirt, Deflector 2
16 1219280 (000000- ) Bracket, Retainer 2
17 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 4
18 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 7
19 1219083 (000000- ) Skirt, Blade, Deflector 1
20 1224157 (000000- ) Retainer WIdt, Front 1
21 763147 (000000- ) Screw, Btn, M6 X 1.0 X 20, 10.9, Blk 3

M17 9017357 (4-2016) 2-31



STANDARD PARTS

Fig. 16 - Sweeping Main Brush Skirt Kit

M17 9017357 (4-2016)

2-32



STANDARD PARTS

Ref. Part No.
9015026
1219071
1218918
1219236
1219033

> > > >
AN =

Fig. 16 - Sweeping Main Brush Skirt Kit

Serial Number

(
(
(
(
(

000000-
000000-
000000-
000000-
000000-

~— N ~— ~— ~—

Description

Skirt Kit, Swp, Afmkt [M17]
Skirt, Sweep, Rh

Skirt, Hd, Sweep, Rear
Skirt, Recycle

Skirt, Hd, Sweep, Lh

356664

Qty.

JE G I WU G Y

M17 9017357 (4-2016)

2-33




STANDARD PARTS

Fig. 17 - Sweeping Main Brush Seal Kit

M17 9017357 (4-2016)

2-34



STANDARD PARTS

Fig. 16 - Sweeping Main Brush Seal Kit

356665

Ref. Part No. Serial Number Description Qty.
v 9015027 (000000- ) Seal Kit, Swp, Afmkt [M17] 1
A 1 1222527 (000000- ) Seal, Diverter, Rear 1
A 2 1219243 (000000- ) Skirt, Deflector 2
A 3 1219083 (000000- )  Skirt, Blade, Deflector 1
M17 9017357 (4-2016) 2-35




STANDARD PARTS

Fig. 18 - Sweeping Main Brush Lift Group

2-36 M17 9017357 (7-2016)



STANDARD PARTS

356643
Fig. 18 - Sweeping Main Brush Lift Group

Ref. Part No. Serial Number Description Qty.
v 9015025 (000000- )  Lift Arm Kit, Swp, Afmkt [M17] 1
A 1 1217151 (000000- )  Lift Widt, Main Swp 1
A 2 1224133 (000000- ) Bearing, Self Align, 0.50b 1.00d 3
A 3 1224134 (000000- ) Bearing, Self Align, 0.67b 1.18d 1
4 32486 (000000- ) Washer Flat,0.50,Sae 11
5 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI 2
6 51534 (000000- ) Pin, Clevis, 0.50d X 2.00I 2
7 08236 (000000- ) Pin, Cotter, .156 X 1.25 2
8 73377 (000000- ) Screw, Hex, M12 X 1.75 X 60, 10.9 1
9 1222016 (000000- ) Sleeve, P/M, Fing, 0.50b 1.10/0.66d 0.9l 1
10 394349 (000000- ) Screw, Hex, M12 X 1.75 X 45, 10.9 1
11 1222738  (000000- ) Spring, Extn, 1.820d 0.28wir 11.24| 1
12 1013281 (000000- ) Sleeve, P/M, 0.41b 0.73d 1.31 [430ss] 1
13 16930 (000000- ) Screw, Hex, M10 X 1.50 X 50, 8.8 1
14 32492 (000000- ) Wasbher, Flat, 0.38, Std 4
15 1222845 (000000- ) Bolt, Eye, .50-13 X 4.44 X .34eye 1
16 25015 (000000- ) Nut, Hex, Std, .50-13 2
17 1206470 (000000- ) Actuator, 36vdc, 5.00strk, 1100lb 1
18 46657 (000000- ) Pin, Clevis, 0.37d X 1.25I 1
19 08179 (000000- ) Pin, Cotter, .094 X 1.00 1
20 1224712 (000000- ) Pin, Clevis, .38d X 2.25] [4340] 1
21 08182 (000000- ) Pin, Cotter, .125 X 1.00 1
22 1220450 (000000- ) Pad, Stop, Pye 1
23 09062 (000000- ) Screw, FIt, Soc, M6 X 1.00 X 16, 10.9 2
24 363976 (000000- ) Screw, Hex, M8 X 1.25 X 60, 8.8, Fl 1
25 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
26 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
27 1227424 (000000- ) Rod-End, M10x1.5Ih Fem 10.0b 2
28 1219573 (000000- ) Rod-End, M10x1.5rh Fem 2
29 1217152 (000000- ) Rod, Hex, M10, 05.12I, Stl 2
30 09775 (000000- ) Nut, Hex, Std, M10-1.5, Ss 2
31 07787 (000000- ) Nut, Hex, Std, M10 X 1.50, Ss 2
32 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 4
33 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
34 1227790 (000000- ) Sleeve, .39b .650d 6.35I 4
35 1228214 (000000- ) Screw, Soc, N10 X 1.50 X 45, 12.9 2

M17 9017357 (7-2016) 2-37



STANDARD PARTS

Fig. 19 - Sweeping Side Brush Lift Group, Right Side

M17 9017357 (4-2016)



STANDARD PARTS

356629
Fig. 19 - Sweeping Side Brush Lift Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1221456 (000000- ) Housing Widt, Swp Sb, Rh 1
2 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 7
3 1201500 (000000- ) Actuator, 36vdc, 2.75strk, 450lb 1
4 46657 (000000- ) Pin, Clevis, 0.37d X 1.25I 1
5 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 7
6 08236 (000000- ) Pin, Cotter, .156 X 1.25 5
7 1221017  (000000- ) Cable, Lift, .19d 09.501 .38eye /.38eye 1
8 57598 (000000- ) Pin, Clevis, 0.37d X 3.25I 1
9 369781 (000000- ) Pulley, Cable, 1.5d Nyl 1

10 222460 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 1
11 54400 (000000- ) Bracket, Angle, Keeper, Cable 1
12 06955 (000000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
13 1221016 (000000- ) Bracket, Pivot 1
14 49914 (000000- ) Pin, Clevis, 0.37d X 4.00I 1
15 1223797 (000000- ) Bolt, Carriage, M8 X 1.25 X 80, FI 1
16 1217835 (000000- ) Spring, Cmpr, 0.750d .17wir 02.5I 1
17 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
18 1221530 (000000- ) Arm WiIdt, Lift 1
19 51528 (000000- ) Pin, Clevis, 0.50d X 2
20 1226407 (000000- ) Spring, Extn, 0.940d 0.085wir 2.00I 1
21 1221611 (000000- ) Bolt, Eye, M10 X 1.5 X 040mm, 10.00 Eye 1
22 763064 (000000- ) Nut, Hex, Jam, M10 X 1.5, [Din439] 2
23 1206722 (000000- ) Sleeve, P/M, 0.25b 0.38d 0.8l 1
24 06946 (000000- ) Screw, Hex, M6 X 1.00 X 35, 8.8 1
25 32483 (000000- ) Washer, Flat, 0.25, Sae 2
26 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
27 1221486 (000000- ) Link, Pivot, Lower 1
28 222516 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.3I [430ss] 2
29 1221023 (000000- ) Mount WIdt, Motor, Rh 1
30 32485 (000000- ) Washer, Flat, 0.38, Sae 2
31 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
32 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 1
33 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2

M17 9017357 (4-2016) 2-39



STANDARD PARTS

Fig. 20 - Sweeping Side Brush Motor Group, Right Side

S

2-40 M17 9017357 (4-2016)



STANDARD PARTS

356628
Fig. 20 - Sweeping Side Brush Motor Group, Right Side

Ref. Part No. Serial Number Description Qty.
1 1217201 (000000- ) Motor, Ele, 36vdc 0070rpm 60w 1
2 1215855 (000000- ) Guard, Brush, Side 1
3 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
4 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
5 1223368 (000000- ) Spacer, Brush 1
6 1017441 (000000- ) Plate, Adapter, Brush 1
7 11398 (000000- ) Pin, Roll, .250d X 2.00l, .250/.256 1
8 1017802 (000000- ) Washer, Flat, 0.66b 2.50d .19, Ss 1
9 02942 (000000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1

M17 9017357 (4-2016) 2-41



STANDARD PARTS

Fig. 21 - Sweeping Side Brush Lift Group, Left Side

M17 9017357 (4-2016)



STANDARD PARTS

356631
Fig. 21 - Sweeping Side Brush Lift Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1221457  (000000- ) Housing WIdt, Swp Sb, Lh 1
2 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 7
3 1201500 (000000- ) Actuator, 36vdc, 2.75strk, 450lb 1
4 46657 (000000- ) Pin, Clevis, 0.37d X 1.25I 1
5 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 7
6 08236 (000000- ) Pin, Cotter, .156 X 1.25 5
7 1221017  (000000- ) Cable, Lift, .19d 09.501 .38eye /.38eye 1
8 57598 (000000- ) Pin, Clevis, 0.37d X 3.25I 1
9 369781 (000000- ) Pulley, Cable, 1.5d Nyl 1

10 222460 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.51 [430ss] 1
11 54400 (000000- ) Bracket, Angle, Keeper, Cable 1
12 06955 (000000- ) Screw, Hex, M8 X 1.25 X 35, 8.8 1
13 1221016 (000000- ) Bracket, Pivot 1
14 49914 (000000- ) Pin, Clevis, 0.37d X 4.00I 1
15 1223797 (000000- ) Bolt, Carriage, M8 X 1.25 X 80, FI 1
16 1217835 (000000- ) Spring, Cmpr, 0.750d .17wir 02.5I 1
17 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
18 1221530 (000000- ) Arm WiIdt, Lift 1
19 51528 (000000- ) Pin, Clevis, 0.50d X 2
20 1226407 (000000- ) Spring, Extn, 0.940d 0.085wir 2.00I 1
21 1221611 (000000- ) Bolt, Eye, M10 X 1.5 X 040mm, 10.00 Eye 1
22 763064 (000000- ) Nut, Hex, Jam, M10 X 1.5, [Din439] 2
23 1206722 (000000- ) Sleeve, P/M, 0.25b 0.38d 0.8l 1
24 06946 (000000- ) Screw, Hex, M6 X 1.00 X 35, 8.8 1
25 32483 (000000- ) Washer, Flat, 0.25, Sae 2
26 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
27 1221486 (000000- ) Link, Pivot, Lower 1
28 222516 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.3I [430ss] 2
29 1221203 (000000- ) Mount WIdt, Motor, Lh 1
30 32485 (000000- ) Washer, Flat, 0.38, Sae 2
31 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
32 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 1
33 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2

M17 9017357 (4-2016) 2-43



STANDARD PARTS

Fig. 22 - Sweeping Side Brush Motor Group, Left Side

2-44 M17 9017357 (4-2016)



STANDARD PARTS

356630
Fig. 22 - Sweeping Side Brush Motor Group, Left Side

Ref. Part No. Serial Number Description Qty.
1 1217685 (000000- ) Motor, Ele, 36vdc 0070rpm 60w, Lh 1
2 1215855 (000000- ) Guard, Brush, Side 1
3 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
4 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 4
5 1223368 (000000- ) Spacer, Brush 1
6 1017441 (000000- ) Plate, Adapter, Brush 1
7 11398 (000000- ) Pin, Roll, .250d X 2.00l, .250/.256 1
8 1017802 (000000- ) Washer, Flat, 0.66b 2.50d .19, Ss 1
9 02942 (000000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1

M17 9017357 (4-2016) 2-45



STANDARD PARTS

Fig. 23 - Scrub Head Lift Group

18 16 : L — 21

2-46 M17 9017357 (7-2016)



STANDARD PARTS

356437
Fig. 23 - Scrub Head Lift Group

Ref. Part No. Serial Number Description Qty.

1 1206470 (000000- ) Actuator, 36vdc, 5.00strk, 1100Ib 1

2 29584 (000000- ) Pin, Clevis, 0.37d X 2.00I 1

3 44906 (000000- ) Pin, Cotter, Hair, 0.38d .093 Wir 3

v 9020250 (000000- ) Link Assy, Lift, Head, Afmkt [T17] 1
A 4 1204713 (000000- ) Arm WiIdt, Lift 1
A 5 1037827 (000000- ) Bushing, Fing, 0.88b 1.0d 0.37I 2
A 6 04928 (000000- ) Bushing, Fing, 0.50b 0.59d 0.38I 2
A 7 1205133 (000000- ) Pad, Stop, Rbr 1
A 8 16879 (000000- ) Screw, Flt, Soc, M6 X 1.00 X 20, 10.9 2
A 9 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
10 1209769 (000000- ) Bellcrank, Spring, Machined 1

11 1208208 (000000- ) Spring, Cmpr, 1.250d Flat Wir 02.5I 2

12 59668 (000000- ) Pin, Clevis, 0.50d X 4.50I 1

13 1212623 (000000- ) Screw, Hex, M12 X 1.75 X 180, 8.8 1

14 35843 (000000- ) Washer, Flat, 0.53b 1.50d .19, Stl 2

15 09741 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 1

16 1210262 (000000- ) Sleeve, P/M, 0.50b 0.87d 0.6l [430ss] 4

17 1210177  (000000- ) Sleeve, P/M, Fing, 0.50b 1.25/0.75d 0.4l 2

18 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 6

19 1210179 (000000- ) Washer, Flat, 0.50b 1.25d 0.8, Stl, PI 6

20 222260 (000000- ) Pin, Clevis, 0.37d X 2.25I 1

v 21 9020251 (000000- ) Plate Assy, Side, Head, Afmkt [T17] 1
A 22 1210630 (000000- ) Bushing, Fing, 0.88b 1.0d 0.50I 1
A 23 1210624 (000000- ) Bushing, Fing, 1.25b 1.41d 0.50I 1
v 24 9020253 (000000- ) Plate Assy, Side, Head, Afmkt [T17] 1
A 25 1210630 (000000- ) Bushing, Fing, 0.88b 1.0d 0.50I 1
A 26 1210624 (000000- ) Bushing, Fing, 1.25b 1.41d 0.50I 1

M17 9017357 (7-2016) 2-47



STANDARD PARTS

Fig. 24 - Scrub Head and Drive Motor Group, Disk

2-48 M17 9017357 (4-2016)



STANDARD PARTS

356436
Fig. 24 - Scrub Head and Drive Motor Group, Disk

Ref. Part No. Serial Number Description Qty.
1 1222545 (000000- ) Head Widt, Disk 1
2 84028 (000000- ) Valve, Water, Solenoid - 36v 1
3 222158 (000000- ) Screw, Hex, M6 X 1.00 X 10, Fmg 2
4 1205131 (000000- ) Manifold, Soltn 1
5 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 3
6 1011409 (000000- ) Hose, Afmkt, Pvc, Brd, 0.25id, 011t 2
7 150713 (000000- ) Fitting, Plstc, Tee, Bm04/Bm04/Bm04 1
8 1016354 (000000- ) Clamp, Cable, Ss, 0.50d X 0.50w [Insul] 2
9 07471 (000000- ) Clamp, Cable, Stl, 0.75d X 0.75w, 1hole 2
10 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
11 222158 (000000- ) Screw, Hex, M6 X 1.00 X 10, Fmg 2
v 9020238 (000000- ) Motor Assy, Disk, Afmkt [T17] 2
A 12 1204356 (000000- ) Motor, Ele, 36vdc, 350 Rpm 1.5hp Gear 1
A 13 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
A 14 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 5
A 15 377364 (000000- ) Hub, Drive, Brush, Disk, 0.75b [6t] 1
A 16 00928 (000000- ) Key, Sqg, 0.25 X 0.25, 1.00l 1
A 17 41186 (000000- ) Washer, Flat, Belleville, .31 1
A 18 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
v 9020242 (000000- ) Skirt Kit, Disk, Afmkt [T17] 1
A 19 1204458 (000000- )  Skirt, Rbr, Rear 1
A 20 1204460 (000000- ) Skirt, Rbr, Front 1
A 21 72968 (000000- ) Rivet, Plstc, .250d X 0.90 20
22 1210660 (000000- ) Pivot, Lift 2
23 1210667 (000000- ) Washer, Flat, 0.5b 1.5d .12, Stl, Pl 2
24 06969 (000000- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2
25 1045041 (000000- ) Hose, Afmkt, Pvc, Wir, 0.75 Id, 03Ft, Cir 1

M17 9017357 (4-2016) 2-49



STANDARD PARTS

Fig. 25 - Scrub Head Frame Group, Cylindrical

70 Nm
(50 ft Ib)

M17 9017357 (4-2016)

2-50



STANDARD PARTS

356461
Fig. 25 - Scrub Head Frame Group, Cylindrical

Ref. Part No. Serial Number Description Qty.

1 1213161 (000000- ) Housing Widt, Scb, Cyl 1

2 1205011 (000000- ) Clamp Bracket, Distribution 1

3 223198 (000000- ) Screw, Hex, M5 X 0.80 X 10, Fmg 2

4 1205010 (000000- ) Manifold, Bar, Spray 1

5 84028 (000000- ) Valve, Water, Solenoid - 36v 1

6 74455 (000000- ) Screw, Hex, M6 X 1.00 X 12, Fmg 2

7 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 3

8 1045041 (000000- ) Hose, Afmkt, Pvc, Wir, 0.75id, 03ft, Clr 1

9 1210618 (000000- ) Pivot Widt 2

10 41143 (000000- ) Washer, Lock, Int-Ext, 0.50 2

11 06971 (000000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 2

12 1210179 (000000- ) Washer, Flat, 0.50b 1.25d 0.8, Stl, PI 2

13 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 3

v 9020215 (000000- ) Tray Kit, Debris, Cyl, Afmkt [T17] 1
A 14 1207108 (000000- ) Hopper, Debris, Trimmed 1
A 15 1207126 (000000- ) Angle, Stl, Perforated .03 1
A 16 1207127 (000000- ) Lip, Tray, Debris 1
A 17 68567 (000000- ) Rivet, Blind, .188d X 0.53 X .62d, Alm 6

M17 9017357 (4-2016) 2-51



STANDARD PARTS

Fig. 26 - Scrub Head Drive Motors Group, Cylindrical

2-52 M17 9017357 (4-2016)



STANDARD PARTS

356462
Fig. 26 - Scrub Head Drive Motors Group, Cylindrical

Ref. Part No. Serial Number Description Qty.
v 9020235 (000000- ) Panel Assy, Cyl, Afmkt [T17] 2
A 1 1204637 (000000- ) Plate, Side, Wrap 1
A 2 1204634 (000000- ) Spacer, Brg 1
A 3 46390 (000000- ) Bearing, Ball, 0.79b 1.85d 0.55w 3
A 4 1204643 (000000- ) Shaft, Drive, Brush 1
A 5 1204881 (000000- ) Plug, Drive, Brush 1
A 6 00911 (000000- ) Key, Sq, 0.19 X 0.19, 0.75I 2
A 7 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 2
A 8 41186 (000000- ) Washer, Flat, Belleville, .31 2
A 9 12273 (000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 2
A 10 1204639 (000000- ) Sheave, 09grv, 4.13pd 0.75b [Pj] 1
A 11 1204640 (000000- ) Belt Kit, Drive 1
AV 9020245 (000000- ) Cover Kit, Belt, Cyl, Afmkt [T7] (2 Kits Required) 1
AA 121204880 (000000- ) Gasket, Belt, Cover 1
AA 13 1204642 (000000- ) Cover, Belt 1
AA 14 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 4
AV 9020240 (000000- ) Door Assy, Idler, Cyl, Afmkt [T17] (2 Kits Required) 2
AA 15 1204790 (000000- ) Plug, Idler, Brush 1
AA 16 26428 (000000- ) Ring, Retaining, Ext, 0.75d, Hd 1
AA 17 1056838 (000000- ) Retainer, Brg, Iron Gray 1
Aa 18 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 4
AA 19 1204791 (000000- ) Cam, Adj, Brush 1
AA 20 09028 (000000- ) Screw, Hex, M10 X 1.50 X 25, Ss 1
AA 21 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
AA 22 1204441 (000000- ) Cover, Plug, Idler 1
AA 23 386257 (000000- ) Latch 1
AA 24 49697 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 3
AA 25 386274 (000000- ) Hook WiIdt, Latch 1
AA 26 50335 (000000- ) Nut, Hex, Std, M5 X 0.80, 8 2
A 27 09007 (000000- ) Screw, Hex, M6 X 1.00 X 25, Ss 5
A 28 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 5
A 29 1212849 (000000- ) Tool, Installation, Belt 1
v 9020239 (000000- ) Motor Assy, Cyl, Afmkt [T17] 2
A 30 1204638 (000000- ) Sheave, 09grv, 1.18pd 0.55b [Pj] 1
A 31 1014328 (000000- ) Key, Sq, 05mm X 05mm, 25mml 1
A 32 222818 (000000- ) Screw, Set, Soc, 08-32 X 0.25, NI 1
A 33 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
A 34 41185 (000000- ) Washer, Flat, Belleville, .25 1
A 35 06944 (000000- ) Screw, Hex, M6 X 1.00 X 16 1
A 36 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 4
A 37 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 4
A 38 1204357 (000000- ) Motor, Ele, 36vdc, 1750 Rpm 1.5hp 1
v 9020237 (000000- ) Belt, Kit, Cyl, Afmkt [T17] 2
A 39 1204640 (000000- ) Belt, Drive 1
A 40 1212849 (000000- ) Tool, Installation, Belt 1

M17 9017357 (4-2016) 2-53



STANDARD PARTS

Fig. 27 - Scrub Head Side Squeegee Group, Right Hand

2-54 M17 9017357 (4-2016)



STANDARD PARTS

356621
Fig. 27 - Scrub Head Side Squeegee Group, Right Hand

Ref. Part No. Serial Number Description Qty.
v 9013756 (000000- ) Squeegee Kit, Side, Rh 1
A 1 1216949 (000000- ) Retainer Assy, Side Sqge, With Latch 1
A 2 1211884 (000000- ) Guide, Sqge, Side 1
A 3 1045487 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1216950 (000000- ) Holder WiIdt, blade, Rh 1
A 6 1213211 (000000- ) Blade, Sqge, Side, Linatex 1
7 1213093 (000000- ) Bracket WIdt, Pivot, Sqge 1
8 51538 (000000- ) Pin, Clevis, 0.50d X 5.00I 1
9 08236 (000000- ) Pin, Cotter, .156 X 1.25 1
v 9020243 (000000- ) Arm Kit, Sqge, Front, Rh, Afmkt 1
A 10 1213061 (000000- ) Arm WIdt, Front, Rh 1
A 11 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 1
A 12 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.800d X 13.0I 2
A 13 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
A 14 09291 (000000- ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 15 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 16 17404 (000000- ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 17 25735 (000000- ) Bushing, Fing, 0.63b 0.75d 0.38| 1
A 18 04846 (000000- ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 1
A 19 386088 (000000- ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 20 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 21 363469 (000000- ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 22 10120 (000000- ) Clevis, 0.31d X 0.75I 1
23 386391 (000000- ) Bracket, Latch, Dbl Scb, Sqge, Side 1
24 80491 (000000- ) Sleeve, P/M, 0.25b 0.38d 0.21 [430ss] 1
v 9020244 (000000- ) Arm Kit, Sqge, Rear, Rh, Afmkt 1
A 25 1213060 (000000- ) Arm WIdt, Rear, Rh 1
A 26 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 2
A 27 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.800d X 13.0I 2
A 28 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
A 29 17404 (000000- ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 30 09291 (000000- ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 31 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 32 386088 (000000- ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 33 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 34 363469 (000000- ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 35 10120 (000000- ) Clevis, 0.31d X 0.75I 1
36 1065134 (000000- ) Latch, Cmpr, Yel Grip 1
37 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
38 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
39 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
40 1213266 (000000- ) Blade, Sqge, Side, Urethane (Option) 1
40 1213267 (000000- ) Blade, Sqge, Side, Rubber (Option) 1
41 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
42 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 1
43 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
44 1213007 (000000- ) Arm WiIdt, Rh 1

M17 9017357 (4-2016) 2-55



STANDARD PARTS

Fig. 28 - Scrub Head Side Squeegee Group, Left Hand

2-56 M17 9017357 (4-2016)



STANDARD PARTS

356622
Fig. 28 - Scrub Head Side Squeegee Group, Left Hand

Ref. Part No. Serial Number Description Qty.
v 9013757 (000000- ) Squeegee Kit, Side, Lh 1
A 1 1216949 (000000- ) Retainer Assy, Side Sqge, With Latch 1
A 2 1211884 (000000- ) Guide, Sqge, Side 1
A 3 1045487 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 2
A 4 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 5 1216951 (000000- ) Holder WiIdt, Blade, Lh 1
A 6 1213211 (000000- ) Blade, Sqge, Side, Linatex 1
7 1213093 (000000- ) Bracket WIdt, Pivot, Sqge 1
8 51538 (000000- ) Pin, Clevis, 0.50d X 5.00I 1
9 08236 (000000- ) Pin, Cotter, .156 X 1.25 1
v 9013046 (000000- ) Arm Kit, Sqge, Front, Lh, Afmkt 1
A 10 1213244 (000000- ) Arm WIdt, Front, Lh 1
A 11 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.800d X 13.0I 2
A 12 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 1
A 13 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
A 14 09291 (000000- ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 15 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 16 17404 (000000- ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 17 25735 (000000- ) Bushing, Fing, 0.63b 0.75d 0.38| 1
A 18 04846 (000000- ) Washer, Thrust, 0.79b 1.42d 0.06[Garlok] 1
A 19 386088 (000000- ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 20 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 21 363469 (000000- ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 22 10120 (000000- ) Clevis, 0.31d X 0.75I 1
23 386391 (000000- ) Bracket, Latch, Dbl Scb, Sqge, Side 1
24 80491 (000000- ) Sleeve, P/M, 0.25b 0.38d 0.21 [430ss] 1
25 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
26 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 1
27 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
v 9013047 (000000- ) Arm Kit, Sqge, Rear, Lh, Afmkt 1
A 28 1213243 (000000- ) Arm WIdt, Rear, Lh 1
A 29 71607 (000000- ) Bushing, Sleeve, 0.63b 0.72d 0.38| 2
A 30 1022846 (000000- ) Nut, T, M10 X 1.50 X 15.800d X 13.0I 2
A 31 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 5
A 32 17404 (000000- ) Pin, Roll, .250d X 0.75I, .250/.256 1
A 33 09291 (000000- ) Screw, Hex, M10 X 1.50 X 20, Ss 2
A 34 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 35 386088 (000000- ) Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye 1
A 36 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 37 363469 (000000- ) Spring, Extn, 0.750d 0.10wir 03.0I 1
A 38 10120 (000000- ) Clevis, 0.31d X 0.75I 1
39 1065134 (000000- ) Latch, Cmpr, Yel Grip 1
40 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
41 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
42 64425 (000000- ) Washer, Thrust, 0.61b 1.25d .06, Fgl 2
43 1213266 (000000- ) Blade, Sqge, Side, Urethane (Option) 1
43 1213267 (000000- ) Blade, Sqge, Side, Rubber (Option) 1
44 1213228 (000000- ) Arm WIdt, Lh 1

M17 9017357 (4-2016) 2-57



STANDARD PARTS

Fig. 29 - Hopper and Bumper Group

M17 9017357 (4-2016)

2-58



STANDARD PARTS

356633
Fig. 29 - Hopper and Bumper Group

Ref. Part No. Serial Number Description Qty.
1 1214545 (000000- ) Hopper, Trimmed 1
2 1216943 (000000- ) Bracket Widt, Hppr 1
3 06415 (000000- ) Screw, Flt, Soc, M6 X 1.00 X 25, 10.9 5
4 1036892 (000000- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 4
5 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
6 32490 (000000- ) Washer, Flat, 0.25, Std 4
7 1217821 (000000- ) Angle WIdt, Hppr 1
8 763147 (000000- ) Screw, Btn, M6 X 1.0 X 20, 10.9, Blk 6
9 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6

10 1216858 (000000- ) Plate Widt, Mtg, Hppr, Lh 1
11 1216819 (000000- ) Bracket Widt, Sppt, Hppr 2
12 12273 (000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 4
13 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 8
14 1216980 (000000- ) Bracket Widt, Sppt, Hppr 1
15 1016399 (000000- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 4
16 140027 (000000- ) Washer, Flat, 0.35b 0.75d .04, Ss 4
17 09770 (000000- ) Screw, Hex, M10 X 1.50 X 25, NI, Ss 6
18 32492 (000000- ) Wasbher, Flat, 0.38, Std 6
19 1216839 (000000- ) Plate Widt, Mtg, Hppr, Rh 1
20 1216961 (000000- ) Bracket Widt, Sppt, Hppr 1
21 1223184 (000000- ) Bumper Widt, Front 1
22 1223190 (000000- ) Bracket, Bmpr, Hppr Mtg 2
23 1221370 (000000- ) Plate, Bmpr, Mount 2
24 59658 (000000- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 4
25 12333 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4
26 33948 (000000- ) Washer, Flat, 0.38, Fendr 4
27 1219157 (000000- ) Plug, Hole, Rnd, 1.75h .18-.25, Blk Nyl 2

M17 9017357 (4-2016) 2-59



STANDARD PARTS

Fig. 30 - Hopper Cover Group

M17 9017357 (4-2016)

2-60



STANDARD PARTS

356638

Fig. 30 - Hopper Cover Group

Ref. Part No. Serial Number Description Qty.
v 1 9015015 (000000- ) Cover Kit, Hppr, Afmkt [M17] 1
A 2 1204077 (000000- ) Nameplate, Tennant, Domed 1
3 09062 (000000- ) Screw, FIt, Soc, M6 X 1.00 X 16, 10.9 2
4 1217547 (000000- ) Plate, Magnet, Cover, Hppr 2
5 1202779 (000000- ) Magnet, Latch, Brush Door 2
6 19312 (000000- ) Nut, Hex, Std, .25-20 4
7 1220158 (000000- ) Label, Info, Cover, Hppr, Rh 1
8 1220159 (000000- ) Label, Info, Cover, Hppr, Lh 1

M17 9017357 (4-2016) 2-61



STANDARD PARTS

Fig. 31 - Hopper Lift Arm Group

2-62 M17 9017357 (7-2016)



STANDARD PARTS

Ref.

| 2 G N RN
o U WN =

>
~

10
11
12
13
14
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

Part No.
9015019
1215689
42120-1
59542
1217080
35529
1228461
9015020
386801
1217649
87147
1218178
1036892
08708
32490
9015014
9015021
1218042
23788-1
1218881
00926
1217120
1215693
1227026
1225382
06416
763065
1218038
06957
08709
1218041
23788
1210807
13766
58359
59965
1220927
09738
01683
09739
35529

Fig. 31 - Hopper Lift Arm Group

Serial Number

N e e e v e e v e e v v N n e e e v e N n e S e e e e n e S N e S N N S S S N

Description

Arm Kit, Lift, Hppr, Afmkt [M17]

Arm WiIdt, Hppr

Bearing, Self Align, 1.25b 2.00d

Ring, Retaining, Int, 2.00d

Bearing, Ball, 1.00b 2.05d .811w 2row
Bushing, Sleeve, 1.00b 1.13d 0.99I, Fgl
Fitting, Grease, Str Pm1.125L
Sprocket Kit, Hppr, Afmkt [M17]
Bearing, Sleeve, 1.75id

Sprocket, 18tooth, Dbl

Ring, Retaining, Ext, 1.75d, Hd

Clip, Spring, Prop Arm

Screw, Hex, M6 X 1.00 X 25, 9.8, Sems
Nut, Hex, Lock, M6 X 1.00, NI
Washer, Flat, 0.25, Std

Arm Kit, Prop, Afmkt [M17]

Arm Kit, Prop, Tj, Afmkt [M17]

Pin, Arm, Prop Rod

Ring, Retaining, Ext, 0.75d

Spring, Extn, 0.700d .09wir 3.9l

Key, Sq, 0.25 X 0.25, 0.75I

Sprocket, 40, 18tooth, 1.00b

Cover Widt, Cross Tube

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems, Lock
Cylinder, Hyd, 2.0b 19.69I 10.00strk
Screw, Hex, M12 X 1.75 X 50, FI

Nut, Hex, Jam, M12 X 1.75, [Din439]
Pin, 1.25d 5.5I

Screw, Hex, M8 X 1.25 X 60, 8.8

Nut, Hex, Lock, M8 X 1.25, NI

Pin, Clevis, Grvd, 1.00d X 3.31I

Ring, Retaining, Ext, 0.98d, [E-Ring]
Wire, Tie [W/.25” Fir Tree Clip]

Ring, Retaining, Ext, 0.98d, Basic
Retainer, Ring
Switch, Snap, 15a No, RIr

Bracket, Mtg, Switch

Screw, Hex, M5 X 0.80 X 12, Ss
Washer, Flat, 10, Ss

Nut, Hex, Lock, M5 X 0.80, NI, Ss
Bushing, Sleeve, 1.00b 1.13d 0.99I, Fgl

356634

Qty.

= NN = = a2 a2 OO MDODMODPMODNON 20O = A a2 =2 2NN A ad a0, 2000 -

M17 9017357 (7-2016)

2-63




STANDARD PARTS

Fig. 32 - Hopper Chain Roller and Cover Group

2-64 M17 9017357 (4-2016)



STANDARD PARTS

356635
Fig. 32 - Hopper Chain Roller and Cover Group

Ref. Part No. Serial Number Description Qty.
1 386539 (000000- ) Sprocket, 40, 18tooth, 0.50b 2
2 06971 (000000- ) Screw, Hex, M12 X 1.75 X 50, 8.8 2
3 35843 (000000- ) Washer, Flat, 0.53b 1.50d .19, Stl 2
4 08711 (000000- ) Nut, Hex, Lock, M12 X 1.75, NI 2
5 32486 (000000- ) Washer Flat,0.50,Sae 4
v 9015076 (000000- ) Chain Kit, 40 X 104 Pitches, Afmkt [M17] 1
A 6 386998 (000000- ) Ear 1
A 7 32716 (000000- ) Nut, Hex, Jam, M10 X 1.5, Ss 1
A 8 386997 (000000- ) Housing 1
A 9 386999 (000000- ) Pivot 1
A 10 1216775 (000000- ) Chain, Rlr, 40 X 104 Pitches [M17] 1
A 11 07112 (000000- ) Link, Chain, Rlr, 40 2
12 1216473 (000000- ) Cover, Arm, Lift, Rh, Trimmed 1
13 1217922 (000000- ) Bushing, Fing, 1.75b 1.94d 1.00I 1
14 1216576 (000000- ) Hub, Sprocket, 1.6b 3.5d 2.0l 1
15 32492 (000000- ) Washer, Flat, 0.38, Std 1
16 1228337 (000000- ) Screw, Hex, M10 X 1.50 X 90, 10.9, FI 1
17 1059969 (000000- ) Washer, Thrust, 1.81b 2.93d .06w, Plstc 1
18 1217072  (000000- ) Arm Widt, Hppr Roll 1
19 1216577 (000000- ) Sprocket, #40, 32tooth 1
20 41186 (000000- ) Washer, Flat, Belleville, .31 4
21 12273 (000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 4
22 1215747 (000000- ) Actuator, 36vdc, 06.0 Strk, 0700 Lbs 1
23 17461 (000000- ) Pin, Clevis, 0.37d X 1.75I 1
24 08346 (000000- ) Pin, Cotter, .125 X 0.75 2
25 1225631 (000000- ) Pin, Clevis, 10mmd X, PI 1
26 1216488 (000000- ) Cover, Arm, Lift, Lh, Trimmed 1
27 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 6
v 9015077 (000000- ) Chain Kit, 40 X 181 Pitches, Afmkt [M17] 1
A 28 1216690 (000000- ) Chain, Rlr, 40 X 181 Pitches [M17] 1
A 29 386998 (000000- ) Ear 1
A 30 32716 (000000- ) Nut, Hex, Jam, M10 X 1.5, Ss 1
A 31 386997 (000000- ) Housing 1
A 32 386999 (000000- ) Pivot 1
A 33 07112 (000000- ) Link, Chain, Rlr, 40 2

M17 9017357 (7-2016) 2-65



STANDARD PARTS

Fig. 33 - Hopper Hydraulic Lift Pump Group

M17 9017357 (4-2016)

2-66



STANDARD PARTS

356636
Fig. 33 - Hopper Hydraulic Lift Pump Group

Ref. Part No. Serial Number Description Qty.
1 762427 (000000- )  Fitting, Hyd, E90, Fm04/Om04 1
2 79874 (000000- ) Fitting, Hyd, E45, Fm04/0Om04 1
3 1067059 (000000- ) Fitting, Hyd, Rst, Fm04/0f04, .047 1
4 1220800 (000000- ) Bracket Widt, Mtg, Pump 1
5 9015013 (000000- ) Pump Kit, Hyd, Cyl, Na/Ce, Afmkt [M17] 1
5 9015066 (000000- ) Pump Kit, Hyd, Cyl, Tj, Afmkt [M17] 1
6 06961 (000000- ) Screw, Hex, M10 X 1.5 2
7 32492 (000000- ) Washer, Flat, 0.38, Std 2
8 762428 (000000- ) Fitting, Hyd, Str, Fm04/0Omo04 2
9 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2

10 767255 (000000- ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 034.5 1
11 771048 (000000- ) Hose, Hyd, Tc04, Ff04e90/Ff04str, 019.0 1

M17 9017357 (4-2016) 2-67



STANDARD PARTS

Fig. 34 - Hopper Vacuum Fan Group

2-68 M17 9017357 (7-2016)



STANDARD PARTS

356637
Fig. 34 - Hopper Vacuum Fan Group

Ref. Part No. Serial Number Description Qty.
1 1216827 (000000- ) Filterbox, Hg, Trimmed 1
v 9015064 (000000- ) Switch Kit, Thermal, Afmkt [M17] 1
A 2 367679 (000000- ) Switch, Thermal, 160deg, Spdt 1
A 3 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
A 4 19065 (000000- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 3
A 5 02850 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI 2
6 1223524 (000000- ) Plate, Mtg, Switch 1
7 1223519 (000000- ) Panel, Deflector, Filterbox 1
8 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
9 01683 (000000- ) Washer, Flat, 10, Ss 2
10 1223496 (000000- ) Panel, Filterbox 1
11 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 6
12 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6
13 41140 (000000- ) Washer, Lock, Int-Ext, 0.25 2
14 1075086 (000000- ) Wire, 10ga, 15.0l, Grn [M6 Ring,M6 Ring] 1
15 1216550 (000000- ) Channel WIdt, Mtg, Fan 1
16 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 14
17 1218331 (000000- ) Fan, Vacuum, 5.7D, 036Vdc, 1 Stage 1
18 1216637 (000000- ) Seal, Rbr, Clsd, 0.31, 4.5d 02.4h 2
19 12277 (000000- ) Screw, Hex, M6 X 1.00 X 20, NI, Ss 3
20 32483 (000000- ) Washer, Flat, 0.25, Sae 3
21 1218371 (000000- ) Plate, Guard, Fan 1
22 49162 (000000- ) Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc 2
23 1049982 (000000- ) Seal, Foam 1
24 1223002 (000000- ) Angle, Mtg, Filterbox 4
25 1216625 (000000- ) Plate, Seal, Fan 1
26 1226312 (000000- ) Stud, M8 X 1.25 50 Lg 3
27 1217002 (000000- ) Gasket, Cover, Flir 1
28 1216918 (000000- ) Cover, Fltr, W/ Insert, Rm-Cphg 3
v 9015057 (000000- ) Latch Kit, Filterbox, Afmkt [M17] 1
A 29 1048353 (000000- ) Strap, Rbr 3
A 30 1218322 (000000- ) Knob, Star, 2.75d 4ear, M8x1.25 Fem 3
A 31 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 3
32 763116 (000000- ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 1
33 1218173 (000000- ) Muffler, Vacfan, 2.50 Id X 25.0 Oal 1
34 07514 (000000- ) Washer, Lock, Int, 10, Ss 3
35 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 1
36 41141 (000000- ) Washer, Lock, Int-Ext, 0.31 1

M17 9017357 (7-2016) 2-69



STANDARD PARTS

Fig. 35 - Hopper Filter Shaker Group

2-70 M17 9017357 (7-2016)



STANDARD PARTS

356639

Fig. 35 - Hopper Filter Shaker Group

Ref. Part No. Serial Number Description Qty.
v 9015065 (000000- ) Motor Kit, Ele, Shaker, Afmkt [M17] 1
A 1 1047349  (000000- ) Motor, Ele, 36vdc 22017rpm 0.11hp 03.3a 1
A 2 86618 (000000- ) Nut, Hex, Lock, #10-32, NI 2
A 3 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 4 1053291 (000000- ) Weight, Eccentric, Pntd 1
A 5 1053321 (000000- )  Weight, Eccentric, Pntd 1
A 6 39322 (000000- ) Screw, Set, Soc, 10-24 X 0.38, Al 4
7 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
8 41141 (000000- ) Washer, Lock, Int-Ext, 0.31 1
9 1074603 (000000- ) Harness, Ele [Shaker, M17] 1
10 1044352 (000000- ) Bracket Widt, Fltr 1
11 50850 (000000- ) Molding, Trim, Pvc, .08-.11 03.2l 1
12 1216500 (000000- ) Bracket WIdt, Shakr, Fltr 1
13 30406 (000000- ) Clip, Keeper 3
14 12333 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 4
15 1044351 (000000- ) Spacer, Flir 1
16 1224155 (000000- ) Shim, Shaker, Fltr 2
17 1215171 (000000- ) Filter, Cyl, 11.09D, 09.36L. 6.73ID 1
17 1218400  (000000- ) Filter, cyl, Synthetic, 11.09D, 09.36L. 6.73ID 1

M17 9017357 (7-2016) 2-71




STANDARD PARTS

Fig. 36 - Hopper Pre-Filter and Dump Door Group

M17 9017357 (4-2016)

2-72



STANDARD PARTS

356640
Fig. 36 - Hopper Pre-Filter and Dump Door Group

Ref. Part No. Serial Number Description Qty.
1 1223784 (000000- ) Frame WIidt, Sppt, Filterbox 1
2 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 8
3 07791 (000000- ) Nut, Hex, Fing, M8 X 1.25 4
4 1216822 (000000- ) Panel Widt, Perma-Filter 1
5 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
6 1217010 (000000- ) Gasket, Filterbox 1
7 47585 (000000- ) Bearing, Fing, 2hole, 0.50b [Nyl] 2
8 1222112 (000000- ) Door Widt, Debris 1
9 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 4

10 32483 (000000- ) Washer, Flat, 0.25, Sae 4
11 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 4
12 1223270 (000000- ) Shaft Widt, Door, Debris, Arm 1
13 17404 (000000- ) Pin, Roll, .250d X 0.75I, .250/.256 1
14 222516 (000000- ) Sleeve, P/M, 0.32b 0.50d 0.3I [430ss] 1
15 1223586 (000000- ) Seal, Shaft, Door, Dump 2
16 1054662 (000000- ) Bushing, Fing, 0.50b 0.59d 0.25I 1
17 1223281 (000000- ) Spring, Extn, 1.130d 0.11wir 04.0I 1
18 1037355 (000000- ) Screw, Hex, M8 X 1.25 X 35, 9.8, Sems 1
19 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
20 32491 (000000- ) Washer, Flat, 0.31, Std 2
21 1223271 (000000- ) Bracket, Lever, Door Debris 1
22 1223086 (000000- ) Spacer, Plstc, 0.26b 1.18d 0.201, Nyl 1
23 16879 (000000- ) Screw, Flt, Soc, M6 X 1.00 X 20, 10.9 1
24 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
25 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
26 1222532 (000000- ) Channel Widt, Debris 1
27 9015023 (000000- ) Seal Kit, Hppr, Afmkt [M17] 1
28 1222527 (000000- ) Seal, Diverter, Rear 1
29 1222534 (000000- ) Retainer, Bracket 1
30 1222528 (000000- ) Retainer, Blade, Rh 1
31 1222529 (000000- ) Retainer, Blade, Lh 1
32 763147 (000000- ) Screw, Btn, M6 X 1.0 X 20, 10.9, Blk 8
33 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 8
34 1226827 (000000- ) Seal, Bulb, Str, 1.51h .88w Adh, 32.6I 1

M17 9017357 (7-2016) 2-73



STANDARD PARTS

Fig. 37 - Solution Tank Group

M17 9017357 (4-2016)

2-74



STANDARD PARTS

356613
Fig. 37 - Solution Tank Group

Ref. Part No. Serial Number Description Qty.
1 9015018 (000000- ) Tank Kit, Sol, Afmkt [M17] 1
2 9015016 (000000- ) Cover Kit, Tank, Sol, Afmkt [M17] 1
2 9015043 (000000- ) Cover Kit, Tank, Sol, Tj, Afmkt [M17] 1
3 1066431 (000000- ) Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap] 1
4 1060673 (000000- ) Bar, Rnd, Plstc, 0.31d 08.5I 1
5 386324 (000000- ) Handle 1
6 1206948 (000000- ) Bracket, Pawl, Handle 1
7 1212298 (000000- ) Tube Assy, 34.2| 1
8 1062651 (000000- ) Sensor, Press, 3 Psi, 8-30vdc 1
9 377349 (000000- ) Fitting, Plstc, Pf12/Pf12, Bh 1

10 1218085 (000000- ) Plate, Mtg, Mesh 1
11 1069311 (000000- ) Screw, Pan, Phl, M8 X 1.25 X 16, Blk 8
12 1069326 (000000- ) Washer, Flat, 0.31, Fender, Blk 4
13 1207272 (000000- ) Mesh Assy, Cloth [T17] 1
14 1045487 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Blk 5
15 1218383 (000000- ) Bracket, Mtg, Tank, Soltn, Rh 1
16 12273 (000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 6
17 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
18 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 2
19 1016331 (000000- ) Washer, Flat, 0.34b 1.25d .11, Ss 2
20 390994 (000000- ) Plug, Hole, Soltn Tank, Blk Pyu 1
21 46983 (000000- ) Wasbher, Flat, 0.39b 1.38d .19, Stl, PI 2

M17 9017357 (4-2016) 2-75



STANDARD PARTS

Fig. 38 - Solution Supply Group

/
7

NN L0

A

N

\ \

M17 9017357 (7-2016)

2-76



STANDARD PARTS

Ref. Part No.
1 18595
2 1214093
3 1205428
4 1212887
5 11399
6 1207518
7 11531
8 1020341
9 1208486
10 1221161
11 79273-2
12 630146

Fig. 38 - Solution Supply Group

Serial Number
(000000-
(000000-
(000000-
(000000-
(000000-

(
(
(

Py

000000-
000000-
000000-
000000-
000000-
000000-
000000-

~— N N N N~ S N N N S ~—

Description

Fitting, Plstc, E90, Bm16/Pm12

Hose, Afmkt, Pvc, Wir, 1.001d, 01Ft, Cir
Filter, Screen, 080 Mesh, In-Line

Fitting, Plstc, E90, Bm16/Pm16

Clamp, Hose, Wormdrive, 0.81-1.50d, .50w
Bracket, Mtg, Filter Hsg

Clamp, Hose, Wormdrive, 1.06-2.00d, .56w
Screw, Hex, M8 X 1.25 X 20, Ss, Sems
Manifold, Solution Delivery, Main

Tie, Cable, Nyl, Push Mount, 76mm Max D
Fitting, Plstc, Str, Bm12/Pm12
Fitting, Plug, Pm06, Hdpe

356425

Qty.

W= = =2 MDD PN =2 DN ==

M17 9017357 (7-2016)

2-77




STANDARD PARTS

Fig. 39 - Recovery Tank Group

2-78 M17 9017357 (4-2016)



STANDARD PARTS

Fig. 39 - Recovery Tank Group

356426

Ref. Part No. Serial Number Description Qty.
1 9020211 (000000- ) Tank, Rec, Afmkt [T17] 1
2 9020212 (000000- ) Cover Assy, Rec Tank, Afmkt [T17] 1
2 9020286 (000000- ) Cover Assy, Rec Tank, Tj Afmkt [T17] (Japan Only) 1
3 1066434 (000000- ) Seal, Afmkt, Bulb, Dual, 12Ft [F/.30Gap] 1
4 1207887 (000000- ) Screen, Safety, Vac Fan 1
5 1026014 (000000- ) Screen, Vacuum 1
6 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 4
7 1037822 (000000- ) Filter, Panl, Dust, 2.0 X 06.1 X 07.6 1
8 1206119 (000000- ) Tray, Debris, Tank 1
9 82829 (000000- ) Clamp, Cable, Stl, 0.63d X 0.75w, 1hole 4

10 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
11 1206961 (000000- ) Bracket, Mtg, Cover, Recvy Tank 2
12 1207130 (000000- ) Bracket, Retain, Hinge, Cover 2
13 01685 (000000- ) Washer, Flat, 0.38B 0.88D .08, Ss 2
14 08713 (000000- ) Nut, Hex, lock, m8 X 1.25, ml, Ss 2
15 1057214 (000000- ) Plate, Arm, Prop 1
16 360460 (000000- ) Sleeve, P/M, 0.34b 0.63d 0.4l, Ss / Oil 1
17 230735 (000000- ) Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l 1
18 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 19
19 12333 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 1
20 59658 (000000- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 1
21 385685 (000000- ) Sensor, Level, Liq, 14vdc O1a .62-11 1
22 1019285 (000000- ) Bracket, Protector, Float Switch 1
23 1205049 (000000- ) Bracket, Mtg, Tank, Recvy, Lh 1
24 1205797 (000000- ) Bracket, Mtg, Tank, Recvy, Rh 1
25 1207209 (000000- ) Bracket, Sppt, Hose, Drain 1
26 12273 (000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 10
27 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 4
28 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
29 379829 (000000- ) Washer, Flat, 0.34b 1.50d .12, Stl, PI 1
30 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 2
31 1213110 (000000- ) Label, Hole, Cover, Recvy Tank 1
M17 9017357 (4-2016) 2-79




STANDARD PARTS

Fig. 40 - Tank Drains Group

Recovey
Tank

Solution
Tank

2-80 M17 9017357 (4-2016)



STANDARD PARTS

356427
Fig. 40 - Tank Drains Group

Ref. Part No. Serial Number Description Qty.
v 1 1206099 (000000- ) Hose Assy, Drain, 3.0 Id 64 L 1
A 2 1214337 (000000- ) Cuff Assy, Outer, Drain Hose 1
v 3 1206370 (000000- ) Hose Assy, Drain, 3.0 1d 35 L 1
A 4 1214337 (000000- ) Cuff Assy, Outer, Drain Hose 1
5 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
6 1207562 (000000- ) Clamp, Cable, Stl, 3.25d X 1.00w, 1hole 1
7 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
8 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
9 1201434 (000000- ) Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w 2
10 1209684 (000000- ) Bracket, Mtg, Hose 2

M17 9017357 (4-2016) 2-81



STANDARD PARTS

Fig. 41 - Vacuum Fans and Rear Side Door Group

2-82 M17 9017357 (4-2016)



STANDARD PARTS

356428
Fig. 41 - Vacuum Fans and Rear Side Door Group

Ref. Part No. Serial Number Description Qty.
v 1 1200149 (000000- ) Fan, Vacuum, 6.6d, 036vdc, 1 Stage [Bpt] 2
A 1206774 (000000- ) Brush Kit, Motor, Fan 1

2 1201267 (000000- ) Assy, Seal, Mtg, Vacfan 2
3 49891 (000000- ) Clamp, Hose, Wormdrive, 5.56-6.50d, .56w 2
4 08716 (000000- ) Screw, Hex, M6 X 1.00 X 20, Ss 10
5 29570 (000000- ) Washer, Flat, 0.28b 1.00d .06, Stl 10
6 1203848 (000000- ) Muffler, Vacfan, 11.0 L 2
7 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
8 1066431 (000000- ) Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap] 1
9 1214173 (000000- ) Seal, Door, Vac Fan, Rbr 2
10 1214174 (000000- ) Retainer, Seal, Door, Vac Fan 2
11 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 8
12 9015040 (000000- ) Cover, Side, Lh, Afmkt [M17] 1
13 1205801 (000000- ) Hinge, Widt, Lh 1
14 1205811 (000000- ) Hinge WiIdt, [T12] 2
15 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 11
16 32492 (000000- ) Washer, Flat, 0.38, Std 11
17 398806 (000000- ) Latch 1
18 1208748 (000000- ) Plate, Latch [T17] 1
19 1207039 (000000- ) Bracket, Bumper 2
20 20802 (000000- ) Bumper, Rbr, 1.0d 0.38th .25-20 2
21 19312 (000000- ) Nut, Hex, Std, .25-20 4
22 1207341 (000000- ) Bracket, Latch, Lh Panel [T17] 1
23 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

M17 9017357 (4-2016) 2-83



STANDARD PARTS

Fig. 42 - Rear Squeegee Lift Group

2-84 M17 9017357 (4-2016)



STANDARD PARTS

s
1)
b

Part No.
1207903
01686
09770
1208274
391434
01684
08712
1205553
9 25735
10 1018276
11 08179
12 223054
13 51103
14 71274
15 08175
16 1207739
17 77488
18 08178
19 1207466
20 04843
21 1208247
22 01686
23 1014563
24 08714
25 14529
26 1206872
27 17461
28 1207757
29 06415
30 08708

o~NO O~ WN =

Fig. 42 - Rear Squeegee Lift Group

Serial Number

— e e e v N v e e e e e e e e N e S S N S S N N S S

Description

Bracket WIdt, Sqge Lift, Frame
Washer, Flat, 0.44b 1.00d .08, Ss
Screw, Hex, M10 X 1.50 X 25, NI, Ss
Guide, Cable, Sqge Lift

Screw, Hex, M6 X 1.00 X 80, Ss
Washer, Flat, 0.27b 0.69d .05, Ss
Nut, Hex, Lock, M6 X 1.00, NI, Ss
Lift Widt, Sqge, Pulley

Bushing, FIng, 0.63b 0.75d 0.38|

Pin, Clevis, 0.62d X 2.911

Pin, Cotter, .094 X 1.00

Drum, Cable, Lift

Pin, Clevis, 0.50d X 2.62I

Pin, Clevis, 0.31d X 2.62I

Pin, Cotter, .125 X 1.25

Cable, Ss .12d 22.6l .2clevis / .2clevis
Pin, Clevis, 0.19d X 0.63I

Pin, Cotter, .062 X 0.75

Lever WIdt, Sqge Lift, Pulley
Bushing, FIng, 0.63b 0.72d 0.25I
Bushing,Sleeve,FIng0.40b 0.625d 1.62I,Ss
Washer, Flat, 0.44b 1.00d .08, Ss
Washer, Flat, 0.40b 1.12d .12, Ss
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Screw, Hex, M10 X 1.50 X 70, Ss
Actuator, 36v, 2.36in Stroke

Pin, Clevis, 0.37d X 1.75I

Shield, Bumper, Sqge Cplg

Screw, Flt, Soc, M6 X 1.00 X 25, 10.9
Nut, Hex, Lock, M6 X 1.00, NI

356429

Q
<

A BRAMNON -2 2 AN =2 =2 NN DPDODDNNDN2ADN—-AEA A2 a0~ N2 2NN =2 DDA

M17 9017357 (4-2016)

2-85




STANDARD PARTS

Fig. 43 - Rear Squeegee Linkage Group

M17 9017357 (7-2016)

2-86



STANDARD PARTS

356430
Fig. 43 - Rear Squeegee Linkage Group

Ref. Part No. Serial Number Description Qty.
1 1206821 (000000- ) Coupling Widt, Sqge, Front 1
v 9020233 (000000- ) Caster, Assy, Sq, Rear, Afmkt [T17] 2
A 2 1208155 (000000- ) Knob, Adj, Caster 1
A 3 07450 (000000- ) Washer, Thrust, 0.66b 1.25d 0.06w 1
A 4 1208153 (000000- ) Pivot WIdt, Caster, Sqge 1
A 5 9014285 (000000- ) Caster kit, Rear Squeegee, Am 1
A 6 79217 (000000- ) Washer, Wavy, 1.20b 1.54d .13 1
A 7 1208156 (000000- ) Knob, Caster 1
8 77272 (000000- ) Washer, Flat, 0.60b 1.31d .10, Ss 2
9 01516 (000000- ) Ring, Retaining, Ext, 0.59d, Basic 2
10 363087 (000000- ) Bushing, Fing, 0.44b 1.25d 0.25I 2
11 12317 (000000- ) Screw, Hex, M10 X 1.50 X 30, Ss 2
12 386847 (000000- ) Bolt, Eye, M10 X 1.50 X 064mm, 07.10 Eye 2
13 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 7
14 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 5
15 1031413 (000000- ) Spring, Extn, 1.680d 0.20wir 07.5I 2
v 9020232 (000000- ) Link Kit, Sq, Rear, 1 Link, Afmkt [T17] 4
A 16 1209712 (000000- ) Rod, Hex, M10, 09.50I, St 1
A 17 05686 (000000- ) Rod-End, M10 X 1.5rh Fem M10 X 1.5stud 1
A 18 05685 (000000- ) Rod-End, M10 X 1.5lh Fem M10 X 1.5stud 1
A 19 07787 (000000- ) Nut, Hex, Std, M10 X 1.50, Ss 1
A 20 09775 (000000- ) Nut, Hex, Std, M10-1.5, Ss 1
A 21 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 4
A 22 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
23 1206844 (000000- ) Coupling WIdt, Sqge, Rear 1
24 1206865 (000000- ) Knob, Star, 3.21d 5ear 4.45| M10x1.5 1
25 15331 (000000- ) Washer, Flat, 0.62, Sae 1
26 1210022 (000000- ) Washer, 1.02 Od, .62 Id, Urethane 2
27 1054945 (000000- ) Knob, Star, 3.21d 5ear M10 1
28 1207034 (000000- ) Pin, Clevis, 0.75d X 2.00l, M10 Hole 1
29 08236 (000000- ) Pin, Cotter, .156 X 1.25 1

M17 9017357 (7-2016) 2-87



STANDARD PARTS

Fig. 44 - Rear Squeegee Group

29

f
2RV

N7

/

FRONT

@
N

%S) =) \
\ )

M17 9017357 (4-2016)

2-88




STANDARD PARTS

Fig. 44 - Rear Squeegee Group

356432

Ref. Part No. Serial Number Description Qty.
v 9020070 (000000- ) Squeegee Kit, Ci [T17] 1
A 1 1213530 (000000- ) Squeegee Frame Assy 1
A 2 1206251 (000000- ) Rod, Thrd, 2end, M8x1.25/ M10x1.5 -02 2
A 3 391345 (000000- ) Nut, T, M10 X 1.50 X 0.620d X 0.5l 2
A 4 1212782 (000000- ) Spring, Cmpr, 0.980d .14wir 02.00I, Ss 2
A 5 1208629 (000000- ) Ring, Mtg, Sqge, .38l 2
A 6 1055396 (000000- ) Pin, 0.63d, 02.0 [W/Cbore, M8 Screw] 2
A 7 07786 (000000- ) Nut, Hex, Std, M8 X 1.25, Ss 2
A 8 1052532 (000000- ) Grip, Lock 2
A 9 363162 (000000- )  Wheel, 04.0d 0.89w 0.64b 2
A 10 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 2
A 11 08714 (000000- ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 2
A 12 1209122 (000000- ) Strap Widt 1
A 13 1206530 (000000- ) Pin, 0.43d 2.75I [303ss] 2
A 14 1209121 (000000- ) Arm Widt 1
A 15 1209120 (000000- ) Bracket Widt 1
A 16 51813 (000000- ) Pin, Clevis, 0.37d X 2.12| 1
A 17 1208858 (000000- ) Cover, Handle 1
A 18 1207103 (000000- ) Clamp WIdt, Rear 1
A 19 21606 (000000- ) Bar WIdt, Retainer, Sqge, Rear 1
A 20 1208906 (000000- ) Cam, Rear 1
21 1208730 (000000- ) Cuff, Adapter, 2.75 X 3.00, Pvc 1
22 1207608 (000000- ) Gasket, Ure, .16, 3.23id 3.630d 1
23 1207661 (000000- ) Hose Assy, Rear Squeegee 1
24 1209444 (000000- ) Fastener, 11.00l [Hook & Loop] 1
25 1045525 (000000- ) Screw, Pan, Phl, M6 X 1.00 X 12, Blk 1
26 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
27 1213539 (000000- ) Hose Trap Assy 1
28 1207086 (000000- ) Blade, Front Squeegee 56.6l (Linard) 1
28 1208356 (000000- ) Blade, Front Squeegee 56.6l (Urethane) 1
28 1208358 (000000- ) Blade, Front Squeegee 56.61 (Gum) 1
29 1207087 (000000- ) Blade, Rear Squeegee 60.6I (Linatex) 1
29 1208357 (000000- ) Blade, Rear Squeegee 60.6l (Urethane) 1
29 1208359 (000000- ) Blade, Rear Squeegee 60.61 (Gum) 1
M17 9017357 (4-2016) 2-89




STANDARD PARTS

Fig. 45 - Right Hand Door and Battery Cover Group

M17 9017357 (4-2016)

2-90



STANDARD PARTS

356433

Fig. 45 - Right Hand Door and Battery Cover Group

Ref. Part No. Serial Number Description Qty.
1 9020213 (000000- ) Cover, Battery, Top, Afmkt [T17] 1
1 9020290 (000000- ) Cover Assy, Battery, Tj [T17] (Japan Only) 1
2 9015038 (000000- ) Cover, Side, Rh, Afmkt [M17] 1
3 398806 (000000- ) Latch 2
4 1208748 (000000- ) Plate, Latch [T17] 1
5 06935 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 25, 4.8 2
6 1209190 (000000- ) Plate, Prop Rod, [T17] 1
7 15678 (000000- ) Screw, Hex, M6 X 1.00 X 16, Ss 3
8 32490 (000000- ) Washer, Flat, 0.25, Std 3
9 1207362 (000000- ) Hinge WIdt, Cover, Battery [T17] 1

10 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 8
11 1207145 (000000- ) Rod WiIdt, Seat, Battery Cover [T17] 1
12 09570 (000000- ) Clamp, Cable, Stl, 0.90d X 0.62w, 1hole 3
13 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 7
14 1207131 (000000- ) Bracket, Latch [T17] 1
15 76570 (000000- ) Screw, Hex, M8 X 1.25 X 30, 8.8 2
16 32491 (000000- ) Washer, Flat, 0.31, Std 4
17 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 2
18 1066429 (000000- ) Seal, Afmkt, Bulb, Dual, 011t [F/.30gap] 1
19 1207946 (000000- ) Hinge WiIdt, Rh [T17] 1

20 49826 (000000- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 3

21 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 7

22 1205811 (000000- ) Hinge Widt, [T12] 2

23 1210971 (000000- ) Cord, Battery Cover [T17] 2

24 39239 (000000- ) Screw, Pan, Phl, 10-32 X 0.50, G2, Blk 4

25 140324 (000000- ) Clamp, Cable, Nyl, 0.31d, Blk 4

M17 9017357 (7-2016) 2-91



STANDARD PARTS

Fig. 46 - Electrical Box Group

FRONT

M17 9017357 (7-2016)

2-92



STANDARD PARTS

356616
Fig. 46 - Electrical Box Group

Ref. Part No. Serial Number Description Qty.
1 1214566 (000000- ) Panel Widt, Enclosure, Electrical 1
2 1214550 (000000- ) Cover Widt, Enclosure, Electrical 1
3 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
4 1017218 (000000- ) Washer, Flat, 0.32B 1.00D .12, Ss 2
v 5 9015002 (000000- ) Circuitboard Kit, Scrub, Afmkt [T17/M17] 1
A 6 1210399 (000000- ) Stand-Off, Circuitboard [0.25"] 4
v 7 9020229 (000000- ) Circuit Board Kit, ec—h20, Afmkt [t17] 1
A 8 1210399 (000000- ) Stand-Off, Circuitboard [0.25"] 4
9 06926 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, 4.8 4
10 1202860 (000000- ) Washer, Flat, 0.17b 0.31d .03, Nyl 4
11 1050827 (000000- ) Molding, Afmkt, Trim, Pvc, .00 .06, 03ft 1
12 1208412 (000000- ) Label, Circuit Breaker 1
13 1210970 (000000- ) Circuitbreaker, 60.0a, Resetable 1
14 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 3
15 06919 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 6, 4.8 4
16 1034731 (000000- ) Screw, Hex, M6 X 1.00 X 16, Sems, Ss 2
17 1213059 (000000- ) Plug, Circuit Breaker [Carling, 50/60a] 1
18 1058340 (000000- ) Plug, Hole, Rnd, 0.63h 0.11, Blk 3
19 33807 (000000- ) Plug, Hole, Rnd, 0.44H .03-.12, Blk Nyl 1
20 1202868 (000000- ) Clip, Tie, 0.25d, Plstc 8
21 763114 (000000- ) Tie, Cable, 11.3l, 2.75d Max 6
22 1060276 (000000- ) Inductor, 36.2mml,Rnd [Ferrite 1-300hz] (Australia Only) 1

M17 9017357 (7-2016) 2-93



STANDARD PARTS

Fig. 47 - Electrical Box Wires Group

Red

Loctite

Loctite

FRONT

M17 9017357 (4-2016)

2-94



STANDARD PARTS

356666
Fig. 47 - Electrical Box Wires Group

Ref. Part No. Serial Number Description Qty.
v 1 1074599 (000000- ) Cable Assy, 02ga [Fused Power, T18] 1
A 1226634 (000000- ) Fuse, 150a [Mega Series] 1
v 2 1074536 (000000- ) Cable, Battery, 2/0ga [M8 Ring/M6 Ring] 1
A 3 01726 (000000- ) Connector, 350A, Gray 1
4 1206431 (000000- ) Bracket, Mtg, Contactor 1
5 32483 (000000- ) Washer, Flat, 0.25, Sae 15
6 19314 (000000- ) Screw, Hex, .25-20 X 0.38, G5 4
7 76062 (000000- ) Stand-Off, Wir, 0.25, Insulator, Panel 4
8 41702 (000000- ) Rod, Thrd, Full, .25-20 01.5I 4
9 19312 (000000- ) Nut, Hex, Std, .25-20 10
10 1068510 (000000- ) Contactor, 36vdc, 200a, Spst 1
11 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 2
12 1202864 (000000- ) Nut, Hex, Std, M5 X 0.80, Brs 1
13 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
14 1061910 (000000- ) Nut, Hex, Std, M6 X 1.00, Brs 1
15 386807 (000000- ) Fuse, 150a, 0.88 2.4l [Slo-Blo] 1
16 86379 (000000- ) Fuse, 100a, 0.88 2.4l, 125volt 1
17 07515 (000000- ) Washer, Lock, Int, 0.25, Ss 6
18 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
19 1072979 (000000- ) Cable, 04ga 6.91 Blk [M6 Ring/M6 Ring] 1
20 1072978 (000000- ) Cable, 04ga 9.8l Blu [M5 Ring/M6 Ring] 1
21 07514 (000000- ) Washer, Lock, Int, 10, Ss 2
22 1208691 (000000- ) Busbar, 200a 1
23 1061918 (000000- ) Washer, Flat, 0.25b 0.47d .06, Brs 2
24 1074713 (000000- ) Cable Assy, 02ga, Power [T18, 2 Cond.] 1
25 33930 (000000- ) Screw, Hex, M6 X 1.00 X 40, Ss 2
26 49826 (000000- ) Screw, Hex, M8 X 1.25 X 16, NI, Ss 3
27 09570 (000000- ) Clamp, Cable, Stl, 0.90D X 0.62W, 1 Hole 3

M17 9017357 (4-2016) 2-95



STANDARD PARTS

Fig. 48 - Electrical Circuit Breaker Box Group, Sweeping

M17 9017357 (4-2016)

2-96



STANDARD PARTS

356647

Fig. 48 - Electrical Circuit Breaker Box Group, Sweeping

Ref. Part No. Serial Number Description Qty.
1 1218732 (000000- ) Bracket, Enclosure, Ele 1
2 06942 (000000- ) Screw, Hex, M6 X 1.00 X 16, 8.8 4
3 32483 (000000- ) Washer, Flat, 0.25, Sae 4
4 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 1
5 1219111 (000000- ) Label, Circuitbreaker, Ele [M17] 1
6 1068510 (000000- ) Contactor, 36vdc, 200a, Spst 1
7 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 1
8 33807 (000000- ) Plug, Hole, Rnd, 0.44h .03-.12, Blk Nyl 2
9 1210970 (000000- ) Circuitbreaker, 60.0a, Resetable 1

10 06919 (000000- ) Screw, Pan, Phl, M3 X 0.50 X 6, 4.8 2
11 383727 (000000- ) Circuitbreaker, 40.0a, Resetable 1

M17 9017357 (4-2016) 2-97



STANDARD PARTS

Fig. 49 - Electrical Box Group, Sweeping

M17 9017357 (4-2016)

2-98



STANDARD PARTS

s
1)
b

Part No.
1216753
1034731
9015047
1210399
06927
1202860
76062
19314
9 41702
10 19312
11 32982
12 32483
13 1217422
14 08712
v 15 9015048
A 16 1210399
17 1034731
18 1210807

o~NO O~ WN =

Fig. 49 - Electrical Box Group, Sweeping

Serial Number

~— O v e e N N N N S N e S N S N S

Description

Channel Widt, Enclosure, Ele

Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Circuitboard Kit, Swp, Main, Afmkt [M17]
Stand-Off, Circuitboard [0.25"]

Screw, Pan, Phl, M4 X 0.70 X 16, 4.8
Washer, Flat, 0.17b 0.31d .03, Nyl
Stand-Off, Wir, 0.25, Insulator, Panel
Screw, Hex, .25-20 X 0.38, G5

Rod, Thrd, Full, .25-20 01.5I

Nut, Hex, Std, .25-20

Washer, Lock, Int, 0.25

Washer, Flat, 0.25, Sae

Plate, Sppt, Board

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Circuitboard Kit, Swp, Side, Afmkt [M17]
Stand-Off, Circuitboard [0.25"]

Screw, Hex, M6 X 1.00 X 16, Sems, Ss
Wire, Tie [W/.25” Fir Tree Clip]

356646

Qty.

— N Ol = = a2 W= =2 a2 a2 a DN —= DN =

M17 9017357 (4-2016)

2-99




STANDARD PARTS

Fig. 50 - Electrical Schematic

&
OPT. POWER E % PROPEL
STEERING 15 % SYSTEM 1
CABLE: BATT. TO MACHINE: T
AC PROPEL MOTOR
g 8, . 4
° 1 g ¥ 7 §
B = E N 52
F § é 2 g § %g
g 4 R g2
E38
3 W% i x99 5l ¢ g e8| |g F
- = e 50 |7 1 7
] #99° U
EE ) ' 5| 3 : §
" -3 i
< < g
Linri ISR RS0 E@CJSME - R
A EIERY AN
§ B 3 g E IR INTERNAL TO AG PROFEL NOTOR s : . g 2
gef 9 (INCLUDES ENCODER, s omulgCANYEL
J ) -l TEMP SENDER AND BRAKE SOL.) rea{ RV CAN-/GRN
’ ~ § _ YEL N\ eaemn °.’§ =
§ SENGR, TOR sason | §§
2 ax ] ] = THROTTLE
E - i - So/WHT ) é’ JL-18
o - E g i ; D s 3 5 NIEEYY
o 3 g - T ) ] E
B & = g &
(4 C| E PROPEL. MOTOR CONTROL E: ) 7

HARNESS

1]t
36 VOO
B+/RED
WHT- 1
N §
. @) . W2/BLU e,
POWER STEERING -
MI/GRN

MTR-24
OPT. POWER STEERING HARNESS

CALIBRATION INPUTS:
1400 SHITCHI

19 > LO/WHT
SNITCHED/FUSED/+36VDC
SE SECTION AL

cB-15
S o~
30A-FRONT

8/6RY st
5/GRN___ Ji-10 £-SToP
-

LO/TAN

SEAT SWITCH [HARNESS

SW-3A
s

CABLE: POWER/GND TO CURTIS.
SW-2
=
SW-43 SEAT SWITCH

P Y 9
B8/6RY
FND/REV SW

E-STOP SWITCH
A

8/6GRY.

'
CLOSED = PARK BRAKE SET

S-11 PARK BRAKE SW. (N.C.H.0.)

|
TO: TELEMETRY
IN-LINE FUSE.

1/RED

5
VF:"W}"W%

M3B
6/BLU I 22/RED-TAN 22/RED-TAN
— 1T
AUXL CONTACTOR N
6/BLU
LAy,
748
w .
<
£98
cB-4 b-1
N EVTSNNINEN
2.5A-REAR

:
;

o«
J 3
MLB
I 2/meD-TAN |5 8
1T

L/RED

KEY SWITCH

CABLE: BATT. TO MACHINE

MAIN CONTACTOR
COIL = SECTION 6D

356663 - 1075228

2-100

M17 9017357 (7-2016)



STANDARD PARTS

Fig. 50 - Electrical Schematic

SCRUB

USER INTERFACE

MODULE

MODULE

aNe
2N3d0
¢ mm 3INCON ENHOS e
X sm SSINUVH NIVN 40 Livdll LN 7o [
% w GNIONOHO D11VLS LmoaASe oas ™
- w BT WETM [r v
i TINVd 4IA3UE 11NJHIO INOHS p—
WETHIN
LT [
€N 174N
dVHLS ‘N9 SISSVHD sne S-dIN
TZUNLY N N30 HIN 9N¥OS LHOTY
gLyt
-0
T# Nvd4 OVA _|E§wﬂ||una
AT Sor =] N340
4T0AS+ r=-a NGO/S2T 5| J0AS+
| e ATETM [ I 3 Gl
ATET™ 7T VHO/EE =|?
P L] T N ™
SIH917 HOLVOIINI EIHNY [eer | VE6/E02 |V
3T 1045 404
11-8 NOLLOZS 3 LR = VL7002 F{azun
-1 — Lyl V178N
oD 1 aNios 1045 ONOT Lowmon ar | 1Hi/eoz U ' y-dLN
Pya/e B rl.. ne/ee o 1is1a —5 a0 MW GMOS 131
_.i. O T XH6/62
el v N 8ne0s dods lons Lo NHoO/dn angas & "
ulH_Wst " E:mom._:%wm%...mnﬁ . VI e /12 7 Ou¢ ; 614 ¥ 20 NOILO3S 335
S N L0dS . +@ Q3SN4/03HOLINS
aNo¥o VL1910 ik N nmw/se P a LHM/61 8
*ON9 WLISIO
:1037 Kt NV3ITO 10dS ONO 4
ETL0SNOT [ Ng9/52 TN THR/B1
(11-4 NOIL03S F3S)
9-MS OL VNELNI
SaTT NVI10 L0ds
05
—] 9021 L0 [Ty e T mOUWv|An TAR/6T vG'0 2
dWNd VIO L0dS/dMNd T130 ® G
<
) NVV OV e YN/ 12 VY =] D ] HM/61 _m W
ﬂa "AINOO™NIVW =
-V IV m 5 2
uw
N Fere NVI/0Z NHOH ] m e EIVANS. 2 WM
E SR SE/ET Tzq| 150 T 1 -NHOH & x.&
d1M0 024 NIV [—— S . N
A WA dINQ ON NI < _\ ’ LHN/61 vs'o
E-AS
HVIH-VS'Z
N T/ TAR/&T QP W02
V34-V00)
TIEVO T/ uva g
304 1-3504 OL 1N
m T5o/8 /8 x@o/8 <078
& ¥ 3
m o o
al 3INCOA 3JVIHIINT 9TI9E FIAVO VHINVO
ﬂ w o = 91261 31GV0 VHIAVO
E I HOT00 “VHIHVO
N 14vd VHINVO dn ova
2 g
9 . N3ZHOSHONOL *IN LIN
07 aLs “In LIN
Y T Zr HIVa/IFR | ™ (3UVMLA0S L11/M S62L02) =)
o $ASSV 3OVAMANI ¥3SN L1L
7 T EVaYE e
N ™ < n 6/

356663 - 1075228

2-101

M17 9017357 (4-2016)



Fig. 50 - Electrical Schematic

STANDARD PARTS

—

356663 - 1075228

M17 9017357 (4-2016)

1N0 TI0H ¥3ddOH =*ON .
_|1_¢vr: Neo/S5T —ear| T
L T
NVIQYVNO *X3TON *SOd € :£f _|F_¢ K] -
NVIGHYNO ‘X3TON ‘SOd 2 ior NI 7704 d3ddOH =°ON9
NYIGHVNS ‘X3TON ‘SOd € ‘S o Ao 0N
“ur 114 ININ “X3TON ‘S0d 81t Ehd s
TIVSHIAINN ININ ‘dWV ‘SOd b :€r v W ..:m_ N9g/251 GEG sk
FTe/ET T SE T
) Tavyel NS LINIT ON3IX3
NMOQ H3ddOH =*ON9
81-, - NO"Id [ diNd L4171 Y3dedOH
440 QWIS = 1S0d [T5MA/ET O3 B30 = GR0D N/ TST | N s Vdo/es! e TR oun g
ONNOHO 03LVIOS! .
K HOLINS noa ONO™INN e Ngg/291 T g e € VGE m
ane
= i o &< g .
sOoWZ . =) YNd/ 19T -5 ]
<J35 v v Q3sn 10N =4
w w m g m sl 8l Bl +NVD =NV ] 10mion JTIS- V09 P 6
23 £5 G G G G e VEO/ELT - H
Siwpd FNAON L4171/d3IMS NIV o1 e g
W o +NVD .
Wmmwmm REIVE ) ] . L
hle ZE%h § & o T il Ty
£, %% b g g 3 g g ¢ & Eealield s | 8
£z 238qa S I 2 B Y T RETVZNo) & z
gl 83z M W 2l oz 2 o] TN g
zZ® ~u<h G| | S| Ne9/FNVD Y
(G w = o N [~ e o - o n z
3 -8 ;
o "
e 2% 5 L . . L FINAON dNYO1d HALVA 25
&9 SSINHVH JFINS 301S:02H=dIIMSTHI P
+ m M
D D D D D D e ‘+@ oL P
@ (g [
€l _ so1 8l 61 4NV -NVD  +NVD  -NVD _ - SSANYVH d33NS LIW T
=g bl 5
7 SS3INYVH NIVA :0L M_
SSINGVH dIIMS LN ] ORI VS g
e 17 B5-80d
m 1-er
o
o & m o ]
2 &
w W s MioIc0e
— % ﬁ (T4 271 "o =
o N 1NdNI NO ONNOH9 )
17ANGND
o 1 ANd/101 I
w 2 EE=a
= Qa
W m ram 91-9r

174 10 = YW [ VIR
1NeNT NO ONNO¥O ) 8-HLN Vel
Nga/2 o | T 28 NV4 VA
o1 o el S N 7
+8274WH =z RETVZT]
1# W4 QW nE.:qu vel
4w
[T-I
SH/ET /e z5r VHo/EY ' z
9-HIN
M Nea/2v ———HOLVLOV Na/d 3905
BETVZTR) NV LINTY &0<E.mx

2/RED-TAN

o| X
m o NEO/-NVD zEr | O [ WNI/TY ! AS 1IN ON3LX3
qBIHS
® m & Hv34-vo9
o | ST - f718/05 90 NVL/0% R AWI-aau/2
m 1-80
m_DGﬂ +NVO -NVO ND

2-102



STANDARD PARTS

Fig. 50 - Electrical Schematic

HOPPER/SWEEPER MODULES

—

SR/ET YTR/ET
SSINGVH OVA AN £1d0 WIlHvd
3INAON JIVA/433IMS 3A1S Prazer © N [
NITNGY™IVA 0 = X55/881 7 T
el = FEI=772:] RN VA (=]
SSINYVH d33NS 40 Luvd o
ONIONNOHO JILVIS . —| _L2-HIN J3IMS-VOL
e () >+ —werss
“HLW HIIVHS = 0299 E
501> 00) vNe ‘+a/MS "O._.m
NGO/ Neosor O g
SSINVH NIVA 0L
Ll 051
o0 92-HIN  d3IINS-VOP
NV DA c33HG >
@ 61-80
6151 | 2035N7LON w
SSINUVH OVA AMO :1d0 WILHVd NIV |- o
BV M
NO : @3S0 / *O'N s P, O3S0 LON R o
NS VA AMO 21d0 S2-HIN  dFIS-VOL
SR/ET e ivi- e >—voresT
$2-5 @ 81-80
3414 ¥3ddOH=NIO / *3'N BT e e aoLins)
JUINTS WANTHL s P om0 o HOLOVINOD *XNV d3IMS 619¢ NOILO3S 335
FNHI [y THAN/BT THN/BT <6l
YR/ET R T Imsesl  zor |
E£08Y£01#SSINGVH HLN HIIVHS $VI14Vd 5 %ﬁr&a M
LINIT 1OvdL3d Vb-2
g1-HIn -
Ya/ET /e oz | 2 . o
v 1HWELL J #\\'hs LINIT ON3LX3
108N
[ormeer TR/E e 10V NO/dn d3aNs 143]
TWSUIAIND ININ “dV “SOd ¥ S0 ‘ ¢ <
" LI ININ *X3TON *S0d 02 #41 o £1-4IN _|&.|_ vb-2
*4S L1 ININ ‘X3TON *S0d 2 :€r T a70LT NN s L1M7 aN3Lxa
57811 ] T4 K —sum EA GIEET]
¢ VE
+NYD -
y o TIA/+NVO =) Ve 2|
g & 9 N0/ -NVD == z
D ] oans SSINHVH HSNWa 315 s VILEVd &
E il . N T/ AT ¢
v d33WS-Val m
il P2 REIYZAl RELYZAL P
811 +NVD -NVD e
*03990T0 = 43S0 +°0°N
*HOLINS ¥31114 03990 22- 3INAON L4171/d33MS NIV
YR/ET WNd/LST Cal i
. HVEA 5 —
IEC R T S| 00 WLIsI0 BAALT RELZAY
=y A/6ST =R
104
. bl 3 Xg9/851 | S oM ¢
WHINOIN T EianoTinaLod e e
12-#S - NE6/50T €
12-4S 0L WNYIINI SI WNI/1ZT | O S b = TAR/B3T vee
QIV/IHOIT HOLIAS UBIVHS
S| e
! Lo I REIZN
neset 440/N0 HINVHS =*ON9 €1-Y
1ha by
//]ﬁiuﬁ. KEO/BOT(INOH4)1TWIN d33NS IIA0IN ° ﬁ”OuW ' Y52

356663 - 1075228

2-103

M17 9017357 (4-2016)



ECHO MODULE

Fig. 50 - Electrical Schematic

SIDE SCRUB

MODULE

SSINGVH 02H-03 *LdO
SSINGVH 3TNCON 0ZH-03 "WNGALNI *1d0
FR/VIET L bl T H.j
v . -
1HA/V36 98" YH0/V3E
*MS HSN4 02H-03
BTHBSS
Y1-MS ond/vaL
(JoBuOds
£-0ON s H g\@m_
3NAON O2H-03
ASSV 0HO3
93d OHO3
o | IN3JO
U WL/0S NVL/05
LV4 = ISdZ-/+ 1S40Z © SN3JO ON SS3d A00Z 1100 “s0L1yavd
M Ny8/25 Vl_ $ .o Nv1/0s
!A i\ oo Nv1/09 o i o WVEH-VE'Z
- E1-NS Gl Ead NeG/25 mﬁowv NVL/0S vz P Wi-aaz
2z-uin 6-80
Zrr ETONS
@3N 10N e
T | Ee
7 1N a@sn IoN e
3ATVA "¥8 301S 02HO3
NV .
A 28 g4 > ] ¥8'0
L-AS
TN 5 D
/sy dVI-V§2
"N T asey T T RS wi-aw/d
8-20
SSINNH GK0S 301S *1d0 3INCON 8NEOS 301S
NSO 5 THR/EET =™
R GE —x{2a0
301S7I0NS+ BES XUO/BET 3
HISETM 37 T/ZET =™
WISZTTW ’|§Vﬁ— 3 ™
]l ™
Ea 103SNLON
=g 003SN™ION
T INI"3UvdS
=3 ONI“3tvdS

“MS 440/NO 8nddS 301S

Wa7ET

uvau-ve+z

QP Wiz §
£-@3

uvad-vee

1504 48 g VE0/7E0T QP Wiz §

€-80

STANDARD PARTS

=

356663 - 1075228

M17 9017357 (4-2016)

2-104



STANDARD PARTS

Fig. 50 - Electrical Schematic

BACK UP

OPT.

LIGHTS

OPT.

SPRAY
WAND

OPT .

TELEMETRY

OPT.

ALARM/LIGHT

AV 3SHIAT L0 SSINYVH WYY / LHOIT *1dO
LN 1H91T *1d0
7 z Nd9/51 @ EJ NvL1/06
103 LHOIT dn %ova “LHW
—K-. (STVIDdS H04) M -1 u ATBMESSV 91T
z| 4 a3sn LoN < OM S 30ISNT 03LVI01
m m V. L1HM-NH9/58 NvL/08 €4 NOI123S 33
NERYE WvIV 3SHIATY v5'e YITIOHINOD WOH4 DOAGE+
= oy ¢ ﬁ $ & QP <1
x > /el ® EUIHR-NE/SE e e NV1/06 = ZA N/
. . 5 &N 12-80
G sl b SV
o L= 1HO1 30¥LS/HSY 14
" "o
w @
= = o S/E1 < NeE/Z26 v v
] R e 17 ONIHSYd
=*17 39041S
(03 1HOITTIVL a3
% INOY4-VS'Z
¥1-80
L 8-L '$-€ = dN/NO NEVM ¥ Qv3
Y8/Er * s Z /e n1a/9L ¢ € £-9 *€-2 = YAINIO/NO LHIIT *NuVi
b-11 -9 “1-2 = NO/440 S1H9IT
- HOLINS LHOIT
SSINGVH LHOIT ONINYVM OHO *LdO 17 ONIHSY1d pu
*17 38041S INOU4-VS*2 X9/89 v .
asel VHO/€6 | 8% 159,89 N L NY9/59
LHO17 3E0HIS/HSYI4 9HO < @hlm £1-69
T INOY¥4-VS1
+SSINYVH LHOITOVIH BIN INOUA-VS*2 .
€ N59/53 NH9/53 IRy -7
) ) and/L9 v n-@
Sa/El Y8/ET < ® > n18/9L 21-a9
(037 LHOITQY3H LHOIY 1 o1-Ms
a3 LHOIIOVEH 137 ®_.: -
SSINYVH NIVN :AOHd SSINHVH NIVA $NOYd
SSINYVH dIIMSIud 0L 9L > a/9L _||_Io.:sm T7Z0N AVadS
wﬁ\m_ . A “Al o
dNNd 3TZZON AVHAS L -,
s T INOY4-VS1
_,|wmm.m /59 RELZ S . oS R R
=
ANEN 01-89 “.
A a/ET TIA/YE D
2-q SI-MS
9
SSINMVH AYLIATT3L *LdO
wo 3 INAON AYLINIT3L
T T EA/HNYD e
z 7 NY9/-NVD | W 8-00NW
g M
} 6i-1d “a e
+NVD -NVO L e ;
Y8/E] Ya/ET Za| E °E und/iL |Nd/LL
= o €-35N4 3INIT-NI [hi
% 5 S
HOIH INNHS N
eI 6L
N0 INOHS THR-Y18/E1 THR/6L o
e
s E
B
]

356663 - 1075228

2-105

M17 9017357 (4-2016)



Fig. 51 - Wire Harnesses Group

STANDARD PARTS

NS 100 TI0Y
HOLINS L0 TOH 101

tez1
ol

2_3ovd NO
G3ANIINOD

V-VY. NOI103S5

NS Lv3S 73V
SSINVH
HILOHS 1v35 oL

[
[
[sodl®

ON I

el

oanvH OERLOB 101 LHS11 SO oL

*ON3 LINANOD 3HL 40
wO'E NIHLIM 031v0071
38 0L 3J17dS SIHL)

AT XN
AVT34 1XOV 0L

E ] e

1HEIaY3H" 18
£11)738Y1
1H9ITOVAH IHO Y 0L

“US Iivad T3V
HOLIMS 3Ave8 0L

siLHnd e -
S st
S(18M0 @ aNg oL

(11738

SATA

XH5/v85

TEA/T
AHD/08

N3O

2 |<|olo]a

<]

ON 3HIN

MOLOINNDO N1d SE :3LON

“3av1 oN
HETICHINGD SI18MD f0L
SNGI L1504
0341N034| N3d0 504
10N| son 1
ALIAVD)

ce[NHo/8-Nvo

EIEENEE]
B [IEES S118N0 @ +8
£ Tines TiEEy]
S[16NJ @ +@ =01
EmeTra
T res
-NvVD "SOd[ "ON 35T LHIIIAOY3H L4371
|0 Bev
T8v1_on .
SSINYYH HIA 13d08d 0L JH9I0vaH 1437 f0L
@)= e
2[5 D L -
2| NH9/V-NVO 2739V
2| NHo/¥ N0l o 3moon
&I "S5a] o 3ih
ST SRa7aTs
S Wior| 1w 90m
S Jwosaes e
_ 2] JBO/E8S] |uod ‘ecaa oL
"6 0N S0

S30vd HLOR NO NNOHS

*s30vel
H108 NO NHOHS
Teet

o5

e

80 NOIL03S Z 39vd 3=

“HDLIVINGD TA ONV
00N ENHOS 201

I

38V ON
S~ NNOD
Findaw 0zH

ARAAAAN

I

0

1H0L53NN0D NId_BI)
IS D2 ¢ (1) THavT
FINTON XD Id G2H 201

38y oN 3NAON 02H 0L
T NNDJ
TINaOW O2H

Eﬁ%
LS o L.
eV
=) 25l
ssen ZTHS oL + (TT73v | E] RGNS
SSINGVH J33Ms DL 1| NH9/J-NVD
Sz
— |
[ v[ immvel]

SOOWF S WA] _ VEo/E
\V/ECC AT P MY S
NG L T50d [ "ON Jali

T-a

NOTL1S0d["ON 380M

1-0 30010

iigip ___ ___
[e)o] [e]e) (5] [o)le] [e][e] [o]

6-89 c-80 5-80
()73 (D 3V (1)73av :
6-m 0L c-@0 G0l 5-80 ol €

E
E

8-89 0-80 v-80 2-80
(1) T3V 1) 73av1 £01) T3V £ (1173av1

58-89 0L 9-80 ol $-80 $0L z-89

Ado/8 1N NO
GE T3k BN NO
*1Z)S5THav]
HOLINS A 101

T/ 39861

o

v 50

ERCE

d015-3 50

a015-3 oL S8/ dNE T

/e

T
"S0d] _ON WA

T
"50d

*HS NYIT)_L0dS

£13avT

NS NVITO lods ‘0L

HILINS AFe/QMd 0L

NS 1HOIT
Hs LHO(1

U@ or-a
sEeV) o oEav)
o 80
" o1-@o oL z1-aa 138v1 ON
STEEVT  cona arivis sl
20- 0L

[ello] [e]le] [a]le] I

Wty TV
IOV 0L

*H3LN3 SIHIM SV
HOLO3NNOD 40 MOV
ENMOHS M3 LA

€1-80 101 $1-80 0L sr-aa
IRE:
S1-80 0L

ONIMIILS HINOD 3BV
ONTHZALS baMOd 0L

M17 9017357 (4-2016)

2-106




STANDARD PARTS

1M1 :73Ev

02H NIVN :T3av]

INVA OZH NIVW 0L

dANd 0ZH-03 :T38v1
Nd 0zH-D3 0L

03y ‘T4 0Inv 0L

dAnd 53 :T3avT
aNnd 53 0L

v
Csodl “on 3uia]

HOSNI5 MNVL'TI0S :T3Ev
HOSNZS INVL °I0S $0L

7714 ALy *03d :73ava

W e+

T4 o1V "I0S :TIEV]
“0sT T4 0L f0L

5na NvD 3IndoW
0aND Tldd oL

(11738v

We +@ 0L

TN 8°+8 GIHOLIAS 1 (1) 138V
TH © +8 "G3HOLING (0L

HOLIVINGI NIVW 10)7138v
7103 [N HOLOVINDD 0L

SLHO( dIINSIHd :713EV]
SIH9TT d33MS36d

oL

]

L

NOILYJ01 1MOXv3Ha
SSANHVH NIVW NIVA $0L

oA [
1] IR T
Aa/retn dnNnd *TI0S 3dIS :T13Ev 3ATVA 3QIS :T3av TRTIVE
REIVZE o) S Podtas o Vs Y VSN s
b Hs/e0 B
SiTiend
e e TR0 i a0
NHS/S1 "SO0d|ON 3HIM
T ond/ert
"Saal oN SR
1o W o BV .
IR Sy ann 130 1387
a0 tor
Va7
T 3av1 o0 A e vz
oo 2] aunoso 3T8vs vt 1oL 39y o I oo
il annows D11vis | ["S0d[ 0N 38IA
I I
| @ |
LvD13 704 2/1 MNVL O3 foL |
| *1Iy gndds :T1EaEv |
i HOLVNLJY @ndds :ol |
| |
—Dnartet] | G| HnE ! |
[“sosl"on 3urn | |
| |
o | | | |
=] | [ WoG BN STEEVT 2-0 30010 EEvT [ [
| I dANd ONVM 0L Zz-0 30010 E0L | I 7
o I ! e [_2[ Wia/ret] [ S00NV=Z[ya/eeT I |
bed 2¢ NV VA 373V | | i [T 3aova] [ HIvo: [ EA/ava] | i |
2¢ N3 avA for | I ! [0alon 2] | *S0d[ON TUH| | |
| | |
G A | | | | | )
[ nmossy] B S —————————————————————— { i | | —
(/)] *564] 70N 390h | =
! | | | =
[«}] | | | | =
(7] T3V on M | ! W=
7, ONMOHB 9115 eNv4 oL ” | !
| I
[«}] I 1 | |
c I 1 I |
e | . I I
@ "o auiImImaL EEvT ! ! !
(AL, | W W
L I 1704 MINVL T33H :T73av]] | | i
T 0N R e o o1 ! , !
e I I
1_39vd NO
- ) e e = B e e Sam s
i ey
W | BWEE® Lv-v. NOILD3S
I
NHOH :7138v71 I
| b !
i [—ormEzeor
ol | gl andszot
79} | V[ Aol
| [FSod[*ON 3dTl
el I
o)) i “NVH GMHOS 30(S IRV
| 3INAOA NV * L0 SSINHVH GNe0S 3a1S 0L
I—I— (1)739Y 1 “1 39vd 10 1V

*S39vdl H08
NO NNOHS

9NYD
“SNYD 11vL3d

@

3Tnaon
Enuos : (1) TFav]
FINGON @MOS £0L

“3av1 oN
™ NNOD
ITOW @IS oL

2-107

M17 9017357 (4-2016)



STANDARD PARTS

Fig. 51 - Wire Harnesses Group

HOLON d33Ms ¥v3d : (1)738v7
HDLON d33MS uv3d :01

2_39vd NO
Q3NN11NOD

o

z

w

o

===
o

Al

[ 2] A¥o/8et]
IA IJm»,\(vﬂ T
REE=] EENEETTY

HOLOW d33MS_LNOHA 3 (1)713av71

HOLON d33MS LNOHd :0L

—[oum|+|0|o|~ @

Il
o
o

SSINYVH dIINS_3AIS 3 11)713av]

SSANYVH d33Ms 3A(S :0L

21
T
or AH9/VBS1
6 NG/ TLT
8 3d
L EL|
9 3d
S 3
v N18/951
€ N30
z M8/ MET
T N30
S0d TON_3dIM
*MS HINVHS RECA
*MS HIMVHS 0L

21 ER] 21 N340
il 3d [ N3O
ol ER] ol N3dO

6 3d 6 N30

8 ER] 8 N3dO

L N3dO A N3O

9 N340 9 N3dO

S N340 S N340

v NH9/S5T v NH8/251

£ N340 £ \EEs)

2 M18/ret z MIE/HET

T T3A/4ST 1 VHO/EST
“sod TON_IHIM “sod TON 3HIM

*MS 1704 H3ddOH_: (1) T13av1

HOLINS 7108 H3ddOH :0L

*MS NO/dN H3ddOH (1)
HOLIMS NO/dn H3ddoH

AVT3H_H3433MS £ (1)73@v]
AYTI3Y H3d3IMS 0L

3av7
e

2051

81-82
£138v]
81-80 :0L

£1-82
£138v
L1-80 0L

91-a8d
£13av]
91-80 :0L

M17 9017357 (4-2016)

2-108



STANDARD PARTS

T8V ON
4400NV.S ONNOHO H3JIIS F0L

oz] B/NET
e nadof
[ICTARETVTIAY
NHS/SL
NHE/ZL
AHO/81
AND/ T8’
LHM/B8
HN/LL
1] na/sc
0 d/18'
A/ 48
| /261
| LHiN/66T
I NYL/061
S| NHB/ZBL
€[ NaE/za1 i
a S e w7z , Shee
5 e P |l e
) ' 2| AHo/BLT
S1|_n1g/ea -
sil ma/so] [EEEIRCTEE i T /e
o REYVl| | “S0d["oN 30 1A
S ma/2s1] ! Aw PP HOLI3NND
21| 13A/0L I -
(5] difevi ! o
» o1 Nva/091] g EY i
e ! RENVZI7A]
Q 5 ! y [ inasver
(7] et T N [Sod"oN 1M awng 1417 “aad 01138V
7, H0/esT "S0d|TON F5TA | dnnd 1417 "OAH 0l
/151 | 2 IR
o S e
c 1hN/651 ! 3 NEES] 2| veo/est
- H9/B5 T ! 2[NEe/a-Nvo| T NG/ 18T
“S0d[ON 9 1M ! T[T34/amNvD SO "ON 35 1M
© R | ~Soa]oN SuIA,
T b T HOLOINNGO
B4 1N0 NI O] Wa/2ET
. ' S N340
aNg O11VIS
e @dd 301SLN0 = (1173av1 TON9 JILVIS Y[ LHM/EB8T
S 83d JVA/d33Ns 3AIS 0L €|Nas/asot |/
L— Z2[T3A/0VLT
T v.L/oLt
“Sod["ON A
_ \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ SSINHYH "IN H3MVHS ¢ (1)7138Y71
SSINGVH HOION udvhs 101
™
O) 45 'Na tddon 3ava [¢] [l = 9
e AS NNOO H3ddOM $0L “hS 431714 0399070 f0L
*12v TI0H M3dOH 1 (1)T3AV I
"LIV LNOTI0H H3dd0H 0L NHVH NIVA 0L ¢
S[ Nvizoet
S[ 1Hu/es T
[Aua/g8sT
EIREVZEN] N
Z[ nNado|
1] meossat [1-ono oriyis : (1) 73ava
= N (©)  -aNdTIvis 0l
26 A £ (1) T3V e avA s (0)T3AVT
5 I 2+ NV4 ANNOVA $0L T# NV WANOVA 301
I
! [ N3dOo k2 N3dO
! €[ Sra/ee T [ SrE/oeT
NVL/061] -, 3] ma/eat [ onamet P8/ 1E [ Nom/zat
B/SET| T Seanavil Sva il o ! [ TEAsbET [ =amer Ve0/EeT [T
AHo/68T o NOTLTSH["ON JHIA (SOl on 351K [“S0d["ON SHIN NOTL1S0d4[ 0N SHIN
1 /sl 1_39vd NO
E<E] KENRE=IT] O3NNTLNDD

2-109

M17 9017357 (4-2016)




STANDARD PARTS

Fig. 51 - Wire Harnesses Group

= BN=|=Ve=V A}

3A/80L 1T

"SOd|"ON JHIM

dOLvNiov *4dd

2| A"9/BLT
1| IHWBLT
"SOJ]°ON IHIM
*13V HsSNYd 3aistid & (11773gv7]

3015 1H9IY 0L

z1

N340

11

N3dO

01

N340

LHM/BZ1

AHO/BL1T

HNd/LL 1T

Nn1g/941

NH9/SL T

3A/ LT

NH8/24 1

dnd/L971

—|omfs|wnjo]~]ofo|

n1d,/991

‘Sod

“ON_JHIM

SS3INYVYH d33MS
°SSINYVYH

2] NU9/GLT
HO3A/VYLT

"SOJ]°ON 3HIM

HSNHEE 3AIS°1d & (1) 7138av]
“HIWN "ddg 3A15 1H9IY 0L

dnd/ L8100

n1g/991

" S0d

CON _J-IM

" 13V d33IMS NIV

5 (1)738v7

HO1vN1OY d33MS NIVA 201

HSNEE 3dIs 17 & (1)7138av]

1N

z| dnd/LL1

1| N19/841

‘SOdf"ON _JdIM

"1y 3AIs 17 el T13avl
HOlvNlavy °dg 3dIs 1437 0L

“dd 3dIs 1437 0L

M17 9017357 (4-2016)

2-110



STANDARD PARTS

Fig. 51 - Wire Harnesses Group

HOLON BNHOS LHOIY
:(1)73av7
HOLON GNHOS LHOIM 0L

BA/%02
NHO/S02
50d[ 0N 391A]
18°L1 1$-MAR]
002 00€
[ ol ai/+eT]
[ ond/ter]
[ 8] Nvi/CET|
[ [ iHws621]
[ S| N3doj
[ +| nNuo/szi]
e[ ax/ve]l
2] VHO/EE
[ 1] ndesee]
[*sod] *ON 34IM]
HOLON @NHOS L4371 : (1) 13av]
HOL1ON BNMOS 1437 0L
[v]
E HOLO3NNOD LHOIM
1-HOLON
=) < (1)73gv7
VHD/E02. 3INCON 8NHOS L4371 t0L
NVL/002
LHN/602
SOd["ON_3HIM < €[ Vo0
2|___NV1/00:
1 1HM/60:
Sod| “ON 3Ml

2-111

M17 9017357 (4-2016)




STANDARD PARTS

Fig. 51 - Wire Harnesses Group

Ref. Part No. Serial Number Description Qty.
1 1074597 (000000- ) Harness, Ele, Main [M17] 1
2 1074602 (000000- ) Harness, Ele [Sweep, M17] 1
3 1074940 (000000- ) Harness, Ele [Side Sweep, M17] 1
4 1074103 (000000- ) Harness, Ele, Scrub Motors [T17, Ferrite] 1

2-112 M17 9017357 (4-2016)



STANDARD PARTS

Fig. 52 - Label Group

4 5 6
1 1 1
e _.O
D
) : 0
O -. ®
1 3| 5
1 = °*
L7
2
=
| — > ’
g
2 2 2
356656
Ref. Part No. Serial Number Description Qty.

1 1225464 (000000- ) Label Set, Info/Hzrd, Pyc [T17/M17] 1
1 1225466 (000000- ) Label Set, Info/Hzrd, Pyc, Tj [T17/M17] 1
2 1225465 (000000- ) Label Set, Info/Hzrd, Vyl [T17/M17] 1
2 1225467 (000000- ) Label Set, Info/Hzrd, Wy, Tj [T17/M17] 1
3 1062813 (000000- ) Label, Logo, 12.3I 4color [Ec-H20] 1
4 1064440 (000000- ) Label, Logo, 12.3I 4color [Ec-H20] 1
5 1065343 (000000- ) Label, Logo, 05.75I 2color [Es] 1
6 1050003 (000000- ) Label [Userm Attention, ec—H20] 1

M17 9017357 (4-2016) 2-113



STANDARD PARTS

2-114 M17 9017357 (4-2016)



OPTIONS

SECTION 3

Contents Page
Fig. 1 - Headlight Group ..................... 3-2
Fig. 2 — Strobe Light and Backup Alarm Kit ... .. 3-4
Fig. 3 — Strobe Light Kit, Overhead Guard ...... 3-6
Fig. 4 - Overhead Guard Group ............... 3-8
Fig. 5 — Scrubbing Side Brush Lift Group ...... 3-10
Fig. 6 — Scrubbing Side Brush Motor and

Squeegee Group ......... ...l 3-12

Fig. 7 - Scrubbing Side Brush Mount Group ... 3-14
Fig. 8 - Scrubbing Side Brush

Solution Supply Group . ............ 3-16
Fig. 9 - Scrubbing Side Brush Electrical Group . 3-18
Fig. 10 - Scrubbing Side Brush

Wire Harness Group ............... 3-20
Fig. 11 — Pre-Filter Pressure Switch Group .... 3-22
Fig. 12 - Auto Fill Group .................... 3-24
Fig. 13- ES Auto FillGroup ................. 3-26
Fig. 14 —-ESPump Group ................... 3-28
Fig. 15 - ES Detergent Metering /

Severe Environment Group ......... 3-30
Fig. 16 — ec-H20 Solution Pump Group ....... 3-32
Fig. 17 — ec—H20 solution Supply Group,

SideBrush ....................... 3-34
Fig. 18 - ec—-H20 Wire Harness Group ........ 3-36
Fig. 19 - Spray Nozzle Group ................ 3-38
Fig. 20 - Vacuum Wand Kit .................. 3-40
Fig. 21 - Squeegee Guard Group ............ 3-42
Fig. 22 - Positive Solution Control Drain Group . 3-44
Fig. 23 - Telemetry Group . .................. 3-46
Fig. 24 - Battery Slide Out Group ............ 3-48

Fig. 25 - Battery and Charger Group, 510AH .. 3-50
Fig. 26 - Battery and Charger Group, 750AH .. 3-52
Fig. 27 - Battery and Charger Group, 930AH .. 3-54
Fig. 28 - Battery and Charger Group, 930AH,

Opportunity Charging .............. 3-56
Fig. 29 - Fire Extinguisher Kit ................ 3-57
Fig. 30 - Transport Group ... .........coon... 3-58
Fig. 31 - Documentation Group .............. 3-60

M17 9017357 (7-2016) 3-1



Fig. 1 - Headlight Group

OPTIONS

\ \\\ Vio X “
\\\\\\ ﬂﬁp ///\\\\||ﬂv|

Y

) o&
\aﬂ \\\\\\\

/
/

S

M17 9017357 (4-2016)

3-2




OPTIONS

356649
Fig. 1 - Headlight Group

Ref. Part No. Serial Number Description Qty.
1 9008182 (000000- ) Light Assy, Pre-Sweep, Afmkt 2
2 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 1
3 1074672 (000000- ) Harness, Ele [Headlights, M17] 1
4 1218994 (000000- ) Bracket WIdt, Housing, Headlight 2
5 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
6 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 3
7 763114 (000000- ) Tie, Cable, 11.3I, 2.75d Max 2
8 377084 (000000- ) Switch, Rocker, Prgrsv 1

M17 9017357 (4-2016) 3-3



OPTIONS

Fig. 2 — Strobe Light and Backup Alarm Kit

\

D))

M17 9017357 (4-2016)

3-4



OPTIONS

356650
Fig. 2 — Strobe Light and Backup Alarm Kit

Ref. Part No. Serial Number Description Qty.

v 9020109 (000000- ) Light Kit, Strobe, Module CI [T17] 1
AV 1 83159 (000000- ) Light, Strobe, Amb, 12-48vdc, Rwk 1
AA 9000845 (000000- ) Lamp, Bulb, Strobe 1
AA 9000879 (000000- ) Lens, Amb, F/ Revl / Flasher 1
A 2 1059938 (000000- ) Base, Module, Light 1
A 3 1063263 (000000- ) Gasket, Base, Module 1
A 4 1058694 (000000- ) Alarm, Backup, 12-48vdc, Adj 1
A 5 49263 (000000- ) Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 1
A 6 19315 (000000- ) Screw, Hex, .25-20 X 0.50, G5 1
A 7 32483 (000000- ) Washer, Flat, 0.25, Sae 1
A 8 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 2
A 9 49266 (000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 1
A 10 1056979 (000000- ) Harness, Wire, Alarm / Light [T16] 1
A 11 48258 (000000- ) Sleeve, W, Flex, .231d 1
A 12 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 1
A 13 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
A 14 06933 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 15 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 16 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 17 377084 (000000- ) Switch, Rocker, Prgrsv 1
A 18 1062106 (000000- ) Cover, Module, Light 1
A 19 1059342 (000000- ) Light Assy, Led 1
A 20 222267 (000000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 6
A 21 398526 (000000- ) Relay, 36Vdc, 005A, Spdt No [Greenwich] 1
A 22 1064191 (000000- ) Boot, Circuitbreaker 1

1027798 (000000- ) Lens, Red, F/ Revl / Flasher 1

1027800 (000000- ) Lens, Blu, F/ Revl / Flasher 1

M17 9017357 (4-2016) 3-5



OPTIONS

Fig. 3 — Strobe Light Kit, Overhead Guard

3-6 M17 9017357 (4-2016)



OPTIONS

356651
Fig. 3 - Strobe Light Kit, Overhead Guard

Ref. Part No. Serial Number Description Qty.

v 9020107 (000000- ) Light Kit, Strobe, Ohg, Ci [T17] 1
AV 1 83159 (000000- ) Light, Strobe, Amb, 12-48vdc, Rwk 1
AA 9000845 (000000- ) Lamp, Bulb, Strobe 1
AA 9000879 (000000- ) Lens, Amb, F/ Revl / Flasher 1
A 2 06933 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, 4.8 2
A 3 19066 (000000- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 4 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 5 1039392 (000000- ) Guard, Light, Revl / Strobe 1
A 6 74455 (000000- ) Screw, Hex, M6 X 1.00 X 12, Fmg 2
A 7 32490 (000000- ) Washer, Flat, 0.25, Std 2
A 8 10632-2 (000000- ) Grommet, Rbr, 0.62id, F/0.9h, .12 Matl 1
A 9 1069746 (000000- ) Harness, Ele, Ohg [T12] 1
A 10 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 3
A 11 1071085 (000000- ) Clip, Tie, 0.25d, Plstc 3
A 12 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 2
A 13 1064188 (000000- ) Circuitbreaker, 15a, Resetable 1
A 14 377084 (000000- ) Switch, Rocker, Prgrsv 1

1027798 (000000- ) Lens, Red, F/ Revl / Flasher 1

1027800 (000000- ) Lens, Blu, F/ Revl / Flasher 1

M17 9017357 (4-2016) 3-7



OPTIONS

Fig. 4 - Overhead Guard Group

FRONT

3-8 M17 9017357 (4-2016)



OPTIONS

s
1)
b

Part No.
1204974
1204926
12273
1017218
1208128
49826
39349
1207444
9 1207725
10 03192
11 01686
12 41430
183 01685
14 1060103
15 1204972
16 03193
17 1209915
18 1208710
19 1208714

o~NO O~ WN =

Fig. 4 - Overhead Guard Group

Serial Number

~— O N e N e N N e S N e S N N S S S

Description

Tube Widt, Ohg, Rh

Tube WiIdt, Ohg, Lh

Screw, Hex, M8 X 1.25 X 20, NI, Ss
Washer, Flat, 0.32B 1.00D .12, Ss
Tube, Ohg, Middle, Rear

Screw, Hex, M8 X 1.25 X 16, NI, Ss
Washer, Flat, 0.31, Sae

Tube WIdt, Front

Tube WIdt, Guard, Lh, Front

Screw, Hex, M10 X 1.50 X 30, 8.8
Washer, Flat, 0.44b 1.00d .08, Ss
Nut, Hex, Lock, M10 X 1.5, NI
Washer, Flat, 0.38b 0.88d .08, Ss
Screw, Pan, Phl, 08-16 X 1.13, F/ Plstc
Guard WIdt, Top, Ohg

Screw, Hex, M10 X1.50 X 90, 8.8
Bracket Widt, Mtg, Ohg

Cover, Ohg, Trim, Rh

Cover, Ohg, Trim, Lh

356491

Qty.

Nraopo—-o03

—
o o

B T o) T N SN N

M17 9017357 (4-2016)

3-9




OPTIONS

Fig. 5 — Scrubbing Side Brush Lift Group

3-10

M17 9017357 (4-2016)



OPTIONS

> > > J
O oo~NO O,

10
11
12

13
14
15
16
17
18
19
20

> > J

<

21
A 22
23
24
25
26

>

27
28
29
30
31
32
33
34
35
36
37
38
39

> > > J

40
41
42
43
44
45
46
47
48
49
50

2 2 N N 2 i i RN

bwm—xg

Part No.
1201500
33930
1206722
01684
9015051
1216279
1206723
1054662
63233
1017218
29584
01686
44906
9015052
1216252
1201101
54618
39308
763041
08713
1200634
12309
9015053
1216257
1054662
1210807
09011
1207656
1017218
9015054
1216256
63233
54618
1210581
08713
1210312
1209678
06942
01684
386299
1217005
04743
39005
9015055
1216310
1216313
1216314
1200863
1218129
1216315
39311
1217598
12333
386299
1011719

Fig. 5 — Scrubbing Side Brush Lift Group

Serial Number

(

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-
000000-

N N o N N N N N e e N e e N N N e e S N e e e e e e e e N N e e e S e e e e N N e e S S N e S S N e S S N S N

Description

Actuator, 36vdc, 2.75strk, 450Ib
Screw, Hex, M6 X 1.00 X 40, Ss
Sleeve, P/M, 0.25b 0.38d 0.8l
Washer, Flat, 0.27b 0.69d .05, Ss
Pivot Arm Kit, Act, Sba, Afmkt [M17]
Arm, Lift, Actuator, Mach

Sleeve, P/M, 0.32b 0.50d 3.03|
Bushing, FIng, 0.50b 0.59d 0.25I
Bushing, Sleeve, 0.50b 0.59d 0.50I, Bnz
Washer, Flat, 0.32b 1.00d .12, Ss
Pin, Clevis, 0.37d X 2.00I

Washer, Flat, 0.44b 1.00d .08, Ss
Pin, Cotter, Hair, 0.38d .093 Wir
Pivot Arm Kit, Sba, Afmkt [M17]
Arm, Pivot, Mach
Bushing, Fing, 1.75b 1.94d 1.50I
Bushing, Fing, 1.00b 1.13d 1.00I
Screw, Soc, M8 X 1.25 X 25, 12.9
Washer, Flat, Belleville, M8

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Washer, Flat, 0.48b 2.50d .12, Ss
Screw, Hex, M12 X 1.75 X 30, Ss
Link Kit, Upper, Sba, Afmkt [M17]
Link, Upper

Bushing, Fing, 0.50b 0.59d 0.25I
Wire, Tie [W/.25” Fir Tree Clip]
Screw, Hex, M8 X 1.25 X 30, Ss
Sleeve, P/M, 0.32b 0.50d 0.4l [430ss]
Washer, Flat, 0.32b 1.00d .12, Ss
Channel Assy, Lift, Sba, Afmkt [M17]
Channel Widt, Link

Bushing, Sleeve, 0.50b 0.59d 0.501, Bnz
Bushing, FIing, 1.00b 1.13d 1.00I
Pin, Pivot, Sba

Nut, Hex, Lock, M8 X 1.25, NI, Ss
Screw, Hex, M8 X 1.25 X 120, Ss
Pin, Pivot, Sba

Screw, Hex, M6 X 1.00 X 16, 8.8
Washer, Flat, 0.27b 0.69d .05, Ss
Screw, Hex, M8 X 1.25 X 100, Ss
Clevis, Rotation, 0.31pin, M6x1.0
Pin, Clevis, 0.31d X 1.12]

Pin, Cotter, .094 X 0.75

Spring Assy, Replmt, Afmkt [M17]
Tube WIdt, Spring

Rod, Thrd, 2 End, M8 X 1.25 09.1l
Support, Spring

Retainer, Spring

Spring, Cmpr, 1.050d .14wir 10.3l
Washer, Guide

Nut, Hex, Std, M8 X 1.25
Rod-End, M8 X 1.25rh Fem 8mmb
Screw, Hex, M8 X 1.25 X 25, Ss, NI
Screw, Hex, M8 X 1.25 X 100, Ss
Washer, Flat, 0.33b 1.38d .08, Ss

356623

_';_L_LI\JQ)_L_L_L_L_L_L_Ll\)[\)l\)_1.[\)I\J_L_1.[\)_;[\)_L_L_1.[\)[\)_L_Ll\)_L_L_L_L_L_L_Ll\)_L_L_L_L_L_L_L_LI\)_L_L_L_L_L_L_L'g

M17 9017357 (4-2016)

w»
1
iy
-




OPTIONS

Scrubbing Side Brush Motor and Squeegee Group

Fig. 6

M17 9017357 (4-2016)

3-12



OPTIONS

Fig. 6 — Scrubbing Side Brush Motor and Squeegee Group

356624

Ref. Part No. Serial Number Description Qty.
1 1206475 (000000- ) Motor, Ele, 36 Vdc, 350 Rpm 1.25 Hp Gear 1
2 11635 (000000- ) Screw, Hex, M6 X 1.00 X 12, NI, Ss 4
3 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 3
4 26395-1 (000000- ) Clamp, Cable, Stl, 0.56d X 0.38w, 1hole 1
5 9020217 (000000- ) Cover, Motor, Sba, Afmkt [T17] 1
6 15675 (000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 2
7 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
8 377364 (000000- ) Hub, Drive, Brush, Disk, 0.75b [61] 1
9 00928 (000000- ) Key, Sq, 0.25 X 0.25, 1.00I 1
10 12273 (000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 1
11 01686 (000000- ) Washer, Flat, 0.44b 1.00d .08, Ss 1
12 41186 (000000- ) Washer, Flat, Belleville, .31 1
13 363162 (000000- )  Wheel, 04.0d 0.89w 0.64b 1
14 363301 (000000- ) Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz 1
15 222505 (000000- ) Screw, Hex, M8 X 1.25 X 45, Ss 1
16 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 1
v 9015056 (000000- ) Squeegee Assy, Sba, Afmkt [M17] 1
A 17 1216303 (000000- ) Bracket WIdt, Sqge, Sba 1
A 18 1201149 (000000- ) Latch, Compression, Sqge, Sba 1
A 19 1223001 (000000- ) Retainer WIdt, Sqge, Sba 1
A 20 1216323 (000000- ) Retainer WIdt, Sqge, Sba 1
A 21 1216319 (000000- ) Blade, Sqge, Sba, Inner [Linard] 1
A 22 1216321 (000000- ) Blade, Sqge, Sba, Linatex 1
A 23 1216320 (000000- ) Spacer, Blade 1
24 80409 (000000- ) Sleeve, P/M, 0.34b 0.63d 0.6, Bnz 1
25 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 1
26 1216300 (000000- ) Bracket WiIdt, Deck 1
27 1224935 (000000- ) Blade, Sqge, Sba, Inner, Urethane 1
27 1224938 (000000- ) Blade, Sqge, Sba, Inner, Gum 1
28 1224933 (000000- ) Blade, Sqge, Sba, Urethane 1
28 1224934 (000000- ) Blade, Sqge, Sba, Gum 1
M17 9017357 (4-2016) 3-13




OPTIONS

Fig. 7 - Scrubbing Side Brush Mount Group

M17 9017357 (4-2016)

3-14



OPTIONS

356625
Fig. 7 - Scrubbing Side Brush Mount Group

Ref. Part No. Serial Number Description Qty.
1 1216258 (000000- ) Cover Widt, Sba 1
2 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 14
3 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 7
4 1216293 (000000- ) Bracket Widt, Step, Sba 1
5 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 5
6 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
7 1218279 (000000- ) Tread, Non-Skid—Step, 7.0w 11.2l, Sba 1
8 363162 (000000- ) Wheel, 04.0d 0.89w 0.64b 1
9 1207866 (000000- ) Pin, Clevis, 0.625d X 1.75I 1

10 55094 (000000- ) Pin, Cotter, Hair, 0.75d .148 Wir 1
11 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 3

M17 9017357 (4-2016) 3-15



OPTIONS

Fig. 8 - Scrubbing Side Brush Solution Supply Group

3-16 M17 9017357 (4-2016)



OPTIONS

356626

Fig. 8 - Scrubbing Side Brush Solution Supply Group

Ref. Part No. Serial Number Description Qty.
1 150538 (000000- ) Fitting, Plstc, Str, Bm06/Pm06 1
2 1006400 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 1
3 1071085 (000000- ) Clip, Tie, 0.25d, Plstc 3
4 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 3
5 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4
6 1005630 (000000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 1
7 1200328 (000000- ) Pump, Soltn, Ele, 36vdc, 60psi 1
8 43555 (000000- ) Clamp, Hose, Wormdrive, 2.62-3.50d 1
9 1221952 (000000- ) Bracket, Pump 1

10 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
11 32490 (000000- ) Washer, Flat, 0.25, Std 1
12 1208433 (000000- ) Fitting, Plstc, E90, Bm10/Pm06 1
13 1015025 (000000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 02ft, Clr 1
14 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 3
15 1054795 (000000- ) Valve, Water, Solenoid, 36vdc Bm12/Bm12 1
16 1208434 (000000- ) Bracket, Mount, Sba Valve 1
17 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 4
18 07789 (000000- ) Nut, Hex, FIng, M5 X 0.80 4
19 1208432 (000000- ) Manifold, Sba 1
20 20950 (000000- ) Fitting, Plstc, Str, Bm06/Bm06 1
21 1014976 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Clir 1

M17 9017357 (4-2016) 3-17



OPTIONS

Fig. 9 — Scrubbing Side Brush Electrical Group

M17 9017357 (4-2016)

3-18



OPTIONS

356627
Fig. 9 — Scrubbing Side Brush Electrical Group

Ref. Part No. Serial Number Description Qty.
v 1 9020230 (000000- ) Circuit Board Kit, Sba, Afmkt [T17] 1
A 2 1210399 (000000- ) Stand-Off, Circuitboard [0.25”] 4
3 1202860 (000000- ) Washer, Flat, 0.17b 0.31d .03, Nyl 2
4 06926 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, 4.8 2
5 763114 (000000- ) Tie, Cable, 11.3I, 2.75d Max 3
6 222809 (000000- ) Tie, Cable, Nyl, 29.81 .30w 9.0 Max D 1
7 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 7
8 383726 (000000- ) Circuitbreaker, 35.0a, Resetable 1
9 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 1

M17 9017357 (4-2016) 3-19



OPTIONS

Fig. 10 - Scrubbing Side Brush Wire Harness Group

M17 9017357 (4-2016)

3-20



OPTIONS

Fig. 10 - Scrubbing Side Brush Wire Harness Group

Ref. Part No. Serial Number Description Qty.
1 1072999 (000000- ) Harness, Ele [Side Scrub, T17] 1

M17 9017357 (4-2016) 3-21



OPTIONS

Fig. 11 — Pre-Filter Pressure Switch Group

M17 9017357 (4-2016)

3-22



OPTIONS

356648
Fig. 11 - Pre-Filter Pressure Switch Group

Ref. Part No. Serial Number Description Qty.
v 9017160 (000000- ) Sensor Kit, Filter, Clogged, Ci [M17] 1
A 1 1216717  (000000- ) Bracket, Mtg, Switch 1
A 2 16735 (000000- ) Screw, Hex, M8 X 1.25 X 16, 8.8 2
A 3 1051800 (000000- ) Switch, Press 1
A 4 01683 (000000- ) Wasbher, Flat, 10, Ss 2
A 5 49697 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 2
A 6 40607 (000000- ) Fitting, Brs, Str, Bm03/Pm02 3
A 7 1031575 (000000- ) Hose, Afmkt, Vacuum, 0.16id, 03ft 1
A 8 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 1
A 9 69461 (000000- ) Wasbher, Flat, 0.38b 0.88d .12, Stl, Pl 2

M17 9017357 (4-2016) 3-23



OPTIONS

Fig. 12 - Auto Fill Group

FRONT

3-24 M17 9017357 (4-2016)



OPTIONS

356652
Fig. 12 - Auto Fill Group

Ref. Part No. Serial Number Description Qty.
1 41410 (000000- ) Valve, Water, Solenoid, 36vdc Pf08/Pf08 1
2 1220430 (000000- ) Bracket, Mtg, Ftg, Auto Fill 1
3 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
4 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
5 11399 (000000- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 8
6 79497 (000000- ) Fitting, Plstc, Tee, Pf08/Pf08/Pf08 1
7 63244-2 (000000- ) Fitting, Plstc, E90, Bm12/Pm08 1
8 365096 (000000- )  Fitting, Plstc, Tee, Bm16/Pf12/Bm16, Br 1
9 18595 (000000- ) Fitting, Plstc, E90, Bm16/Pm12 2
10 24105 (000000- ) Fitting, Brs, Qdc, Bm12/Qf08 1
11 1208043 (000000- ) Bracket, Mtg, Fitting, Qdc 1
12 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2

13 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
14 1045034 (000000- ) Hose, Afmkt, Pvc, Wir, 0.75id, 08ft, Clr 2
15 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
16 375321 (000000- ) Fitting, Brs, Str, Pm08/Garden Hose 1
17 01316 (000000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
18 33295 (000000- ) Fitting, Brs, Qdc, Pf08 1
19 1005218 (000000- ) Fitting, Plstc, Str, Pm08/Pm12, Nyl 1

20 10575 (000000- ) Fitting, Plstc, E45, Pf12/Pf12 1

21 57379 (000000- ) Fitting, Plstc, Str, Bm16/Pm12 1

22 1214095 (000000- ) Hose, Afmkt, Pvc, Wir,1.00 Id, 03ft, Cir 3

23 17521 (000000- ) Fitting, Pipe, Plug, Pm08, Sq Head 1

24 86508 (000000- ) Fitting, Plstc, Str, Pm08/PmO08 1

M17 9017357 (4-2016) 3-25



OPTIONS

Fig. 13 - ES Auto Fill Group

3-26 M17 9017357 (4-2016)



OPTIONS

356653
Fig. 13 - ES Auto Fill Group

Ref. Part No. Serial Number Description Qty.
1 41410 (000000- ) Valve, Water, Solenoid, 36vdc Pf08/Pf08 2
2 1220430 (000000- ) Bracket, Mtg, Ftg, Auto Fill 1
3 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
4 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
5 11399 (000000- ) Clamp, Hose, Wormdrive, 0.81-1.50d, .50w 8
6 79497 (000000- ) Fitting, Plstc, Tee, Pf08/Pf08/Pf08 1
7 63244-2 (000000- ) Fitting, Plstc, E90, Bm12/Pm08 1
8 365096 (000000- )  Fitting, Plstc, Tee, Bm16/Pf12/Bm16, Br 1
9 18595 (000000- ) Fitting, Plstc, E90, Bm16/Pm12 2
10 24105 (000000- ) Fitting, Brs, Qdc, Bm12/Qf08 1
11 1208043 (000000- ) Bracket, Mtg, Fitting, Qdc 1
12 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 2
13 11329 (000000- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 2
14 1045034 (000000- ) Hose, Afmkt, Pvc, Wir, 0.75id, 08ft, Clr 2

15 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 4
16 375321 (000000- ) Fitting, Brs, Str, Pm08/Garden Hose 1
17 01316 (000000- ) Washer, Flat, 0.66b 1.00d .12, Rbr 1
18 33295 (000000- ) Fitting, Brs, Qdc, Pf08 1
19 1005218 (000000- ) Fitting, Plstc, Str, Pm08/Pm12, Nyl 1

20 10575 (000000- ) Fitting, Plstc, E45, Pf12/Pf12 1

21 57379 (000000- ) Fitting, Plstc, Str, Bm16/Pm12 1

22 1214095 (000000- ) Hose, Afmkt, Pvc, Wir,1.00 Id, 03ft, Cir 3

23 86508 (000000- ) Fitting, Plstc, Str, Pm08/PmO08 2

24 14877 (000000- ) Fitting, Plstc, E90, Bm12/Pm12 1

25 78398 (000000- ) Fitting, Plstc, Str, Bm12/Pm08, Nyl 1

26 385685 (000000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1

27 1019285 (000000- ) Bracket, Protector, Float Switch 1

28 1208733 (000000- ) Filter, Soltn, 080mesh, Pm12 3.2d 17.5I 1

M17 9017357 (4-2016) 3-27



OPTIONS

Fig. 14 - ES Pump Group

3-28 M17 9017357 (4-2016)



OPTIONS

356495
Fig. 14 - ES Pump Group

Ref. Part No. Serial Number Description Qty.
1 1057978 (000000- ) Pump, Soltn, 36vdc, Impeller 1
2 1207659 (000000- ) Bracket Weldmt, Mtg, Pump 1
3 24196 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 20, Ss 4
4 01683 (000000- ) Washer, Flat, 10, Ss 4
5 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
6 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 2
7 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
8 73468 (000000- ) Fitting, Plstc, E90, Bm10/Pm12 2
9 71628 (000000- ) Fitting, Plstc, Str, Bm10/Pm12 [Nylon] 1
v 10 9014338 (000000- ) Valve Kit, Check, Es [T17] 1
A 11 78840 (000000- ) Valve, Check, Pump, Water 1
A 12 73342 (000000- ) Gasket, .25 1.88d 1.0id [Poron] 1
A 13 78841 (000000- ) Flapper, Valve, Pump, Water 1
A 14 1217187 (000000- ) Flap, Resistor, Check Valve 1
15 1015032 (000000- ) Hose, Afmkt, Pvc, Brd, 0.62id, 08ft, Clir 1
16 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 4
17 386652 (000000- ) Strainer, Soltn, 20mesh, Cyl, 3.5d 09.5I 1
18 05134 (000000- ) Fitting, Plstc, Str, Pf12/Pf12 1
19 14877 (000000- ) Fitting, Plstc, E90, Bm12/Pm12 2
20 1006410 (000000- ) Hose, Afmkt, Pvc, Brd, 0.75id, 03ft, Cir 1
21 63810 (000000- ) Clamp, Hose, Wormdrive, 0.56-1.06d, .56w 2
22 1061954 (000000- ) Bracket, Strainer, Pump, Es 1
23 09007 (000000- ) Screw, Hex, M6 X 1.00 X 25, Ss 1
24 76426 (000000- ) Washer, Sealing, 0.28b 0.75d Ss, Neo 1
25 08712 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 1
26 385685 (000000- ) Sensor, Level, Lig, 14vdc 01a .62-11 1
27 1019285 (000000- ) Bracket, Protector, Float Switch 1
28 377349 (000000- ) Fitting, Plstc, Pf12/Pf12, Bh 1

M17 9017357 (4-2016) 3-29



OPTIONS

Fig. 15 - ES Detergent Metering / Severe Environment Group

Severe Environment Group
Standard Panel Only

S
2)

3-30 M17 9017357 (4-2016)



OPTIONS

356654

Fig. 15 - ES Detergent Metering / Severe Environment Group

Ref. Part No. Serial Number Description Qty.
1 9020258 (000000- ) Tank Kit, Detergent, Afmkt [T17] 1
1 9020288 (000000- ) Tank Kit, Detergent, Tj Afmkt [T17] (Japan Only) 1
2 1208732 (000000- ) Plate, Mtg, Tank, Detergent 1
3 1207750 (000000- ) Bracket, Mtg, Tank, Detergent 1
4 12273 (000000- ) Screw, Hex, M8 X 1.25 X 20, NI, Ss 3
5 09011 (000000- ) Screw, Hex, M8 X 1.25 X 30, Ss 1
6 1017218 (000000- ) Washer, Flat, 0.32b 1.00d .12, Ss 4
7 1011885 (000000- ) Cap, Tank 1
8 1225439 (000000- ) Bracket Widt, Pump 1
9 386364 (000000- ) Pump, Detgt, 36vdc (See Breakdowns) 1

10 24265 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 2
11 01683 (000000- ) Washer, Flat, 10, Ss 2
12 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 2
13 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 3
14 32490 (000000- ) Washer, Flat, 0.25, Std 3
15 1207284 (000000- ) Switch, Rocker [Mom,Off,Mom, Dual Led] 1
(Only on Severe Environment Group W/ Standard Panel)
16 1014981 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 20ft, Clr 1
17 1005630 (000000- ) Fitting, Plstc, E90, Bm06/PmQ06, Nyl 1
18 20951 (000000- ) Fitting, Plstc, E90, Bm06/Bm06 1
19 20944 (000000- ) Grommet, Pye, 0.37id, F/1.5h, .13 Matl 1
20 20950 (000000- ) Fitting, Plstc, Str, Bm06/Bm06 1
21 20952 (000000- ) Screen, Pump 1
22 1210807 (000000- ) Wire, Tie [W/.25” Fir Tree Clip] 2
23 1071085 (000000- ) Clip, Tie, 0.25d, Plstc 4
24 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 6
25 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 4

M17 9017357 (4-2016) 3-31



OPTIONS

Fig. 16 - ec-H20 Solution Pump Group

Cylindrical .
Scrub Head s Disk

~. \\ Scrub Head

3-32 M17 9017357 (4-2016)



OPTIONS

356498
Fig. 16 - ec-H20 Solution Pump Group

Ref. Part No. Serial Number Description Qty.
1 1212443  (000000- ) Bracket Widt, Mgt [T17 Ec-H20] 1
2 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
3 9020260 (000000- ) Ec-H20 Module Kit, Afmkt [T17] (See Breakdowns) 1
4 1040467 (000000- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
5 57248 (000000- ) Fitting, Plstc, E90, Bm06/Pm04, Nyl 2
6 1059231 (000000- )  Fitting, Stl, Pm04/Pm02/Pm04/Pm02, Spcl 1
7 150208 (000000- ) Fitting, Brs, Str, Pm02, Plug [Skhd] 1
8 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
9 01683 (000000- ) Washer, Flat, 10, Ss 2

10 1055254 (000000- ) Switch, Press, 25 Psi, Pm02 1
11 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 15
12 1014974 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 02ft, Cir 1
13 1203814 (000000- ) Fitting, Plstc, Str, BmO06, Cplg, Male 1
14 1203454 (000000- ) Fitting, Plstc, Str, Bm06, Cplg, Fem 1
15 1015455 (000000- ) Valve, Check, 0005psi Bm06/Bm06 1
16 1203996 (000000- )  Fitting, Plstc, Str, Bm05, Cplg, Fem 1
17 1204024  (000000- ) Fitting, Plstc, E90, Bm04 Cplg Male 1
18 1204338 (000000- ) Fitting, Plstc, Str, Bm04, Cplg, Male 1
19 1011522 (000000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, 03Ft 1
20 1067526 (000000- ) Fastener, 8.0l [Hook And Loop] 1
21 09200 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 12, Ss 1
22 01683 (000000- ) Washer, Flat, 10, Ss 1
23 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 1
24 1221952 (000000- ) Bracket, Pump 1
25 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
26 32490 (000000- ) Washer, Flat, 0.25, Std 1
27 43555 (000000- ) Clamp, Hose, Wormdrive, , 0.25-0.62D, .31W 1
28 1200328 (000000- ) Pump, Soltn, Ele, 36vdc, 60psi 1
29 1005630 (000000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 1
30 1064184 (000000- ) Circuitbreaker, 02.5a, Resetable 2
31 150538 (000000- ) Fitting, Plstc, Str, Bm06/Pm06 1
32 1014976 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 08ft, Cir 1
33 1014949 (000000- ) Hose, Afmkt, Pvc, Brd, 0.25id, 08ft, Clir 1
34 1039557 (000000- ) Fitting, Plstc, Str, Bm04/Bm06 1
35 1040868 (000000- ) Capacitor, Plug [.01 Uf, 200v] 1
36 1062403 (000000- ) Fitting, Brs, Snubber, Pm02/Pf02 1

M17 9017357 (4-2016) 3-33



OPTIONS

Fig. 17 - ec-H20 solution Supply Group, Side Brush

Cylindrical Disk
Scrub Head O
. s Scrub Head

3-34 M17 9017357 (4-2016)



OPTIONS

356499
Fig. 17 - ec-H20 solution Supply Group, Side Brush

Ref. Part No. Serial Number Description Qty.
1 1028581 (000000- ) Valve, Water, Solenoid, 36vdc 6.0mm Pf04 1
2 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
3 01683 (000000- ) Washer, Flat, 10, Ss 2
4 1011170 (000000- ) Fitting, Plstc, E90, Bm04/Pm04, Nyl 1
5 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 17
6 1014949 (000000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, 08Ft 1
7 1200467 (000000- ) Fitting, Plstc, Rst 1
8 1204338 (000000- ) Fitting, Plstc, Str, Bm04, Cplg, Male 2
9 1203454 (000000- ) Fitting, Plstc, Str, Bm06, Cplg, Fem 1

10 1206303 (000000- ) Fitting, Plstc, Pf04/Pf04/Pf04 1
11 1052010 (000000- ) Fitting, Plstc, Str, Pm04/Pm04 1
12 1011170 (000000- ) Fitting, Plstc, E90, Bm04/Pm04, Nyl 1
13 1011409 (000000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, 01Ft 1
14 1201441 (000000- ) Fitting, Plstc, Rst, Main Head 1
15 1002898 (000000- ) Fitting, Plstc, Str, Bm04, Cplg,Fem[Tco] 1
16 1203996 (000000- ) Fitting, Plstc, Str, BmO05, Cplg, Fem 1
17 1002899 (000000- ) Fitting, Plstc, Str, Pm04, Cplg,Mal[Tco] 1
18 1005630 (000000- ) Fitting, Plstc, E90, Bm06/Pm06, Nyl 2
19 1039557 (000000- ) Fitting, Plstc, Str, Bm04/Bm06 1
20 1006400 (000000- ) Hose, Afmkt, Pvc, Brd, 0.38id, 03ft, Cir 1
21 87173 (000000- ) Fitting, Plstc, Tee, Bm06/Bm06/Bm06 1
22 1011411 (000000- ) Hose, Afmkt, Pvc, Brd, 0.25Id, 03Ft 1

M17 9017357 (4-2016) 3-35



OPTIONS

Fig. 18 - ec-H20 Wire Harness Group

138V ON
3TNAON OHO3 :0L

\)Ml "ET TIvLi3a

“MS °SS3ud : (1)738v1
‘HOLIMS 34NSS3dd OHO3 :0L

N ‘S T1v.i3a

gy ey g

¥ Ya/ae
3 Y19/
3 Y19/8e
NH9/ -NVD
0 REIVZIN)
6 NV1/09]
8 N3dO|
r N30
9 N340
S YNd/ TS
2 NE8/2S
€ NV.1/0S
z N18/89%
T N8/vVoy
50d "ON 34IM
El E/ET
S NVL1/0S
v REVVZINE]
= NH9/-NVD|
3 NHE/ZS
n7a/9%
“Sod “ON_SHIA]
*7138v7 ON

“H0LO3NNOD 02H-03
SS3NYVYH NIVA 0L

8] MINd/TS
V| N18/09%
NOILISOJ|"ON 3HIM

02ZH-J3/%-AS_:1138v71
¥-AS 3ATVA
TIYNOILN3ANOJ/02H-03 :0L

€1 11vl3d 9 11v1l3d

M17 9017357 (4-2016)

3-36



OPTIONS

Fig. 18 - ec-H20 Wire Harness Group

Ref. Part No. Serial Number Description Qty.
1 1069671 (000000- ) Harness, Ele [Ec-H20, T12] 1

M17 9017357 (4-2016) 3-37



OPTIONS

Fig. 19 - Spray Nozzle Group

3-38 M17 9017357 (4-2016)



OPTIONS

356660
Fig. 19 - Spray Nozzle Group

Ref. Part No. Serial Number Description Qty.
1 1054178 (000000- ) Pump, Soltn, Ele, 36vdc, 45psi 1
2 1056982 (000000- ) Diode, Ele, Plug 1
3 1207774 (000000- ) Bracket Widt, Pump, Spray Hose 1
4 12316 (000000- ) Screw, Hex, M5 X 0.80 X 25, Ss 4
5 01683 (000000- ) Washer, Flat, 10, Ss 4
6 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 4
7 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
8 1064188 (000000- ) Circuitbreaker, 15.0a, Resetable 1
9 398500 (000000- ) Switch, Rocker, Dpdt, On / None / On 1

10 64778 (000000- ) Fitting, Plstc, E90, Bm08/Pm06 1
11 1011837 (000000- ) Hose, Afmkt, Pvc, Brd, 0.50id, 12ft, Cir 1
12 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 7
13 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
14 63987-1 (000000- ) Fitting, Plstc, E90, Bm08/Bm08 1
15 1206482 (000000- ) Plate Widt, Mtg, Hose-Reel [T17] 1
16 1020341 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 3
17 1206456 (000000- ) Reel Assy, Hose, Large 1
18 1203947 (000000- ) Washer, Retainer, Spring 1
19 1201393 (000000- ) Pawl, Ratchet 1
20 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 1
21 1056719 (000000- ) Bolt, Shid, .41d X 0.35, M8 X 1.25 1
22 1201423 (000000- ) Spring, Torsion, Hose Reel 1
23 24584 (000000- ) Fitting, Brs, E90, Pf06/PmO06, Spcl 1
24 1060128 (000000- ) Fitting, Brs, E90, Bm06/Pm06, Short 1
25 33584 (000000- ) Clamp, Cable, Stl, 0.63d X 0.50w, 1hole 1
26 06943 (000000- ) Screw, Hex, M6 X 1.00 X 20, 8.8 1
27 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 1
28 1057816 (000000- ) Bushing, Sleeve, 1.00b 1.13d 1.750I, Fgl 1
29 1057814 (000000- ) Washer, Thrust, Plstc 1.02b 1.38d 1
30 32598 (000000- ) Washer, Flat, 1.02b 1.75d .12, Stl 1
31 09005 (000000- ) Ring, Retaining, Ext, 1.00d, Basic 1
32 1066919 (000000- ) Washer, Thrust, 50.0b 110.0d 0.79w 1
33 1200394 (000000- ) Fitting, Swivel, Str, Pf06/Pm06, Brs 1
34 47388 (000000- ) Fitting, Brs, E90, Em08/Pm06 1
35 9020252 (000000- ) Hose Kit, Spray, Afmkt [T17] 1
36 1060428 (000000- ) Fitting, Stl, Str, Bm06/Pm06, Swivel 1
37 1027976 (000000- ) Fitting, Brs, Str, Pf06/Pm12 1
38 769785 (000000- ) Nozzle, Spray, Gun 1

M17 9017357 (4-2016) 3-39



Fig. 20 - Vacuum Wand Kit

OPTIONS

w
20

AN
7 ////

% W A// //

3
N

o] (<]
- -

FRONT

M17 9017357 (4-2016)

3-40



OPTIONS

356500

Fig. 20 - Vacuum Wand Kit

Ref. Part No. Serial Number Description Qty.
v 9020080 (000000- ) Vac Wand Kit, Ci [T17] 1
A 1 1207911 (000000- ) Tray, Vac Wand 1
A 2 1211150 (000000- ) Knob, Star, 4
A 3 397779 (000000- ) Washer, Flat, 0.28b 1.00d .06, Stl, Blk 4
A 4 1060440 (000000- ) Squeegee, Hand 1
A 5 1060691 (000000- ) Plug, Adapter, Port 1
A 6 1061356 (000000- ) Retainer, Blade, Sqge, 14.21 (1 set = 2 blades) 1
A 7 1061570 (000000- ) Bearing, Ball, 0.24b 0.51d 0.20w [2seal] 2
A 8 1061571 (000000- ) Pin, Axle, Brg 2
A 9 1022671 (000000- ) Housing, Sqge, Holder, Wheel, F/609648 2
AV 10 9008155 (000000- ) Handle Kit, Wand, Afmkt 1
AA 11 1062659 (000000- ) Label, Opertnl, Vacuum Wand Handle 1
A 12 1060708 (000000- ) Adapter, Swivel, 1.75, Abs 1
A 13 1060718 (000000- ) Nut, Compression, 2.25-12, Abs 1
A 14 1060720 (000000- ) Ring, Compression 1
A 15 1200642 (000000- ) Hose Assy, Sqge, W/2cuff 1
A 16 1014295 (000000- ) Clip, Grip, Hose, 0.75 - 1.12, Stl, Blk, Wyl 2
A 17 1207517 (000000- ) Cuff, Adapter, 1.75 X 2.50, Pvc 1
A 18 1213513 (000000- ) Rivet, Blind, .156D X 1.07 X .31D, Alm 6
A 19 1213799 (000000- )  Mesh Assy, Cloth 1

M17 9017357 (4-2016) 3-41



OPTIONS

Fig. 21 - Squeegee Guard Group

M17 9017357 (4-2016)

3-42



OPTIONS

s
1)
b

Part No.
1207961
1207902
1208109
1024977
369359
57702
1208053
69972

9 140045
10 06965
11 21196
12 32492
13 41430
14 06943
15 32483
16 08708

o~NO O~ WN =

Fig. 21 - Squeegee Guard Group

Serial Number

~— e v e N N N N S N N S S

Description

Bracket, Bumper, Lh, Squeegee [T17]
Bracket, Bumper, Rh, Squeegee [T17]
Tube, Guard
Bumper, Ure, 1.50d 1.25I

Pin, Hitch, .375d X 3.12l, Pl

Cable, Glv .06d 012.01 .26eye /.26eye
Plate, Doubler

Screw, Hex, M12 X 1.75 X 40, 10.9
Washer, Flat, 0.51b 1.25d .06, Ss
Screw, Hex, M10 X 1.50 X 80, 8.8
Screw, Hex, .38-16 X 0.88, G5
Washer, Flat, 0.38, Std

Nut, Hex, Lock, M10 X 1.5, NI

Screw, Hex, M6 X 1.00 X 20, 8.8
Washer, Flat, 0.25, Sae

Nut, Hex, Lock, M6 X 1.00, NI

356488

Qty.

4 A AN ONMNARAN S N2 2

M17 9017357 (4-2016)

3-43




OPTIONS

Fig. 22 - Positive Solution Control Drain Group

3-44 M17 9017357 (4-2016)



OPTIONS

356595

Fig. 22 - Positive Solution Control Drain Group

Ref. Part No. Serial Number Description Qty.
1 1213186 (000000- ) Valve, Ball, Drain, 2.00id, Rh 1
2 1212006 (000000- ) Bracket, Mtg, Valve, Drain 1
3 1213118 (000000- ) Support, Valve, Drain 1
4 1213182 (000000- ) Clamp, Valve, U-Bolt 2
5 1211963 (000000- ) Cuff, Hose, 5.0/ 2.0 Id 1
6 22297 (000000- ) Clamp, Hose, Wormdrive, 1.56-2.50d, .50w 1
7 1201434 (000000- ) Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w 1
8 1213392 (000000- ) Fitting, Coupler, Hose, Shank, Fem 1
9 1213206 (000000- ) Hose Assy, W/1 Cuff, 2.01d 120.0 L 1

10 1214326 (000000- ) Rework, Dust Cap, Valve, Drain 1
11 12333 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss, NI 2
12 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 6
13 08713 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
14 1212366 (000000- ) Handle, Valve 1
15 1213362 (000000- ) Grip, Handle, Valve 1
16 1074075 (000000- ) Plug, Hole, Rnd, 0.25H, 1.00D 0.61L, Nyl 1

M17 9017357 (4-2016) 3-45



OPTIONS

Fig. 23 - Telemetry Group

23 -
T

22
20
21

F

|
J N 1')

][

)
.H. g

3-46

M17 9017357 (4-2016)



OPTIONS

356655
Fig. 23 - Telemetry Group

Ref. Part No. Serial Number Description Qty.
1 1069467 (000000- ) Controlbox Assy, Telem [Int] 1
1 1070541 (000000- ) Controlbox Assy, Telem [Canada] 1
2 1207701 (000000- ) Bracket Widt, Mtg, Telem 1
3 24199 (000000- ) Screw, Hex, M5 X 0.80 X 16, Ss 2
4 01683 (000000- ) Washer, Flat, 10, Ss 2
5 06549 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI 2
6 32483 (000000- ) Washer, flat, 0.25, Sae 2
7 08708 (000000- ) Nut, Hex, Lock, M6 X 1.00, NI 2
8 1069580 (000000- ) Label, Opertnl, Telem [Fcc/Ic] 1
9 1070757 (000000- ) Shunt, 050mv 400a 1
10 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 2
11 07514 (000000- ) Washer, Lock, Int, 10, Ss 2
12 611221 (000000- ) Boot, Terminal, Battery, 25.4mm, Blk 2
v 13 1073059 (000000- ) Harness, Ele [Telemetry, T17] 1
A 9009990 (000000- ) Fuse, 002a, 250vdc, Cartridge 1
14 1074600 (000000- ) Cable, Battery, 2/0GA [M17, Telem] 1
15 1074601 (000000- ) Cable, 2/0Ga 61.0L Blk [M6 Ring/M9 Ring] 1
16 1071085 (000000- ) Clip, Tie, 0.25d, Plstc 1
17 763114 (000000- ) Tie, Cable, 11.3I, 2.75d Max 2
18 32483 (000000- ) Washer, Flat, 0.25, Sae 2
19 33930 (000000- ) Screw, Hex, M6 X 1.00 X 40, Ss 2
20 09570 (000000- ) Clamp, Cable, Stl, 0.90d X 0.62w, 1hole 3
21 09740 (000000- ) Screw, Hex, M8 X 1.25 X 20, Ss 3
22 1070658 (000000- ) Antenna, Telem, 187 In [Gprs] 1
23 1210807 (000000- ) Wire, Tie [W/.25” fir Tree clip] 2

M17 9017357 (4-2016) 3-47



OPTIONS

Fig. 24 - Battery Slide Out Group

7
\>\\ \

M17 9017357 (7-2016)

3-48



OPTIONS

s
1)
b

Part No.
1225437
1208527
79506
01685
08713
369415
58979
08712

9 01684
10 1209368
11 39349
12 09740
183 1037355
14 1210673
15 09120
16 06549
17 1208673
18 1037355

o~NO O~ WN =

Fig. 24 - Battery Slide Out Group

Serial Number

~— O v v e e N N N e S N N S N N N S~

Description

Tray Widt, Ro Battery, [T17]

Plate, Plstc, Bat Rollout

Screw, Flt, Soc, M8 X 1.25 X 30, Ss

Washer, Flat, 0.38b 0.88d .08, Ss

Nut, Hex, Lock, M8 X 1.25, NI, Ss

Bearing, Needle, 0.25b 0.88d 0.50w

Screw, Hex, M6 X 1.00 X 55, FI, Ss

Nut, Hex, Lock, M6 X 1.00, NI, Ss

Washer, Flat, 0.27b 0.69d .05, Ss

Plate, Guide, Battery Rollout [T17]

Washer, Flat, 0.31, Sae (Large Battery)

Screw, Hex, M8 X 1.25 X 20, Ss (Large Battery)
Screw, Hex, M8 X 1.25 X 35, 9.8, Sems

Switch, Limit, N.C. [Cpi, Spst, 280 Mp]

Screw, Flt, Soc, M5 X 0.80 X 16, 10.9

Nut, Hex, Lock, M5 X 0.80, NI

Plate, Door, Battery Rollout [T17]

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems (Small Battery)

356483

Q
<

D= NN, 2000 OCO©O©W-=

M17 9017357 (7-2016)

3-49




OPTIONS

Fig. 25 - Battery and Charger Group, 510AH

M17 9017357 (4-2016)

3-50



OPTIONS

356508
Fig. 25 - Battery and Charger Group, 510AH

Ref. Part No. Serial Number Description Qty.

v 1 1207937 (000000- ) Battery, Wet, 36Vdc, 510Ah 1
A 2 01726 (000000- ) Connector, 350a, Gray 1
v 3 1210314 (000000- ) Battery, Wet, 36vdc, 510ah [W/Watering] 1
A 4 01726 (000000- ) Connector, 350a, Gray 1

5 1213281 (000000- ) Kit, Hose, Watering, Battery, 20ft 1

6 1206951 (000000- ) Bracket, Front, Battery 1

7 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 8 1207934 (000000- ) Charger, 36vdc/80a, 200-240vac 3ph 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 10 1207933 (000000- ) Charger, 36vdc/80a, 200-240vac 1ph 1
A 11 01726 (000000- ) Connector, 350a, Gray 1
v 10 1212157 (000000- ) Charger, 36vdc/80a, 200-240vac 1ph (International Only) 1
A 11 01726 (000000- ) Connector, 350a, Gray 1

M17 9017357 (4-2016) 3-51



OPTIONS

Fig. 26 - Battery and Charger Group, 750AH

M17 9017357 (4-2016)

3-52



OPTIONS

Fig. 26 - Battery and Charger Group, 750AH

356508

Ref. Part No. Serial Number Description Qty.

v 1 1207938 (000000- ) Battery, Wet, 36Vdc, 750Ah 1
A 2 01726 (000000- ) Connector, 350a, Gray 1
v 3 1210315 (000000- ) Battery, Wet, 36vdc, 750ah [W/Watering] 1
A 4 01726 (000000- ) Connector, 350a, Gray 1

5 1213281 (000000- ) Kit, Hose, Watering, Battery, 20ft 1

6 1206951 (000000- ) Bracket, Front, Battery 1

7 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 8 1212158 (000000- ) Charger, 36vdc/100a, 200-240vac 3ph 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 8 1207936 (000000- ) Charger, 36vdc/120a, 480vac 3ph 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 8 1207935 (000000- ) Charger, 36vdc/120a, 380-415vac 3ph (International Only) 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 10 9020652 (000000- ) Charger Kit, 36vdc/80a, 200-240vac 1ph 1

(International Only)

A 11 01726 (000000- ) Connector, 350a, Gray 1
M17 9017357 (4-2016) 3-53




OPTIONS

Fig. 27 - Battery and Charger Group, 930AH

M17 9017357 (4-2016)

3-54



OPTIONS

Fig. 27 - Battery and Charger Group, 930AH

356508

Ref. Part No. Serial Number Description Qty.

v 1 1210313 (000000- ) Battery, Wet, 36Vdc, 930Ah 1
A 2 01726 (000000- ) Connector, 350a, Gray 1
v 3 1210316 (000000- ) Battery, Wet, 36vdc, 930ah [W/Watering] 1
A 4 01726 (000000- ) Connector, 350a, Gray 1

5 1213281 (000000- ) Kit, Hose, Watering, Battery, 20ft 1

6 1206951 (000000- ) Bracket, Front, Battery 1

7 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 8 1212158 (000000- ) Charger, 36vdc/100a, 200-240vac 3ph 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 8 1207936 (000000- ) Charger, 36vdc/120a, 480vac 3ph 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 8 1207935 (000000- ) Charger, 36vdc/120a, 380-415vac 3ph (International Only) 1
A 9 01726 (000000- ) Connector, 350a, Gray 1
v 10 9020652 (000000- ) Charger Kit, 36vdc/80a, 200-240vac 1ph 1

(International Only)

A 11 01726 (000000- ) Connector, 350a, Gray 1
M17 9017357 (4-2016) 3-55




OPTIONS

Fig. 28 - Battery and Charger Group, 930AH, Opportunity Charging

356657

Ref. Part No. Serial Number Description Qty.
1 1225538 (000000- ) Battery, Wet, 36Vdc, 930Ah [Spw/Wi-Iq] 1
2 01726 (000000- ) Connector, 350a, Gray 1
3 1206951 (000000- ) Bracket, Front, Battery 1
4 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8 Sems 2
v 5 1219396 (000000- ) Charger, 36 Vdc/240A, 480Vac [Opportunity] 1
A 6 01726 (000000- ) Connector, 350a, Gray 1
v 5 1225535 (000000- ) Charger, 36 Vdc 195A 400Vac [Opportunity] - (China Only) 1
A 6 01726 (000000- ) Connector, 350a, Gray 1

3-56 M17 9017357 (7-2016)



OPTIONS

Fig. 29 - Fire Extinguisher Kit

356503

Ref. Part No. Serial Number Description Qty.
v 9020139 (000000- ) Parts Kit, Extinguisher, Fire, Ci 1
A 1 25312 (000000- ) Extinguisher, Fire, 2.5 Lb Dry 1
A 2 1207986 (000000- ) Bracket, Fire Extinguisher 1
A 3 09738 (000000- ) Screw, Hex, M5 X 0.80 X 12, Ss 2
A 4 32483 (000000- ) Washer, Flat, 0.25, Sae 4
A 5 09739 (000000- ) Nut, Hex, Lock, M5 X 0.80, NI, Ss 2
A 6 140011 (000000- ) Washer, Flat, 0.21b 0.45d .03, Ss 2
A 7 360973 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 2

M17 9017357 (4-2016) 3-57



OPTIONS

Fig. 30 - Transport Group

15

356503

M17 9017357 (7-2016)

3-58



OPTIONS

356686
Fig. 30 - Transport Group

Ref. Part No. Serial Number Description Qty.
1 1226647 (000000- ) Bracket, Mtg, Latch, Keeper 2
2 382320 (000000- ) Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc 6
3 1225991 (000000- ) Bracket, Sppt, Transport [M17] 1
4 1037346 (000000- ) Screw, Hex, M8 X 1.25 X 25, 9.8, Sems 2
5 01685 (000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 8
6 09010 (000000- ) Screw, Hex, M8 X 1.25 X 25, Ss 1
7 08709 (000000- ) Nut, Hex, Lock, M8 X 1.25, NI 7
8 1226043 (000000- ) Bracket, Sppt, Transport [M17] 1
9 1037354 (000000- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 4

10 1226000 (000000- ) Angle, Mtg, Transport 1
11 1226049 (000000- ) Angle, Mtg, Transport [M17] 1
12 06927 (000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, 4.8 4
13 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
14 01683 (000000- ) Washer, Flat, 10, Ss 4
15 49800 (000000- ) Latch 3
16 1040800 (000000- ) Bracket, Latch, Cover 1
17 1040634 (000000- ) Plate, Hook, Latch 1
18 01684 (000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 3
19 09744 (000000- ) Screw, Hex, M6 X 1.00 X 12, Ss 1
20 222267 (000000- ) Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab 2

M17 9017357 (7-2016) 3-59



OPTIONS

Ref. Part No.
9017351
9017352
9017353
9017354
9017355
9017356
9017357
9017358
9017386
9017385

Fig. 31 - Documentation Group

Serial Number

~— N N N N~ N ' ~—

1 www.tennantco.com/manual

Description

Manual, Oprtr [M17 Ele, En, Na]
Manual, Oprtr [M17 Ele, Es, Na]
Manual, Oprtr [M17 Ele, Fr, Na]
Manual, Oprtr [M17 Ele, Ptb]
Manual, Oprtr [M17 Ele, Jp]
Manual, Oprtr [M17 Ele, Cn]
Manual, Parts [M17 Ele, En, Na/Int]
Manual, Service Info [M17 Ele, En]
Video, Training, Oprtr, Dvd [M17]
Instr, Use&Care, Wallchart [M17]

Operator manuals, and Use and Care Guides (wall charts) visit:

Qty.

—_. = A A A

3-60

M17 9017357 (4-2016)



BREAKDOWNS

SECTION 4

Contents Page

Fig. 1 - ec-H20 Module Assembly

Breakdown, 9020260 ............... 4-2
Fig. 2 - Accelerator and Brake Pedal Assembly

Breakdown, 1209411 ............... 4-4
Fig. 3 - Metering Solution Pump

Breakdown, 386364 ................ 4-5
Fig. 4 — Electric Motor Breakdown, 1053342 .... 4-6

M17 9017357 (4-2016) 4-1



BREAKDOWNS

Fig. 1 - ec-H20 Module Assembly Breakdown, 9020260

21
20

M17 9017357 (4-2016)

4-2



BREAKDOWNS

356514
Fig. 1 - ec-H20 Module Assembly Breakdown, 9020260

Ref. Part No. Serial Number Description Qty.
v 9020260 (000000- ) Ec-H2o0 Module Kit, Afmkt [T17] 1
A 1 9020261 (000000- ) Circuit Board Kit, Ec-H20, Afmkt [T17] 1
A 2 1018155 (000000- ) Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss 8
A 3 1057637 (000000- ) Electrode, 5 Plate, High Flow 1
A 4 1069708 (000000- ) Harness, Ele, Ech20 [T12 Module] 1
A 5 9006268 (000000- ) Hose, Pvc, Brd, 0.38id, 01Ft, Clr 1
A 6 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 01Ft, Cir 1
A 7 54333 (000000- ) Clamp, Hose, Wormdrive, 0.31-0.88d, .31w 1
A 8 1049637 (000000- ) Label, Direction [Ec-H20] 1
A 9 1051519 (000000- ) Housing, Upper, Module, High Flow 1
A 10 32509 (000000- ) Screw, Hex, M4 X 0.70 X 50, Ss 4
A 11 41579 (000000- ) Washer, Flat, 08, Ss 4
A 12 33932 (000000- ) Nut, Hex, Lock, M4 X 0.70, NI, Ss 4
A 13 1046041 (000000- ) Label, Module [Nsf, Ec-H20] 1
A 14 1044393 (000000- ) Switch, Rocker, Spst, Mom 1
A 15 1048741 (000000- ) Bracket, Valve, Large 1
A 16 1062006 (000000- ) Electrode, Cylindrical 1
A 17 130773 (000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
A 18 1055552 (000000- ) Fitting, Brs, Str, Bm06/Pm02 1
A 19 1051268 (000000- ) Fitting, Plstc, E90, Bm05/Pm02, Nyl 1
A 20 43844 (000000- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 3
A 21 1014971 (000000- ) Hose, Afmkt, Pvc, Brd, 01Ft, Cir 1
A 22 1068763 (000000- ) Label, Date Code [Ec-H20] 1
A 23 1037032 (000000- ) Housing, Bottom 1
A 24 1054776 (000000- ) Grommet, Blind 1

M17 9017357 (4-2016) 4-3



BREAKDOWNS

Fig. 2 — Accelerator and Brake Pedal Assembly Breakdown, 1209411

356515

Ref. Part No. Serial Number Description Qty.
v 1209411 (000000- ) Pedal Assy, Accelerator, W/O Brake 1
A 1 1058687 (000000- ) Sensor, Position [Hall] 1
A 2 1071311 ((000000- ) Pedal, Foot, W/ Tread 1
A 3 1061049 (000000- ) Spring, Extn, 0.350d 0.05wir 02.8I 2
4-4 M17 9017357 (4-2016)



BREAKDOWNS

Fig. 3 — Metering Solution Pump Breakdown, 386364

e

Q 2
= .

Motor
Bracket

00112

Ref. Part No. Serial Number Description Qty.
v 386364 (000000- ) Pump, Metering Solution 1
A 1 63923 (000000- ) Connector Kit, Tubing 1
A 2 21659 (000000- ) Valve Kit, Pump 1
A 3 21661 (000000- ) Replacement Kit, Bellows 1
A 4 02430 (000000- ) Crank Replacement Kit 1

M17 9017357 (4-2016) 4-5



BREAKDOWNS

Fig. 4 - Electric Motor Breakdown, 1053342

Ref. Part No. Serial Number Description Qty.
v 1053342 (000000- ) Motor, ele, 36Vdc 1750rpm 1.00hp 22.0a 1
A 1 9013931 (000000- ) Bearing, Motor, Ele 2
A 2 9013934 (000000- ) Bearing, Motor, Ele 2
A 3 9011916 (000000- ) Brush Kit, Motor 1

4-6 M17 9017357 (4-2016)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... e 5-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ...... ... 5-10

M17 9017357 (7-2016)




CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
00911 ......... 2-13, 2-29, 2-53 06958 ........ 2-31 09739 ........ 2-55, 2-57, 2-63, 3-29,
00911 ......... 2-13, 2-29, 2-53 06961 ........ 2-9, 2-67 3-33, 3-39, 3-59
00911 ......... 2-13, 2-29, 2-53 06965 ........ 3-43 09740 ........ 2-9, 2-15, 2-91, 3-47,
00912 ........ 2-11 06969 ........ 2-27,2-47,2-49 3-49
00926 ........ 2-63 06971 ........ 2-51, 2-65 09741 ........ 2-47
00928 ........ 2-49, 3-13 07112 ......... 2-65 09744 ........ 3-58
01316 ........ 3-25, 3-27 07259 ........ 2-23 09770 ........ 2-59, 2-85
01513 ........ 2-29 07450 ........ 2-87 09775 ........ 2-37, 2-87
01516 ........ 2-29, 2-87 07471 ........ 2-49 1002898 . ...... 3-35
01683 ........ 2-63,2-69,3-23,3-29, 07514 ........ 2-69, 2-95, 3-47 1002899 ....... 3-35
3-31, 3-33, 3-35, 3-39, 07515 ........ 2-25, 2-95 1005218 ....... 3-25, 3-27
3-47, 3-58 07786 ........ 2-55, 2-57, 2-89 1005630 . ...... 3-17, 3-31, 3-33, 3-35
01684 ........ 2-7, 2-15, 2-29, 2-31, 07787 ........ 2-37, 2-87 1006400 . ...... 3-17,3-35
2-49, 2-53, 2-55, 2-57, 07789 ........ 3-17 1006410 ....... 3-29
2-59, 2-69, 2-73, 2-85, 07791 ........ 2-13,2-73 1008142 ... .... 2-13
2-89, 3-11, 3-13, 3-25, 08175 ........ 2-85 1011170 ....... 3-35
3-27, 3-49, 3-58 08178 ........ 2-15, 2-27, 2-85 1011409 ....... 2-49, 3-35
01685 ........ 2-7, 2-15, 2-19, 2-21, 08179 ........ 2-15, 2-37, 2-85 1011411 ....... 3-35
2-29, 2-31, 2-37, 2-39, 08182 ........ 2-27, 2-29, 2-37 1011522 ....... 3-33
2-43, 2-49, 2-79, 2-81, 08202 ........ 2-27 1011719 ....... 3-11
3-9, 3-13, 3-25, 3-27, 08236 ........ 2-37,2-39, 2-43,2-55, 1011735 ....... 2-17
3-29, 3-45, 3-49, 3-58 2-57,2-87 1011837 ....... 3-39
01686 ........ 2-37,2-49,2-53,2-55, 08346 ........ 2-65 1011885 ....... 3-31
2-57, 2-85, 2-87, 2-89, 08708 ........ 2-25,2-39, 2-43,2-59, 10120 ........ 2-55, 2-57
39, 3-11,3-13 2-63, 2-73, 2-85, 2-95, 1013281 ....... 2-37
01713 ........ 2-25 3-39, 3-43, 3-47 1014163 ....... 2-29
01726 ........ 2-95,3-51,3-53,3-55, 08709 ........ 2-7,2-11, 2-13, 2-29, 1014295 ....... 3-41
3-56 2-31, 2-39, 2-43, 2-63, 1014328 ... . ... 2-29, 2-53
02430 ........ 4-5 2-73, 2-91, 3-39, 3-58 1014563 ....... 2-85
02850 ........ 2-69 08711 ......... 2-27, 2-37, 2-65 1014949 . ... ... 3-33, 3-35
02942 ........ 2-41,2-45 08712 ........ 2-7, 2-15, 2-47, 2-55, 1014971 ..... .. 4-3
03192 ........ 39 2-57, 2-73, 2-85, 2-99, 1014974 ..... .. 3-33
03193 ........ 39 3-29, 3-49 1014976 ... . ... 3-17, 3-33
04051 ........ 2-11 08713 ........ 2-7, 2-37, 2-39, 2-43, 1014981 ....... 3-31
04743 ........ 3-11 2-55, 2-57, 2-79, 2-81, 1015025 ....... 317
04843 ........ 2-85 3-11, 3-15, 3-25, 3-27, 1015032 ....... 3-29
04846 ........ 2-11, 2-55, 2-57 3-45, 3-49 1015455 ....... 3-33
04928 ........ 2-47 08714 ........ 2-37, 2-85, 2-87, 2-89 1016063 . ... ... 2-5
05134 ........ 3-29 08716 ........ 2-7,2-15, 2-83 1016331 ....... 2-15, 2-75
05685 ........ 2-87 09005 ........ 3-39 1016354 ....... 2-49
05686 ........ 2-87 09007 ........ 2-53, 3-29 1016399 ....... 2-59
06415 ........ 2-59, 2-85 09010 ........ 2-7, 2-9, 2-49, 2-79, 1017218 ....... 2-9, 2-19, 2-29, 2-53,
06416 ........ 2-63 3-15, 3-17, 3-31, 3-33, 2-59, 2-71, 2-75, 2-79,
06549 ........ 2-41, 2-45, 3-5, 3-7, 3-58 2-91, 2-93, 3-9, 3-11,
3-47, 3-49 09011 ......... 2-7, 2-15, 2-75, 2-79, 3-13, 3-15, 3-31
06919 ........ 2-93, 2-97 3-11, 3-13, 3-15, 3-29, 1017441 ... .. .. 2-41,2-45
06926 ........ 2-93, 3-19 3-31 1017802 ....... 2-41,2-45
06927 ........ 2-13,2-25,2-69,2-99, 09023 ........ 2-7 1018155 ....... 4-3
3-47, 3-58 09028 ........ 2-53 1018276 ... .... 2-85
06933 ........ 3-5,3-7 09062 ........ 2-37, 2-61 1019285 ....... 2-79, 3-27, 3-29
06935 ........ 2-91 09120 ........ 3-49 1020168 . ... ... 2-11
06942 ........ 2-19, 2-25,2-95,2-97, 09162 ........ 2-11 1020341 ....... 2-9, 2-13, 2-17, 2-19,
3-11 09198 ........ 2-3 2-29, 2-69, 2-73, 2-77,
06943 ........ 3-39, 3-43 09200 ........ 3-33 2-79, 2-81, 2-83, 2-91,
06944 ........ 2-29, 2-53 09291 ........ 2-55, 2-57 2-93, 3-5, 3-33, 3-39
06946 ........ 2-25, 2-39, 2-43 09570 ........ 2-91, 2-95, 3-47 1022671 ....... 3-41
06948 ........ 2-25 09738 ........ 2-53,2-63, 2-69, 3-17, 1022846 ....... 2-55, 2-57
06955 ........ 2-39, 2-43 3-33, 3-35, 3-59 1023676 . ...... 2-27
06957 ........ 2-63 1023677 ... .... 2-27
5-2 M17 9017357 (7-2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1024977 ....... 3-43 1054654 . ...... 2-11 1064184 ....... 2-93, 3-3, 3-5, 3-7,
1026014 ....... 2-79 1054662 .. ..... 2-73, 3-11 3-19, 3-33
1027798 ....... 3-5,3-7 1054776 ....... 4-3 1064188 ....... 2-97, 3-5, 3-7, 3-39
1027800 ....... 3-5,3-7 1054795 ....... 3-17 1064191 ....... 35
1027976 ....... 3-39 1054945 ....... 2-87 1064440 ....... 2-113
1028522 ....... 2-7 1055254 ....... 3-33 1065134 ....... 2-55, 2-57
1028581 ....... 3-35 1055396 .. ..... 2-89 1065343 ....... 2-113
1031413 ....... 2-87 1055552 ....... 4-3 1066429 ....... 2-91
1031575 ....... 3-23 1056412 ....... 2-11 1066431 ....... 2-75, 2-83
1034731 ....... 2-53, 2-93, 2-99 1056719 ....... 3-39 1066434 ....... 2-79
1036892 ....... 2-59, 2-63 1056838 .. ..... 2-53 1066919 ....... 3-39
1037032 ....... 4-3 1056979 ....... 35 1067059 ....... 2-67
1037346 ....... 2-7, 2-29, 2-65, 2-67, 1056982 .. ..... 3-39 1067526 . . ..... 3-33

2-69, 2-73, 3-3, 3-39, 1057043 ....... 2-11 1068510 ....... 2-95, 2-97

3-58 1057214 ....... 2-79 1068763 ....... 4-3
1037354 ....... 2-7,2-29, 2-31, 2-39, 10575 ........ 3-25, 3-27 1069311 ....... 2-75

2-43, 3-51, 3-53, 3-55, 1057554 . ... ... 2-13 1069322 ....... 2-17

3-56, 3-58 1057572 ....... 2-13 1069326 . ...... 2-75
1037355 ....... 2-19, 2-73, 3-49 1057629 ....... 2-29 1069467 . ...... 3-47
1037822 ....... 1-1,2-79 1057637 ....... 4-3 1069580 . ...... 3-47
1037827 ....... 2-47 1057780 ....... 2-7 1069671 ....... 3-37
1039392 ....... 3-7 1057785 ....... 2-11 1069708 ....... 4-3
1039557 ....... 3-33, 3-35 1057814 ....... 3-39 1069746 ....... 3-7
1039998 ....... 2-25 1057816 ....... 3-39 1070541 ....... 3-47
1040049 ....... 2-11 1057978 ....... 3-29 1070658 . ...... 3-47
1040467 . ...... 2-11, 2-25, 3-33 1058340 ....... 2-93 1070757 ....... 3-47
1040634 ....... 3-58 1058679 ....... 2-17 1071085 ....... 3-7,3-17, 3-31, 3-47
1040800 . ...... 3-58 1058687 ....... 4-4 1071311 ....... 4-4
1040868 . ...... 3-33 1058694 .. ..... 35 1072978 ....... 2-95
1044351 ....... 2-71 1059073 ....... 2-11 1072979 ....... 2-95
1044352 ....... 2-71 1059231 ....... 3-33 1072999 ....... 3-21
1044393 ....... 4-3 1059342 ....... 35 1073059 ....... 3-47
1045034 ....... 3-25, 3-27 1059938 ....... 35 1073181 ....... 2-13
1045041 ....... 2-49, 2-51 1059969 ....... 2-65 1074075 ....... 3-45
1045487 ....... 2-55, 2-57, 2-75 1060103 ....... 39 1074103 ....... 2-112
1045525 ....... 2-17, 2-89 1060128 ....... 3-39 1074536 ....... 2-95
1046041 ....... 4-3 1060276 .. ..... 2-93 1074570 ....... 2-25
1047349 ....... 2-71 1060428 . ...... 3-39 1074597 ....... 2-112
1048353 ....... 2-31, 2-69 1060440 ....... 3-41 1074599 ....... 2-95
1048741 .... ... 4-3 1060673 ....... 2-75 1074600 ....... 3-47
1048955 ....... 2-19 1060691 ....... 3-41 1074601 ....... 3-47
1049637 ....... 4-3 1060708 ....... 3-41 1074602 ....... 2-112
1049982 ....... 2-69 1060718 ....... 3-41 1074603 ....... 2-71
1050003 ....... 2-113 1060720 ....... 3-41 1074672 ....... 3-3
1050827 ....... 2-93 1061049 ....... 4-4 1074713 ....... 2-95
1051024 ....... 2-5 1061356 ....... 3-41 1074845 ....... 2-17
1051030 ....... 2-3 1061570 ....... 3-41 1074940 ....... 2-112
1051052 ....... 2-19, 2-21 1061571 ....... 3-41 1075003 ....... 2-17
1051268 ....... 4-3 1061910 ....... 2-95 1075086 . ...... 2-69
1051519 ....... 4-3 1061918 ....... 2-95 1075150 ....... 2-25
1051800 ....... 3-23 1061954 . ... ... 3-29 1329 ......... 2-29, 2-31, 2-69, 3-25,
1052010 ....... 3-35 1062006 . ...... 4-3 3-27
1052123 ....... 2-25 1062106 ....... 35 1398 ......... 2-41, 2-45
1052532 ....... 2-89 1062386 . ...... 2-23 1399 ......... 2-77, 3-25, 3-27
1052726 .. ..... 2-17 1062403 .. ..... 3-33 1531 ......... 2-77
1052962 .. ..... 2-7 1062651 ....... 2-75 1635......... 3-13
1053291 ....... 2-71 1062659 . ...... 3-41 1200149 ....... 2-83
1053321 ....... 2-71 1062813 ....... 2-113 1200328 . ...... 3-17, 3-33
1053342 ....... 2-29, 4-6 10632-2 ....... 3-7 1200394 ....... 3-39
1054178 .. .. ... 3-39 1063263 . ...... 35 1200467 ....... 3-35

M17 9017357 (7-2016)

5-3




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1200634 ....... 3-11 1206251 ....... 2-89 1207903 ....... 2-85
1200642 ....... 3-41 1206303 ....... 3-35 1207911 ....... 3-41
1200863 . ...... 3-11 1206370 ....... 1-1, 2-81 1207922 ....... 2-19
1201101 ....... 3-1 1206424 .. ..... 2-19 1207933 ....... 3-51
1201149 ....... 3-13 1206431 ....... 2-95 1207934 ....... 3-51
1201267 ....... 2-83 1206456 . . ..... 3-39 1207935 ....... 3-53, 3-55
1201393 ....... 3-39 1206470 ....... 2-37, 2-47 1207936 ....... 3-53, 3-55
1201423 ....... 3-39 1206475 ....... 3-13 1207937 ....... 3-51
1201428 ....... 2-21 1206482 ....... 3-39 1207938 ....... 3-53
1201434 ....... 2-81, 3-45 1206530 ....... 2-89 1207946 ....... 2-91
1201441 ... ... 3-35 1206722 .. ..... 2-39, 2-43, 3-11 1207961 ....... 3-43
1201500 ....... 2-39, 2-43, 3-11 1206723 ....... 3-11 1207981 ....... 2-15
1201894 . ... ... 2-19 1206774 ....... 2-83 1207984 ....... 2-27
1202779 ....... 2-7, 2-61 1206785 ....... 2-19 1207986 .. ..... 3-59
1202860 . ...... 2-93, 2-99, 3-19 1206821 ....... 2-87 1208043 ....... 3-25, 3-27
1202864 .. ..... 2-95 1206844 .. ..... 2-87 1208053 ....... 3-43
1202868 . ...... 2-93 1206865 . . ..... 2-87 1208106 ....... 2-27
1203454 . ... ... 3-33, 3-35 1206872 ....... 2-85 1208109 ....... 3-43
1203814 ....... 3-33 1206948 .. ..... 2-75 1208128 ....... 39
1203848 ....... 2-83 1206951 ....... 3-51, 3-53, 3-55, 3-56 1208153 ....... 2-87
1203947 ....... 3-39 1206961 ....... 2-79 1208155 ....... 2-87
1203996 . ...... 3-33, 3-35 1207034 ....... 2-87 1208156 ....... 2-87
1204024 .. ..... 3-33 1207039 ....... 2-83 1208162 ....... 2-15
1204077 ....... 2-61 1207086 . ...... 1-1,2-89 1208185 ....... 2-17
1204338 ....... 3-33, 3-35 1207087 ....... 1-1,2-89 1208187 ....... 2-17
1204356 .. ..... 2-49 1207103 ....... 2-89 1208203 ....... 2-27
1204357 ....... 2-53 1207108 ....... 2-51 1208208 . ...... 2-47
1204441 .. .. ... 2-53 1207126 ....... 2-51 1208247 ....... 2-85
1204458 .. ..... 2-49 1207127 ....... 2-51 1208274 ....... 2-85
1204460 ....... 2-49 1207130 ....... 2-79 1208356 .. ..... 1-1,2-89
1204634 . ... ... 2-53 1207131 ....... 2-91 1208357 ....... 1-1,2-89
1204637 ....... 2-53 1207145 ....... 2-91 1208358 ....... 2-89
1204638 .. ..... 2-53 1207184 ....... 2-27 1208359 ....... 2-89
1204639 ....... 2-53 1207209 ....... 2-79 1208363 . ...... 2-7
1204640 ....... 2-53 1207272 ....... 2-75 1208364 . ...... 2-7
1204642 . ... ... 2-53 1207284 .. ..... 3-31 1208412 ....... 2-93
1204643 ....... 2-53 1207341 ....... 2-83 1208432 ....... 3-17
1204713 ....... 2-47 1207362 ....... 2-91 1208433 ....... 3-17
1204790 ....... 2-53 1207436 ....... 2-27 1208434 ....... 3-17
1204791 ....... 2-53 1207444 . ... ... 39 1208486 .. ..... 2-77
1204880 ....... 2-53 1207466 . ...... 2-85 1208512 ....... 2-15
1204881 ....... 2-53 1207517 ....... 3-41 1208527 ....... 3-49
1204926 .. ..... 39 1207518 ....... 2-77 1208625 . ...... 2-11
1204972 ....... 39 1207562 .. ..... 2-81 1208629 . ...... 2-89
1204974 .. .. ... 39 1207566 . . ..... 2-15 1208673 ....... 3-49
1205010 ....... 2-51 1207571 ....... 2-15 1208691 ....... 2-95
1205011 ....... 2-51 1207608 . ...... 2-89 1208710 ....... 39
1205049 ....... 2-79 1207654 .. ..... 2-15 1208714 ....... 39
1205073 ....... 2-19 1207656 . . ..... 3-11 1208730 ....... 2-89
1205131 ....... 2-49 1207659 ....... 3-29 1208732 ....... 3-31
1205133 ....... 2-47 1207661 ....... 1-1,2-89 1208733 ....... 3-27
1205428 .. ..... 2-77 1207701 ....... 3-47 1208748 ....... 2-83, 2-91
1205553 .. ..... 2-85 1207725 ....... 39 1208858 . ...... 2-89
1205797 ....... 2-79 1207739 ....... 2-85 1208906 . ...... 2-89
1205801 ....... 2-83 1207750 ....... 3-31 1208971 ....... 2-23
1205811 ....... 2-83, 2-91 1207757 ....... 2-85 1208974 ....... 2-23
1205863 . ...... 2-7 1207774 ....... 3-39 1208977 ....... 2-11, 2-23
1205864 . ...... 2-7 1207866 . . ..... 3-15 1208983 ....... 2-23
1206099 ....... 2-81 1207887 ....... 2-79 1208985 ....... 2-23
1206119 ....... 2-79 1207902 ....... 3-43 1208986 . ...... 2-23

5-4 M17 9017357 (7-2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1208987 ....... 2-23 1212350 ....... 2-7 1216300 ....... 3-13
1208989 ....... 2-23 1212366 ....... 3-45 1216303 ....... 3-13
1208991 ....... 2-23 1212400 ....... 2-15 1216310 ....... 3-11
1208999 ....... 2-23 1212415 . ... ... 2-19 1216313 ....... 3-11
1209052 ....... 2-23 1212443 . ... ... 3-33 1216314 ....... 3-11
1209120 ....... 2-89 1212607 ....... 2-23 1216315 ....... 3-11
1209121 ....... 2-89 1212623 ....... 2-47 1216319 ....... 3-13
1209122 ....... 2-89 1212782 ....... 2-89 1216320 ....... 3-13
1209190 ....... 2-91 1212849 ....... 2-53 1216321 ....... 3-13
1209194 ....... 2-19 1212887 ....... 2-77 1216323 ....... 3-13
1209368 . ...... 3-49 1213007 ....... 2-55 1216473 ....... 2-65
1209411 ....... 2-9,4-4 1213059 ....... 2-93 1216488 ....... 2-65
1209444 . ... ... 2-25, 2-89 1213060 ....... 2-55 1216500 ....... 2-71
1209678 ....... 3-11 1213061 ....... 2-55 1216507 ....... 2-15
1209684 .. ..... 2-81 1213093 ....... 2-55, 2-57 1216550 . ...... 2-69
1209712 ....... 2-87 1213110 ....... 2-79 1216576 ....... 2-65
1209769 ....... 2-47 1213118 ....... 3-45 1216577 ....... 2-65
1209915 ....... 39 1213161 ....... 2-51 1216625 ....... 2-69
1209960 .. ..... 2-23 1213182 ....... 3-45 1216637 ....... 2-69
1209964 .. ..... 2-23 1213186 ....... 3-45 1216690 ....... 2-65
1209965 ....... 2-23 1213206 ....... 3-45 1216717 ....... 3-23
1209966 . . ..... 2-23 1213211 ....... 1-1, 2-55, 2-57 1216753 ....... 2-99
1209968 . ...... 2-23 1213228 ....... 2-57 1216775 ....... 2-65
1209969 ....... 2-23 1213243 ....... 2-57 1216819 ....... 2-59
1209995 ....... 2-23 1213244 . ... ... 2-57 1216822 ....... 2-73
1210022 ....... 2-87 1213266 ....... 1-1, 2-55, 2-57 1216827 ....... 2-69
1210177 ....... 2-47 1213267 ....... 2-55, 2-57 1216839 ....... 2-59
1210179 ....... 2-47, 2-51 1213281 ....... 3-51, 3-53, 3-55 1216858 ....... 2-59
1210262 ....... 2-47 1213362 ....... 3-45 1216918 ....... 2-69
1210286 ....... 2-23 1213392 ....... 3-45 1216943 .. .. ... 2-59
1210312 ....... 3-11 1213461 ....... 2-15 1216949 . ... ... 2-55, 2-57
1210313 ....... 3-55 1213513 ....... 3-41 1216950 . ...... 2-55
1210314 ....... 3-51 1213530 ....... 2-89 1216951 ....... 2-57
1210315 ....... 3-53 1213539 ....... 2-89 1216961 ....... 2-59
1210316 ....... 3-55 1213799 ....... 3-41 1216980 ....... 2-59
1210399 ....... 2-93, 2-99, 3-19 1214093 ....... 2-77 1217002 ....... 2-69
1210581 ....... 3-11 1214095 ....... 3-25, 3-27 1217005 ....... 3-11
1210618 ....... 2-51 1214173 ... ... 2-83 1217010 ....... 2-73
1210624 ....... 2-47 1214174 ... . ... 2-83 1217072 ....... 2-65
1210630 ....... 2-47 1214326 . ...... 3-45 1217080 ....... 2-63
1210660 ....... 2-49 1214337 ....... 2-81 1217120 ... ... 2-63
1210667 ....... 2-49 1214545 . ... ... 2-59 1217128 .... ... 2-31
1210673 ....... 3-49 1214550 ....... 2-93 1217151 ... ... 2-37
1210711 ....... 2-7 1214566 ....... 2-93 1217152 ....... 2-37
1210807 ....... 2-39, 2-43,2-51,2-63, 1214622 ....... 2-13 1217187 ....... 3-29
2-69, 2-97, 2-99, 3-3, 1214737 ....... 2-13 1217201 ....... 2-41
3-11, 3-15, 3-19, 3-23, 1215151 ....... 2-7 1217322 ....... 2-23
3-31, 3-47 1215171 ... ... 2-71 1217422 . ... ... 2-99
1210970 ....... 2-93, 2-97 1215584 . ... ... 2-17 1217475 ... ... 2-15
1210971 ....... 2-91 1215585 ....... 2-17 1217545 . ... ... 1-1,2-29
1211150 ....... 3-41 1215689 ....... 2-63 1217546 . ... ... 1-1,2-29
1211884 ....... 2-55, 2-57 1215693 ....... 2-63 1217547 ... ... 2-61
1211952 ....... 2-23 1215747 .... ... 2-65 1217573 ....... 2-17
1211963 ....... 3-45 1215855 ....... 2-41, 2-45 1217598 . ... ... 3-11
1212006 ....... 3-45 1216252 ....... 3-11 1217601 ....... 2-13
1212112 ....... 2-27 1216256 ....... 3-11 1217649 ....... 2-63
1212157 ....... 3-51 1216257 ....... 3-11 1217685 ....... 2-45
1212158 ....... 3-53, 3-55 1216258 . ...... 3-15 1217704 . ... ... 2-29
1212248 . ... ... 2-7 1216279 ....... 3-11 1217751 ... ... 2-25
1212298 . ...... 2-75 1216293 ....... 3-15 1217792 ... ... 2-13

M17 9017357 (7-2016)

5-5




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1217821 ....... 2-59 1220232 ....... 2-5 1224712 .. ..... 2-37
1217835 ....... 2-39, 2-43 1220240 .. ..... 2-5 1224776 .. ..... 2-13
1217922 ....... 2-65 1220243 .. .. ... 2-5 1224777 .. ... .. 2-13
1218023 ....... 2-23 1220430 ....... 3-25, 3-27 1224893 ....... 2-11, 2-13
1218038 ....... 2-63 1220450 .. ..... 2-37 1224933 ....... 3-13
1218041 ....... 2-63 1220508 . ...... 2-29 1224934 . ... ... 3-13
1218042 ....... 2-63 1220800 . ...... 2-67 1224935 ....... 3-13
1218065 ....... 2-29 1220899 ....... 2-7 1224938 ....... 3-13
1218085 ....... 2-75 1220927 ....... 2-63 1225382 ....... 2-63
1218129 ....... 3-11 1221016 ....... 2-39, 2-43 1225398 .. ..... 2-5
1218173 ....... 2-69 1221017 ....... 2-39, 2-43 1225437 .. .. ... 3-49
1218178 ....... 2-63 1221023 ....... 2-39 1225439 ....... 3-31
1218213 ....... 29 1221161 ....... 2-25, 2-77 1225442 . ... ... 2-25
1218279 ....... 3-15 1221203 ....... 2-43 1225464 . ... ... 2-113
1218322 ....... 2-31, 2-69 1221283 ....... 2-7 1225465 ....... 2-113
1218331 ....... 2-69 1221370 ....... 2-59 1225466 . . ..... 2-113
1218371 ....... 2-69 1221456 . ...... 2-39 1225467 ....... 2-113
1218383 ....... 2-75 1221457 ....... 2-43 1225535 ....... 3-56
1218400 ....... 2-71 1221486 ....... 2-39, 2-43 1225538 . ...... 3-56
1218579 ....... 2-15 1221530 ....... 2-39, 2-43 1225549 . ... ... 2-5
1218580 ....... 2-15 1221590 . ...... 1-1,2-29 1225563 .. ..... 2-23
1218625 ....... 2-17 1221611 ....... 2-39, 2-43 1225631 ....... 2-65
1218626 ....... 2-17 1221794 .. ... .. 2-25 1225730 ....... 2-29
1218630 ....... 2-17 1221952 ....... 3-17, 3-33 1225991 ....... 3-58
1218732 ....... 2-97 1222016 ....... 2-37 1226000 . ...... 3-58
1218851 ....... 2-11 1222112 ....... 2-73 1226043 ....... 3-58
1218852 ....... 2-11 1222527 . ... ... 2-35, 2-73 1226049 ....... 3-58
1218881 ....... 2-63 1222528 ....... 2-73 1226141 ....... 2-13
1218918 ....... 2-31, 2-33 1222529 ....... 2-73 1226312 ....... 2-69
1218920 ....... 2-17 1222532 ....... 2-73 1226407 ....... 2-39, 2-43
1218994 . ... ... 3-3 1222534 . ... ... 2-73 1226634 .. ..... 2-95
1219033 ....... 2-31, 2-33 1222545 . ... ... 2-49 1226647 . ...... 3-58
1219037 ....... 2-11 1222738 ....... 2-37 1226827 ....... 2-73
1219071 ....... 2-29, 2-33 1222845 ....... 2-37 12269 ........ 2-29
1219083 ....... 2-31, 2-35 1223001 ....... 3-13 1227026 . . ..... 2-63
1219090 ....... 2-29 1223002 ....... 2-69 12273 ........ 2-53, 2-59, 2-65, 2-75,
1219111 .. ..... 2-97 1223086 . ...... 2-73 2-79, 3-9, 3-13, 3-31
1219157 ....... 2-59 1223100 ....... 2-29 1227379 ....... 2-7
1219160 ....... 2-31 1223184 ....... 2-59 12274 . ....... 2-13
1219167 ....... 2-29 1223185 ....... 2-7 1227424 .. ... .. 2-37
1219236 ....... 2-31, 2-33 1223190 ....... 2-59 12277 ........ 2-69
1219243 ....... 2-31,2-35 1223228 ....... 2-7 1227790 ....... 2-37
1219248 ....... 2-31 1223270 ....... 2-73 1228214 ....... 2-37
1219280 ....... 2-31 1223271 ....... 2-73 1228337 ....... 2-65
1219303 ....... 2-29 1223281 ....... 2-73 1228461 ....... 2-63
1219358 ....... 2-29 1223368 ....... 2-41, 2-45 12309 ........ 3-11
1219396 ....... 3-56 1223496 .. ..... 2-69 12316 ........ 3-39
1219422 .. ..... 2-29 1223519 ....... 2-69 12317 ........ 2-87
1219573 .. .. ... 2-37 1223524 . ... ... 2-69 12333 ........ 2-19, 2-59, 2-71, 2-79,
1219592 ....... 2-31 1223586 . ...... 2-73 3-11, 3-45
1219608 ....... 2-29 1223784 .. .. ... 2-73 130773 ........ 2-39, 2-43, 2-83, 3-7,
1219642 ....... 2-29 1223797 ....... 2-39, 2-43 3-17, 3-31, 3-39, 4-3
1219725 ....... 2-29 1224133 ....... 2-37 13766 ........ 2-63
1220158 ....... 2-61 1224134 .. .. ... 2-37 13773 ........ 2-25
1220159 ....... 2-61 1224155 . ... ... 2-71 140011 ........ 3-59
1220192 ....... 2-3 1224157 .. ... .. 2-31 140027 ........ 2-59
1220193 ....... 2-3 1224341 ....... 2-11 140045 ........ 3-43
1220194 ....... 2-3 1224454 . . ... .. 2-11 140324 ........ 2-91
1220201 ....... 2-3 1224699 ....... 2-13 14242 ........ 2-27
1220230 ....... 2-5 1224700 .. ..... 2-11 14529 ........ 2-85

5-6 M17 9017357 (7-2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
14595 ........ 2-27 223065 ........ 2-13 363162 ........ 2-89, 3-13, 3-15
14595-1 ....... 2-15 223198 ........ 2-51 363301 ........ 3-13
14799 ........ 2-13 230735........ 2-79 363469 ........ 2-55, 2-57
14877 ........ 3-27, 3-29 23146 ........ 2-7 363976 ........ 2-37
150208 ........ 3-33 23788 ........ 2-63 365096 ........ 3-25, 3-27
150538 ........ 3-17, 3-33 23788-1....... 2-63 367679 ........ 2-69
150713 ........ 2-49 24105 ........ 3-25, 3-27 368176 ........ 2-23
15331 ........ 2-87 24196 ........ 3-29 369359 ........ 3-43
15675 ........ 2-83, 3-13 24199 ........ 3-47 369415........ 3-49
15678 ........ 2-53, 2-55,2-57,2-73, 24265 ........ 3-31 369781 ........ 2-39, 2-43

2-91 24584 .. ...... 3-39 370094 ........ 2-3
16411 ......... 1-1 25015 ........ 2-37 370095 ........ 2-3,2-5
16412 ........ 1-1 25312 ........ 3-59 375321 ........ 3-25, 3-27
16735 ........ 2-13, 2-55, 2-57, 3-23 25735 ........ 2-55, 2-57, 2-85 377084 ........ 3-3, 3-5, 3-7
16879 ........ 2-47,2-73 26315 ........ 2-23 377349 ........ 2-75, 3-29
16930 ........ 2-37 26395-1....... 3-13 377364 ........ 2-49, 3-13
16931 ........ 2-11, 2-13, 2-29 26428 ........ 2-53 377537 ........ 1-1
16960 ........ 2-23 28010 ........ 2-29 377538 ........ 1-1
17260 ........ 2-3 29558 ........ 2-29 377540 ........ 1-1
17261 ........ 2-3 29570 ........ 2-83 379829 ........ 2-79
17262 ........ 2-3 29584 ........ 2-47, 3-11 381502 ........ 2-27
17263 ........ 2- 30406 ........ 2-71 382320 ........ 2-79, 2-83, 3-58
17404 ........ 2-55, 2-57, 2-73 32483 ........ 2-13,2-19,2-23,2-25, 383725........ 2-17
17461 ........ 2-29, 2-65, 2-85 2-39, 2-43, 2-69, 2-73, 383726 ........ 3-19
17521 ........ 3-25 2-95, 2-97, 2-99, 3-5, 383727 ........ 2-97
18136 ........ 2-29 3-43, 3-47, 3-59 385685 ........ 2-79, 3-27, 3-29
18595 ........ 2-77, 3-25, 3-27 32485 ........ 2-11, 2-15, 2-39, 2-43 386063 ........ 2-25
19065 ........ 2-25, 2-69 32486 ........ 2-27, 2-37, 2-65 386088 ........ 2-55, 2-57
19066 ........ 2-11,2-41,2-45,2-71, 32490 ........ 2-59, 2-63, 2-91, 3-7, 386230 ........ 2-3

3-5,3-7 3-17, 3-31, 3-33 386240 ........ 2-3
19312 ........ 2-7, 2-61, 2-83, 2-95, 32491 ........ 2-7,2-9, 2-11, 2-13, 386250 ........ 2-3

2-99 2-27, 2-29, 2-73, 2-91 386257 ........ 2-53
19314 ........ 2-95, 2-99 32492 ........ 2-7,2-9, 2-23, 2-37, 386274 ........ 2-53
19315 ........ 35 2-59, 2-65, 2-67, 2-83, 386299 ........ 3-11
19324 ........ 2-25 3-43 386324 ........ 2-75
20170 ........ 2-25, 2-27 32509 ........ 4-3 386364 ........ 3-31,4-5
20802 ........ 2-83 32598 ........ 3-39 386391 ........ 2-55, 2-57
20944 ........ 3-31 32716 ........ 2-65 386539 ........ 2-65
20950 ........ 3-17, 3-31 32899 ........ 2-15, 2-27 386652 ........ 3-29
20951 ........ 3-31 32969 ........ 2-27 386801 ........ 2-63
20952 ........ 3-31 32980 ........ 2-25 386807 ........ 2-95
21120 . ........ 2-7 32982 ........ 2-99 386810 ........ 2-25
21196 . ........ 3-43 32984 ........ 2-25 386847 ........ 2-87
21198 . ........ 2-29 33295 ........ 3-25, 3-27 386997 ........ 2-65
21606 ........ 2-89 33584 ........ 3-39 386998 ........ 2-65
21659 ........ 4-5 33807 ........ 2-93, 2-97 386999 ........ 2-65
21661 ........ 4-5 33925 ........ 2-23 39005 ........ 3-11
222158 ........ 2-49 33930 ........ 2-95, 3-11, 3-47 390994 ........ 2-75
222260 ........ 2-47 33932 ........ 3-31, 3-58, 4-3 391345........ 2-89
222267 ........ 2-17, 3-5, 3-58 33948 ........ 2-59 391434 ........ 2-85
222290 ........ 2-17 35529 ........ 2-63 39239 ........ 2-91
222460 ........ 2-39, 2-43 35843 ........ 2-47, 2-65 39279 ........ 2-29
222496 ........ 2-15 360369 ........ 2-19, 2-21 39281 ........ 2-27
222497 ........ 2-15 360370 ........ 2-19, 2-21 39283 ........ 29
222505 ........ 2-13, 3-13 360460 ........ 2-79 39285 ........ 2-23
222516 ........ 2-7,2-39, 2-43, 2-73 360943 ........ 2-5 39308 ........ 3-11
222809 ........ 3-19 360973 ........ 2-11, 3-59 39311 ......... 3-11
222818 ........ 2-29, 2-53 361076 ........ 2-17 39322 ........ 2-71
22297 ........ 3-45 361144 .. ...... 2-17 39349 ........ 2-13, 2-25, 2-27, 3-9,
223054 ........ 2-85 363087 ........ 2-87 3-49

M17 9017357 (7-2016)

5-7




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
394349 ........ 2-37 58359 ........ 2-63 79217 ........ 2-87
397779 ........ 3-41 58979 ........ 3-49 79273-2 . ...... 2-77
397980 ........ 2-3 59542 ........ 2-63 79497 ........ 3-25, 3-27
398500 ........ 3-39 59658 ........ 2-15, 2-59, 2-79 79506 ........ 3-49
398501 ........ 2-17 59668 ........ 2-47 79874 ........ 2-67
398508 ........ 2-17 59965 ........ 2-63 80409 ........ 3-13
398526 ........ 35 605070 ........ 2-15, 2-27 80491 ........ 2-55, 2-57
398806 ........ 2-83, 2-91 611221 ........ 3-47 82829 ........ 2-79
40607 ........ 3-23 630146 ........ 2-77 83159 ........ 3-5, 3-7
41140......... 2-69 630258 ........ 2-27 84028 ........ 2-49, 2-51
ANy ......... 2-7, 2-17, 2-69, 2-71 63233 ........ 3-11 86379 ........ 2-95
41143 ......... 2-51 63244-2 . ...... 3-25, 3-27 86508 ........ 3-25, 3-27
41185......... 2-29, 2-53 63810 ........ 2-49, 2-51,3-17,3-25, 86618 ........ 2-71
41186 ......... 2-49, 2-53, 2-65, 3-13 3-27, 3-29 87147 ........ 2-63
41358 ........ 2-23 63923 ........ 4-5 87172 ........ 2-7
41410 ........ 3-25, 3-27 63987-1....... 3-39 87173 ........ 3-35
41430 ........ 3-9, 3-43 64425 ........ 2-55, 2-57 89046 ........ 2-5
41437 ........ 2-19, 2-21 64778 ........ 3-39 89047 ........ 2-5
41579 ........ 2-3,4-3 66211 ......... 2-27 89048 ........ 2-5
41702 ........ 2-95, 2-99 66213 ........ 2-27 89049 ........ 2-5
42120-1 . ...... 2-63 68567 ........ 2-51 9000845 . ...... 3-5,3-7
43555 ........ 3-17, 3-33 69461 ........ 3-23 9000879 ....... 3-5,3-7
43844 .. ...... 3-17,3-31,3-33,3-35, 69972 ........ 3-43 9006268 . ...... 4-3

4-3 70158 ........ 2-27 9008155 ....... 3-41
44906 ........ 2-29, 2-47, 3-11 70161 ........ 2-27 9008182 ....... 3-3
46390 ........ 2-53 70651 ........ 2-11 9009990 ....... 3-47
46657 ........ 2-15, 2-37, 2-39, 2-43 71274 ........ 2-85 9011916 ....... 4-6
46983 ........ 2-75 71579 ........ 2-7 9013046 . ...... 2-57
47388 ........ 3-39 71607 ........ 2-55, 2-57 9013047 ....... 2-57
47585 ........ 2-73 71628 ........ 3-29 9013756 ....... 2-55
48258 ........ 35 72968 ........ 2-49 9013757 ....... 2-57
49162 ........ 2-69 72970 ........ 2-7 9013931 ....... 4-6
49177 ........ 2-19, 2-21 73342 ........ 3-29 9013934 ....... 4-6
49263 ........ 35 73377 ........ 2-37 9014285 ....... 2-87
49266 ........ 35 73468 ........ 3-29 9014338 ....... 3-29
49697 ........ 2-53, 3-23 74440 ........ 2-15 9014662 ....... 2-5
49800 ........ 3-58 74455 .. ...... 2-51, 3-7 9014664 . ...... 2-5
49826 ........ 2-91, 2-95, 3-9 76062 ........ 2-95, 2-99 9014666 . ...... 2-3
49891 ........ 2-83 762427 ........ 2-67 9014997 ....... 2-23
49914 .. ...... 2-39, 2-43 762428 ........ 2-67 9014998 ....... 2-13
50335 ........ 2-53 763041 ........ 3-11 9014999 ....... 2-11
50850 ........ 2-71 763045........ 2-7 9015002 . ...... 2-93
51103 ......... 2-85 763064 ........ 2-39, 2-43 9015013 ....... 2-67
51338 ........ 2-27 763065........ 2-63 9015014 ....... 2-63
51339 ........ 2-27 763114 .. ...... 2-11, 2-25, 2-93, 3-3, 9015015 ....... 2-61
51528 ........ 2-39, 2-43 3-19, 3-47 9015016 ....... 2-75
51534 ........ 2-37 763116 ........ 2-69 9015018 . ...... 2-75
51538 ........ 2-55, 2-57 763147 ........ 2-31, 2-59, 2-73 9015019 ....... 2-63
51813 ........ 2-89 76426 ........ 3-29 9015020 . ...... 2-63
54333 ........ 3-29, 3-39, 4-3 76570 ........ 2-91 9015021 ....... 2-63
54390 ........ 2-27 76653 ........ 2-27 9015023 . ...... 2-73
54400 ........ 2-39, 2-43 767255 ........ 2-67 9015024 . .. .... 2-29
54577 ........ 2-27 769785........ 3-39 9015025 . ...... 2-37
54618 ........ 3-1 771048 ........ 2-67 9015026 . ...... 2-33
55094 ........ 3-15 77270 ........ 2-15 9015027 ....... 2-35
56166 ........ 2-15 77272 ... .. 2-87 9015028 . ...... 1-1,2-29
57248 ........ 3-33 77488 ........ 2-85 9015038 ....... 2-91
57379 ........ 3-25, 3-27 78398 ........ 3-27 9015039 ....... 29
57598 ........ 2-39, 2-43 78840 ........ 3-29 9015040 . ...... 2-83
57702 ........ 3-43 78841 ........ 3-29 9015041 ....... 2-11

5-8 M17 9017357 (7-2016)



CROSS REFERENCE

Part Page Part Page
Number Number Number Number
9015042 . ...... 2-11 9020242 . ...... 2-49
9015043 ... .... 2-75 9020243 . ...... 2-55
9015044 . ...... 2-23 9020244 . .. .... 2-55
9015045 ....... 2-23 9020245 . ...... 2-53
9015047 ....... 2-99 9020250 . ...... 2-47
9015048 ... .... 2-99 9020251 ....... 2-47
9015049 ....... 2-13 9020252 . ...... 3-39
9015050 . ...... 2-13 9020253 . ...... 2-47
9015051 ....... 3-11 9020258 . ...... 3-31
9015052 ....... 3-11 9020260 . ...... 3-33, 4-3
9015053 ....... 3-11 9020261 ....... 4-3
9015054 . ...... 3-11 9020263 . ...... 2-27
9015055 ....... 3-11 9020264 . ...... 2-27
9015056 . ...... 3-13 9020265 . ...... 2-27
9015057 ....... 2-69 9020270 . ...... 1-1
9015058 ....... 2-7 9020271 ....... 1-1
9015059 ....... 2-7 9020272 ....... 1-1
9015062 . ...... 2-7 9020273 ....... 2-7
9015063 . ...... 2-7 9020286 . ...... 2-79
9015064 . ...... 2-69 9020288 . ...... 3-31
9015065 . ...... 2-71 9020290 . ...... 2-91
9015066 . ...... 2-67 9020652 . ...... 3-53, 3-55
9015076 . ...... 2-65

9015077 ....... 2-65

9015185 ....... 2-11

9017101 ....... 2-5

9017160 ....... 3-23

9017351 ....... 3-60

9017352 ....... 3-60

9017353 ....... 3-60

9017354 . ...... 3-60

9017355 ....... 3-60

9017356 ....... 3-60

9017357 ....... 3-60

9017358 ....... 3-60

9017385 ....... 3-60

9017386 ....... 3-60

9020070 . ...... 2-89

9020080 . ...... 3-41

9020103 ....... 2-21

9020107 ....... 37

9020109 ....... 35

9020139 ....... 3-59

9020211 ....... 2-79

9020212 ....... 2-79

9020213 ....... 2-91

9020215 ....... 2-51

9020217 ....... 3-13

9020225 . ...... 2-17

9020227 ....... 2-17

9020229 . ...... 2-93

9020230 ....... 3-19

9020231 ....... 2-27

9020232 ....... 2-87

9020233 ....... 1-1, 2-87

9020235 ....... 2-53

9020237 ....... 2-53

9020238 . ...... 2-49

9020239 ....... 2-53

9020240 . ...... 2-53

M17 9017357 (7-2016) 5-9



CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

A

Actuator, 36v, 2.36in Stroke, 2-85

Actuator, 36vdc, 06.0 Strk, 0700 Lbs, 2-65

Actuator, 36vdc, 2.75strk, 450lb, 2-39,
2-43, 3-11

Actuator, 36vdc, 5.00strk, 1100lb, 2-37,
2-47

Adapter, Swivel, 1.75, Abs, 3-41

Alarm, 9-48vdc, 95 Db(A) [Ec-H20], 2-17

Alarm, Backup, 12-48vdc, Adj, 3-5

Angle Widt, 2-29

Angle Widt, Hppr, 2-59

Angle, Latch, 2-19

Angle, Mtg, Filterbox, 2-69

Angle, Mtg, Transport, 3-58

Angle, Mtg, Transport [M17], 3-58

Angle, Sppt, Seat, 2-19

Angle, Stl, Perforated .03, 2-51

Antenna, Telem, 187 In [Gprs], 3-47

Arm Kit, Lift, Hppr, Afmkt [M17], 2-63

Arm Kit, Prop, Afmkt [M17], 2-63

Arm Kit, Prop, Tj, Afmkt [M17], 2-63

Arm Kit, Sqge, Front, Lh, Afmkt, 2-57

Arm Kit, Sqge, Front, Rh, Afmkt, 2-55

Arm Kit, Sqge, Rear, Lh, Afmkt, 2-57

Arm Kit, Sqge, Rear, Rh, Afmkt, 2-55

Arm Widt, 2-89

Arm WIdt, Front, Lh, 2-57

Arm WIdt, Front, Rh, 2-55

Arm WIdt, Hppr, 2-63

Arm Widt, Hppr Roll, 2-65

Arm Widt, Lh, 2-57

Arm Widt, Lift, 2-39, 2-43, 2-47

Arm WIdt, Rear, Lh, 2-57

Arm Widt, Rear, Rh, 2-55

Arm Widt, Rh, 2-55

Arm, Lift, Actuator, Mach, 3-11

Arm, Pivot, Mach, 3-11

Assy, Seal, Mtg, Vacfan, 2-83

Bar Widt, Retainer, Sqge, Rear, 2-89

Bar, Rnd, Plstc, 0.31d 08.5l, 2-75

Base, Module, Light, 3-5

Battery, Wet, 36Vdc, 510Ah, 3-51

Battery, Wet, 36vdc, 510ah [W/Watering],
3-51

Battery, Wet, 36Vdc, 750Ah, 3-53

Battery, Wet, 36vdc, 750ah [W/Watering],
3-53

Battery, Wet, 36Vdc, 930Ah, 3-55

Battery, Wet, 36Vdc, 930Ah [Spw/Wi-Iq],
3-56

Battery, Wet, 36vdc, 930ah [W/Watering],
3-55

Bearing, Ball, 0.24b 0.51d 0.20w [2seal],
3-41

Bearing, Ball, 0.62b 1.38d 0.43w, 2-29

Bearing, Ball, 0.67b, 1.85d, 0.55w, 2-23

Bearing, Ball, 0.79b 1.85d 0.55w, 2-53

Bearing, Ball, 1.00b 2.05d .811w 2row,
2-63

Bearing, Ball, 3.74b, 6.69d, 2.19w, 2-23

Bearing, Cone, 1.38b 0.71w, 2-27

Bearing, Cup, 2.56d 0.55w, 2-27

Bearing, Fing, 2hole, 0.50b [Nyl], 2-73

Bearing, Fing, 2hole, 0.75b, 2-13

Bearing, Fing, 2hole, 0.75b [Nyl], 2-13

Bearing, Fing, 2hole, 1.25b, 2-11

Bearing, Journal, 0.75b 0.88d 0.75I, 2-11

Bearing, Motor, Ele, 4-6

Bearing, Needle, 0.25b 0.88d 0.50w, 3-49

Bearing, Pillowblock, 1.12b, 2-11

Bearing, Self Align, 0.50b 1.00d, 2-37

Bearing, Self Align, 0.67b 1.18d, 2-37

Bearing, Self Align, 1.25b 2.00d, 2-63

Bearing, Sleeve, 1.75id, 2-63

Bearing, Split, 1.00b, 2-27

Bellcrank, Spring, Machined, 2-47

Belt Kit, Drive, 2-53

Belt Kit, Swp, Afmkt [M17], 1-1, 2-29

Belt, Drive, 2-53

Belt, Kit, Cyl, Afmkt [T17], 2-53

Belt, Ribbed, 29.8I [Pj07], 1-1, 2-29

Belt, Ribbed, 40.5I [Pj07], 1-1, 2-29

Blade, Front Squeegee 56.61 (Gum), 2-89

Blade, Front Squeegee 56.61 (Linard), 1-1,
2-89

Blade, Front Squeegee 56.61 (Urethane),
1-1, 2-89

Blade, Rear Squeegee 60.61 (Gum), 2-89

Blade, Rear Squeegee 60.61 (Linatex), 1-1,
2-89

Blade, Rear Squeegee 60.61 (Urethane),
1-1, 2-89

Blade, Sqge, Sba, Gum, 3-13

Blade, Sqge, Sba, Inner [Linard], 3-13

Blade, Sqge, Sba, Inner, Gum, 3-13

Blade, Sqge, Sba, Inner, Urethane, 3-13

Blade, Sqge, Sba, Linatex, 3-13

Blade, Sqge, Sba, Urethane, 3-13

Blade, Sqge, Side, Linatex, 1-1, 2-55, 2-57

Blade, Sqge, Side, Rubber (Option), 2-55,
2-57

Blade, Sqge, Side, Ure, 1-1

Blade, Sqge, Side, Urethane (Option),
2-55, 2-57

Bolt, Carriage, M8 X 1.25 X 80, FI, 2-39,
2-43

Bolt, Eye, .50-13 X 4.44 X .34eye, 2-37

Bolt, Eye, M10 X 1.5 X 040mm, 10.00 Eye,
2-39, 2-43

Bolt, Eye, M10 X 1.50 X 064mm, 07.10
Eye, 2-87

Bolt, Eye, M8 X 1.25 X 070mm, 05.50 Eye,
2-55, 2-57

Bolt, Shid, .41d X 0.35, M8 X 1.25, 3-39

Boot, Circuitbreaker, 3-5

Boot, Terminal, Battery, 25.4mm, BIk, 3-47

Bracket Weldmt, Mtg, Pump, 3-29

Bracket Widt, 2-89

Bracket Widt, Deck, 3-13

Bracket Widt, Flir, 2-71

Bracket WIdt, Housing, Headlight, 3-3

Bracket WIdt, Hppr, 2-59

Bracket Widt, Lh, Mtg, Door, 2-7

Bracket WIdt, Mgt [T17 Ec-H20], 3-33

Bracket WIdt, Mtg, Ohg, 3-9

Bracket Widt, Mtg, Pump, 2-67

Bracket WIdt, Mtg, Skirt, Rear, 2-31

Bracket Widt, Mtg, Telem, 3-47

Bracket Wdt, Pedal Mount, 2-15

Bracket WIdt, Pivot, Sqge, 2-55, 2-57

Bracket Widt, Pump, 3-31

Bracket WIdt, Pump, Spray Hose, 3-39

Bracket Wldt, Rh, Mtg, Door, 2-7

Bracket WIdt, Shakr, Fltr, 2-71

Bracket WIdt, Sppt, Brake, 2-15

Bracket Wldt, Sppt, Hppr, 2-59

Bracket Wldt, Sppt, Tank, 2-19

Bracket WIdt, Sqge Lift, Frame, 2-85

Bracket WIdt, Sqge, Sba, 3-13

Bracket WIdt, Step, Sba, 3-15

Bracket, Angle, Keeper, Cable, 2-39, 2-43

Bracket, Bmpr, Hppr Mtg, 2-59

Bracket, Brake, Front, 2-15

Bracket, Brg, Steering, 2-13

Bracket, Bumper, 2-83

Bracket, Bumper, Lh, Squeegee [T17],
3-43

Bracket, Bumper, Rh, Squeegee [T17],
3-43

Bracket, Ele, Circuitbreaker, 2-17

Bracket, Enclosure, Ele, 2-97

Bracket, Fire Extinguisher, 3-59

Bracket, Front, Battery, 3-51, 3-53, 3-55,
3-56

Bracket, Latch [T17], 2-91

Bracket, Latch, Cover, 3-58

Bracket, Latch, Dbl Scb, Sqge, Side, 2-55,
2-57

Bracket, Latch, Lh Panel [T17], 2-83

Bracket, Lever, Door Debris, 2-73

Bracket, Mount, Camera, 2-11

Bracket, Mount, Sha Valve, 3-17

Bracket, Mtg, Contactor, 2-95

Bracket, Mtg, Cover, Recvy Tank, 2-79

Bracket, Mtg, Filter Hsg, 2-77

Bracket, Mtg, Fitting, Qdc, 3-25, 3-27

Bracket, Mtg, Ftg, Auto Fill, 3-25, 3-27

Bracket, Mtg, Hose, 2-81

Bracket, Mtg, Latch, Keeper, 3-58

Bracket, Mtg, Skirt, 2-31

Bracket, Mtg, Switch, 2-63, 3-23

Bracket, Mtg, Tank, Detergent, 3-31

Bracket, Mtg, Tank, Recvy, Lh, 2-79

Bracket, Mtg, Tank, Recvy, Rh, 2-79

Bracket, Mtg, Tank, Soltn, Rh, 2-75

Bracket, Mtg, Valve, Drain, 3-45

Bracket, Pawl, Handle, 2-75

5-10

M17 9017357 (7-2016)



CROSS REFERENCE

Bracket, Pivot, 2-39, 2-43

Bracket, Protector, Float Switch, 2-79,
3-27, 3-29

Bracket, Pump, 3-17, 3-33

Bracket, Retain, Hinge, Cover, 2-79

Bracket, Retainer, 2-31

Bracket, Sppt, Hose, Drain, 2-79

Bracket, Sppt, Motor, 2-13

Bracket, Sppt, Transport [M17], 3-58

Bracket, Strainer, Pump, Es, 3-29

Bracket, Valve, Large, 4-3

Brake Assy, Drum, Mech, 07.9d [6600],
2-27

Brake Kit, Repair, 2-27

Brake Rod Kit, Afmkt [T17], 2-27

Brush Assy, Disk, Scb, 13.0d, Nylon, 2-5

Brush Assy, Disk, Scb, 13.0d,
Polypropylene, 2-5

Brush Assy, Disk, Scb, 13.0d, Super
Abrasive, 2-5

Brush Assy, Disk, Scb, 20.0d, Nylon, 2-3

Brush Assy, Disk, Scb, 20.0d,
Polypropylene, 2-3

Brush Assy, Disk, Scb, 20.0d, Super
Abrasive, 2-3

Brush Kit, Hub Assy, Drive, Ci [Hdpe In],
2-5

Brush Kit, Hub Assy, Drive, Ci [Hdpe], 2-5

Brush Kit, Hub Assy, Drive, Ci [Uhmw], 2-3

Brush Kit, Motor, 4-6

Brush Kit, Motor, Fan, 2-83

Brush Kit, Swp, Polypropylene Wedge [Set
0f 2], 2-5

Brush, Disk, Swp, 20.0d, Polypropylene,
2-5

Brush, Scb, 391, 20sr, Nylon, Spl, 2-3

Brush, Scb, 391, 20sr, Polypropylene, Spl,
2-3

Brush, Scb, 391, 20sr, Super Abrasive, Spl,
2-3

Brush, Swp, 35l, Wedge, Polypropylene,
Spl, 2-5

Bumper Kit, Rear, Afmkt [T17], 2-7

Bumper Widt, Front, 2-59

Bumper, Rbr, 1.0d 0.38th .25-20, 2-83

Bumper, Strip. 1.0, 2-7

Bumper, Ure, 1.50d 1.25l, 3-43

Busbar, 200a, 2-95

Bushing, Fing, 0.44b 1.25d 0.25I, 2-87

Bushing, Fing, 0.50b 0.59d 0.25I, 2-73,
3-11

Bushing, Fing, 0.50b 0.59d 0.38I, 2-47

Bushing, FIng, 0.63b 0.72d 0.25I, 2-85

Bushing, Fing, 0.63b 0.75d 0.38l, 2-55,
2-57,2-85

Bushing, Fing, 0.88b 1.0d 0.371, 2-47

Bushing, Fing, 0.88b 1.0d 0.501, 2-47

Bushing, FIng, 1.00b 1.13d 0.75I, 2-15

Bushing, Fing, 1.00b 1.13d 1.00l, 3-11

Bushing, Fing, 1.25b 1.41d 0.501, 2-47

Bushing, Fing, 1.75b 1.94d 1.00I, 2-65

Bushing, Fing, 1.75b 1.94d 1.501, 3-11

Bushing, Sleeve, 0.50b 0.59d 0.501, Bnz,

Bush?r;;? Sleeve, 0.63b 0.72d 0.38l, 2-55,

Bushizr;STSIeeve, 1.00b 1.13d 0.99], Fql,

Bushizr;g?SIeeve, 1.00b 1.13d 1.7501, Fgl,

Bush?r;g?SIeeve,FanOAOb 0.625d
1.621,Ss, 2-85

Cc

Cable Assy, 02ga [Fused Power, T18],
2-95

Cable Assy, 02ga [T18/T17, Propel], 2-25

Cable Assy, 02ga, Power [T18, 2 Cond.],
2-95

Cable, 04ga 6.91 Blk [M6 Ring/M6 Ring],
2-95

Cable, 04ga 9.81 Blu [M5 Ring/M6 Ring],
2-95

Cable, 2/0Ga 61.0L Blk [M6 Ring/M9
Ring], 3-47

Cable, Battery, 2/0GA [M17, Telem], 3-47

Cable, Battery, 2/0ga [M8 Ring/M6 Ring],
2-95

Cable, Camera, 197.0L [Hvs], 2-11

Cable, Glv .06d 012.01 .26eye /.26eye,
3-43

Cable, Glv .13d 010.01 .52eye /.52eye, 2-7

Cable, Lift, .19d 09.501 .38eye /.38eye,
2-39, 2-43

Cable, Push / Pull, 052.6L .25-28/.25-28,
2-27

Cable, Ss .12d 22.61 .2clevis | .2clevis,
2-85

Cam, Adj, Brush, 2-53

Cam, Rear, 2-89

Camera, Color, Fixed, 2-11

Cap, Hub, Dust, 2.57d 0.771, 2-27

Cap, Tank, 3-31

Cap, Ush, Universal, 2-11

Capacitor, Plug [.01 Uf, 200v], 3-33

Caster Assy, Sq, Rear, Afmkt [T17], 1-1

Caster kit, Rear Squeegee, Am, 2-87

Caster, Assy, Sq, Rear, Afmkt [T17], 2-87

Chain Kit, 40 X 104 Pitches, Afmkt [M17],
2-65

Chain Kit, 40 X 181 Pitches, Afmkt [M17],
2-65

Chain, Double, 3/8 Pitch, Transmission,
2-23

Chain, Rlr, 35 X 41 Pitches, 2-13

Chain, Rlr, 40 X 104 Pitches [M17], 2-65

Chain, Rlr, 40 X 181 Pitches [M17], 2-65

Channel Assy, Lift, Sba, Afmkt [M17], 3-11

Channel WIdt, Debris, 2-73

Channel WIdt, Enclosure, Ele, 2-99

Channel WIdt, Link, 3-11

Channel Widt, Mtg, Fan, 2-69

Channel WIdt, Sppt, Steering, 2-9

Charger Kit, 36vdc/80a, 200-240vac 1ph
(International Only), 3-53, 3-55

Charger, 36 Vdc 195A 400Vac
[Opportunity] - (China Only), 3-56

Charger, 36 Vdc/240A, 480Vac
[Opportunity], 3-56

Charger, 36vdc/100a, 200-240vac 3ph,
3-53, 3-55

Charger, 36vdc/120a, 380-415vac 3ph
(International Only), 3-53, 3-55

Charger, 36vdc/120a, 480vac 3ph, 3-53,
3-55

Charger, 36vdc/80a, 200-240vac 1ph, 3-51

Charger, 36vdc/80a, 200-240vac 1ph
(International Only), 3-51

Charger, 36vdc/80a, 200-240vac 3ph, 3-51

Circuit Board Kit, ec-h20, Afmkt [t17], 2-93

Circuit Board Kit, Ec-H20, Afmkt [T17], 4-3

Circuit Board Kit, Sba, Afmkt [T17], 3-19

Circuitboard Kit, Scrub, Afmkt [T17/M17],
293

Circuitboard Kit, Swp, Main, Afmkt [M17],
2-99

Circuitboard Kit, Swp, Side, Afmkt [M17],
2-99

Circuitbreaker, 02.5a, Resetable, 2-93, 3-3,
3-5,3-7,3-19, 3-33

Circuitbreaker, 15.0a, Resetable, 2-97, 3-5,
3-39

Circuitbreaker, 15a, Resetable, 3-7

Circuitbreaker, 30.0a, Resetable, 2-17

Circuitbreaker, 35.0a, Resetable, 3-19

Circuitbreaker, 40.0a, Resetable, 2-97

Circuitbreaker, 60.0a, Resetable, 2-93,
2-97

Clamp Bracket, Distribution, 2-51

Clamp WIdt, Rear, 2-89

Clamp, Cable, 2-25

Clamp, Cable, Nyl, 0.31d, Blk, 2-91

Clamp, Cable, Ss, 0.50d X 0.50w [Insull,
2-49

Clamp, Cable, Stl, 0.56d X 0.38w, 1hole,
313

Clamp, Cable, Stl, 0.63d X 0.50w, 1hole,
3-39

Clamp, Cable, Stl, 0.63d X 0.75w, 1hole,
2-79

Clamp, Cable, Stl, 0.75d X 0.75w, 1hole,
2-49

Clamp, Cable, Stl, 0.90D X 0.62W, 1 Hole,
2-95

Clamp, Cable, Stl, 0.90d X 0.62w, 1hole,
2-91, 3-47

Clamp, Cable, Stl, 3.25d X 1.00w, 1hole,
2-81

Clamp, Hose, Wormdrive, , 0.25-0.62D,
31W, 3-33

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 3-17, 3-31, 3-33, 3-35, 4-3

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 3-29, 3-39, 4-3

M17 9017357 (7-2016)

5-11




CROSS REFERENCE

Clamp, Hose, Wormdrive, 0.56-1.06d,
56w, 2-49, 2-51, 3-17, 3-25, 3-27,
3-29

Clamp, Hose, Wormdrive, 0.81-1.50d,
50w, 2-77, 3-25, 3-27

Clamp, Hose, Wormdrive, 1.06-2.00d,
56w, 2-77

Clamp, Hose, Wormdrive, 1.56-2.50d,
50w, 3-45

Clamp, Hose, Wormdrive, 2.62-3.50d,
3-17

Clamp, Hose, Wormdrive, 4.63-5.50, 0.5w,
2-81, 3-45

Clamp, Hose, Wormdrive, 5.56-6.50d,
56w, 2-83

Clamp, Sppt, Wire, 2-25

Clamp, Valve, U-Bolt, 3-45

Clevis, 0.31d X 0.75I, 2-55, 2-57

Clevis, Adj, 0.25pin, 0.25-28 Rh, PI, 2-15,
2-27

Clevis, Adj, 0.38pin, 0.31-24, Lh, PI, 2-27

Clevis, Adj, 0.38pin, 0.31-24, PI, 2-27

Clevis, Rotation, 0.31pin, M6x1.0, 3-11

Clip, Grip, Hose, 0.75 - 1.12, Stl, Blk, Vyl,
3-41

Clip, Keeper, 2-71

Clip, Spring, Prop Arm, 2-63

Clip, Tie, 0.25d, Plstc, 2-93, 3-7, 3-17,
3-31, 3-47

Connector Kit, Tubing, 4-5

Connector, 350a, Gray, 2-95, 3-51, 3-53,
3-55, 3-56

Contactor, 36vdc, 100a, Sp, No, 2-25

Contactor, 36vdc, 200a, Spst, 2-95, 2-97

Controlbox Assy, Telem [Canada], 3-47

Controlbox Assy, Telem [Int], 3-47

Controller Kit, Steering, Afmkt [M17], 2-13

Controller, Propel [Ac, 36v, 275a], 2-25

Controller, Steering, 36v, 2-13

Cord, Battery Cover [T17], 2-91

Coupling Widt, Sqge, Front, 2-87

Coupling WIdt, Sqge, Rear, 2-87

Cover Assy, Battery, Tj [T17] (Japan Only),
2-91

Cover Assy, Rec Tank, Afmkt [T17], 2-79

Cover Assy, Rec Tank, Tj Afmkt [T17]
(Japan Only), 2-79

Cover Kit, Belt, Cyl, Afmkt [T7] (2 Kits
Required), 2-53

Cover Kit, Hppr, Afmkt [M17], 2-61

Cover Kit, Lntl, Lh, Jp, Afmkt [M17], 2-7

Cover Kit, Lntl, Lh, Na, Afmkt [M17], 2-7

Cover Kit, Lntl, Rh, Jp, Afmkt, [M17], 2-7

Cover Kit, Lntl, Rh, Na, Afmkt, [M17], 2-7

Cover Kit, Tank, Sol, Afmkt [M17], 2-75

Cover Kit, Tank, Sol, Tj, Afmkt [M17], 2-75

Cover WIdt, Cross Tube, 2-63

Cover WIdt, Enclosure, Electrical, 2-93

Cover WIdt, Sha, 3-15

Cover, Arm, Lift, Lh, Trimmed, 2-65

Cover, Arm, Lift, Rh, Trimmed, 2-65

Cover, Battery, Top, Afmkt [T17], 2-91

Cover, Belt, 2-53

Cover, Belt, Drive, Swp, 2-29

Cover, Fltr, W/ Insert, Rm-Cphg, 2-69
Cover, Handle, 2-89

Cover, Module, Light, 3-5

Cover, Motor, Sba, Afmkt [T17], 3-13
Cover, Ohg, Trim, Lh, 3-9

Cover, Ohg, Trim, Rh, 3-9

Cover, Plug, Idler, 2-53

Cover, Side, Lh, Afmkt [M17], 2-83
Cover, Side, Rh, Afmkt [M17], 2-91
Cover, Transmission, 2-23

Crank Replacement Kit, 4-5

Cuff Assy, Outer, Drain Hose, 2-81
Cuff, Adapter, 1.75 X 2.50, Pvc, 3-41
Cuff, Adapter, 2.75 X 3.00, Pvc, 2-89
Cuff, Hose, 5.0 / 2.0 Id, 3-45
Cylinder, Hyd, 2.0b 19.691 10.00strk, 2-63

D

Device, Centering, Clip On, Tl [Gf Pp], 2-3,
2-5

Diode, Ele, Plug, 2-17, 3-39

Disk, Driver, Pad, W/ Face, 13.0d, 2-5

Disk, Driver, Pad, W/ Face, 20.0d, 2-3

Door Assy, Idler, Cyl, Afmkt [T17] (2 Kits
Required), 2-53

Door WIdt, Brush, Lh, 2-7

Door WIdt, Brush, Rh, 2-7

Door WIdt, Debris, 2-73

Drive Kit, Swp, Afmkt [M17], 2-29

Driver Assy, Pad, 13.0d, 2-5

Driver Assy, Pad, 20.0d, 2-3

Drum, Cable, Lift, 2-85

E

Ear, 2-65

Ec-H20 Module Kit, Afmkt [T17] (See
Breakdowns), 3-33

Ec-H20 Module Kit, Afmkt [T17], 4-3

Electrode, 5 Plate, High Flow, 4-3

Electrode, Cylindrical, 4-3

Extinguisher, Fire, 2.5 Lb Dry, 3-59

F

Fan, Vacuum, 5.7D, 036Vdc, 1 Stage, 2-69

Fan, Vacuum, 6.6d, 036vdc, 1 Stage [Bpt],
2-83

Fastener, 11.00l [Hook & Loop], 2-25, 2-89

Fastener, 8.0l [Hook And Loop], 3-33

Filter, Cyl, 11.09D, 09.36L. 6.73ID, 2-71

Filter, cyl, Synthetic, 11.09D, 09.36L.
6.73ID, 2-71

Filter, Panl, Dust, 2.0 X 06.1 X 07.6, 1-1,
2-79

Filter, Screen, 080 Mesh, In-Line, 2-77

Filter, Soltn, 080mesh, Pm12 3.2d 17.5,
3-27

Filterbox, Hg, Trimmed, 2-69

Fitting, Brs, E90, Bm06/Pm06, Short, 3-39

Fitting, Brs, E90, Em08/Pm06, 3-39
Fitting, Brs, E90, Pf06/Pm06, Spcl, 3-39
Fitting, Brs, Qdc, Bm12/Qf08, 3-25, 3-27
Fitting, Brs, Qdc, P08, 3-25, 3-27
Fitting, Brs, Snubber, Pm02/Pf02, 3-33
Fitting, Brs, Str, Bn03/Pm02, 3-23
Fitting, Brs, Str, Bn06/Pm02, 4-3
Fitting, Brs, Str, Pf06/Pm12, 3-39
Fitting, Brs, Str, Pm02, Plug [Skhd], 3-33
Fitting, Brs, Str, Pm08/Garden Hose, 3-25,
3-27
Fitting, Coupler, Hose, Shank, Fem, 3-45
Fitting, Grease, Str Pm04 .47, 2-23
Fitting, Grease, Str Pm1.125L, 2-63
Fitting, Hyd, E45, Fm04/Om04, 2-67
Fitting, Hyd, E90, Fm04/0Om04, 2-67
Fitting, Hyd, Rst, Fm04/0f04, .047, 2-67
Fitting, Hyd, Str, Fm04/Om04, 2-67
Fitting, Pipe, Plug, Pm08, Sq Head, 3-25
Fitting, Plstc, E45, Pf12/Pf12, 3-25, 3-27
Fitting, Plstc, E90, Bm04 Cplg Male, 3-33
Fitting, Plstc, E90, Bm04/Pm04, Nyl, 3-35
Fitting, Plstc, E90, Bm05/Pm02, Nyl, 4-3
Fitting, Plstc, E90, Bm06/Bm06, 3-31
Fitting, Plstc, E90, Bm06/Pm04, Nyl, 3-33
Fitting, Plstc, E90, Bm06/Pm06, Nyl, 3-17,
3-31, 3-33, 3-35
Fitting, Plstc, E90, Bm08/Bm08, 3-39
Fitting, Plstc, E90, Bm08/Pm06, 3-39
Fitting, Plstc, E90, Bm10/Pm06, 3-17
Fitting, Plstc, E90, Bm10/Pm12, 3-29
Fitting, Plstc, E90, Bm12/Pm08, 3-25, 3-27
Fitting, Plstc, E90, Bm12/Pm12, 3-27, 3-29
Fitting, Plstc, E90, Bm16/Pm12, 2-77,
3-25, 3-27
Fitting, Plstc, E90, Bm16/Pm16, 2-77
Fitting, Plstc, Pf04/Pf04/Pf04, 3-35
Fitting, Plstc, Pf12/Pf12, Bh, 2-75, 3-29
Fitting, Plstc, Rst, 3-35
Fitting, Plstc, Rst, Main Head, 3-35
Fitting, Plstc, Str, Bm04, Cplg, Male, 3-33,
3-35
Fitting, Plstc, Str, Bm04, Cplg,Fem([Tco],
3-35
Fitting, Plstc, Str, Bm04/Bm06, 3-33, 3-35
Fitting, Plstc, Str, Bm05, Cplg, Fem, 3-33,
3-35
Fitting, Plstc, Str, Bm06, Cplg, Fem, 3-33,
3-35
Fitting, Plstc, Str, Bm06, Cplg, Male, 3-33
Fitting, Plstc, Str, Bm06/Bm06, 3-17, 3-31
Fitting, Plstc, Str, Bm06/Pm06, 3-17, 3-33
Fitting, Plstc, Str, Bm10/Pm12 [Nylon],
3-29
Fitting, Plstc, Str, Bm12/PmO08, Nyl, 3-27
Fitting, Plstc, Str, Bm12/Pm12, 2-77
Fitting, Plstc, Str, Bm16/Pm12, 3-25, 3-27
Fitting, Plstc, Str, Pf12/Pf12, 3-29
Fitting, Plstc, Str, Pm04, Cplg,Mal[Tco],
3-35
Fitting, Plstc, Str, Pm04/Pm04, 3-35
Fitting, Plstc, Str, Pm08/Pm08, 3-25, 3-27

5-12

M17 9017357 (7-2016)



CROSS REFERENCE

Fitting, Plstc, Str, Pm08/Pm12, Nyl, 3-25,

3-27

Fitting, Plstc, Tee, Bm04/Bm04/Bm04,
2-49

Fitting, Plstc, Tee, Bm06/Bm06/Bm06,
3-35

Fitting, Plstc, Tee, Bm16/Pf12/Bm16, Br,
3-25, 3-27

Fitting, Plstc, Tee, Pf08/Pf08/Pf08, 3-25,
3-27

Fitting, Plug, Pm06, Hdpe, 2-77

Fitting, Stl, Pm04/Pm02/Pm04/Pm02,
Spcl, 3-33

Fitting, Stl, Str, Bm06/Pm06, Swivel, 3-39
Fitting, Swivel, Str, Pf06/Pm06, Brs, 3-39

Flap, Resistor, Check Valve, 3-29
Flapper, Valve, Pump, Water, 3-29
Frame Widt, Main [M17], 2-7

Frame WiIdt, Sppt, Filterbox, 2-73
Fuse, 002a, 250vdc, Cartridge, 3-47
Fuse, 100a, 0.88 2.4l, 125volt, 2-95
Fuse, 150a [Mega Series], 2-95
Fuse, 150a, 0.88 2.4l [Slo-Blo], 2-95

G

Gasket, .25 1.88d 1.0id [Poron], 3-29

Gasket, Base, Module, 3-5

Gasket, Belt, Cover, 2-53

Gasket, Cover, Fltr, 2-69

Gasket, Filterbox, 2-73

Gasket, Steering, Transmission, 2-23

Gasket, Ure, .16, 3.23id 3.630d, 2-89

Grip, Handle, Valve, 3-45

Grip, Lock, 2-89

Grommet, Blind, 4-3

Grommet, Pye, 0.37id, F/1.5h, .13 Matl,
3-31

Grommet, Rbr, 0.62id, F/0.9h, .12 Matl,
3-7

Grommet, Rbr, 1.31id, F/1.6h, .12 Matl,
2-11

Guard WiIdt, Top, Ohg, 3-9

Guard, Brush, Side, 2-41, 2-45

Guard, Light, Revl / Strobe, 3-7

Guide, Cable, Sqge Lift, 2-85

Guide, Sqge, Side, 2-55, 2-57

H

Handle, 2-75

Handle Kit, Wand, Afmkt, 3-41

Handle, Panel, 2-17

Handle, Valve, 3-45

Harness, Ele [Ec-H20, T12], 3-37
Harness, Ele [Headlights, M17], 3-3
Harness, Ele [Shaker, M17], 2-71
Harness, Ele [Side Scrub, T17], 3-21
Harness, Ele [Side Sweep, M17], 2-112
Harness, Ele [Sweep, M17], 2-112
Harness, Ele [Telemetry, T17], 3-47
Harness, Ele, Ech20 [T12 Module], 4-3

Harness, Ele, Main [M17], 2-112

Harness, Ele, Ohg [T12], 3-7

Harness, Ele, Propel Motor [M17, T17],
2-25

Harness, Ele, Scrub Motors [T17, Ferrite],
2-112

Harness, Wire, Alarm / Light [T16], 3-5

Head Widt, Disk, 2-49

Hinge WIdt, [T12], 2-83, 2-91

Hinge WIdt, Cover, Battery [T17], 2-91

Hinge WIidt, Rh [T17], 2-91

Hinge, .38pin .19 4.0w 6.0l, 2-7

Hinge, Widt, Lh, 2-83

Holder Widt, Blade, Lh, 2-57

Holder Widt, blade, Rh, 2-55

Hook WiIdt, Latch, 2-53

Hopper, Debris, Trimmed, 2-51

Hopper, Trimmed, 2-59

Horn, 36vdc, 110dba, 2-7

Hose Assy, Drain, 3.0 Id 35 L, 1-1, 2-81

Hose Assy, Drain, 3.0 Id 64 L, 2-81

Hose Assy, Rear Squeegee, 1-1, 2-89

Hose Assy, Sqge, W/2cuff, 3-41

Hose Assy, W/1 Cuff, 2.0 I1d 120.0 L, 3-45

Hose Kit, Spray, Afmkt [T17], 3-39

Hose Trap Assy, 2-89

Hose, Afmkt, Pvc, Brd, 0.25ld, 01Ft, 2-49,
3-35

Hose, Afmkt, Pvc, Brd, 0.251d, 03Ft, 3-33,
3-35

Hose, Afmkt, Pvc, Brd, 0.251d, 08Ft, 3-35

Hose, Afmkt, Pvc, Brd, 0.25id, 08it, Clr,
3-33

Hose, Afmkt, Pvc, Brd, 0.38id, 02it, Clr,
3-33

Hose, Afmkt, Pvc, Brd, 0.38id, 03it, Clr,
3-17, 3-35

Hose, Afmkt, Pvc, Brd, 0.38id, 08it, Clr,
3-17, 3-33

Hose, Afmkt, Pvc, Brd, 0.38id, 20it, Clr,
3-31

Hose, Afmkt, Pvc, Brd, 0.50id, 12it, Clr,
3-39

Hose, Afmkt, Pvc, Brd, 0.62id, 02it, Clr,
3-17

Hose, Afmkt, Pvc, Brd, 0.62id, 08it, Clr,
3-29

Hose, Afmkt, Pvc, Brd, 0.75id, 03it, Clr,
3-29

Hose, Afmkt, Pvc, Brd, 01Ft, Clr, 4-3

Hose, Afmkt, Pvc, Wir, 0.75 Id, 03Ft, Clr,
2-49

Hose, Afmkt, Pvc, Wir, 0.75id, 03ft, Clr,
2-51

Hose, Afmkt, Pvc, Wir, 0.75id, 08ft, Clr,
3-25, 3-27

Hose, Afmkt, Pvc, Wir, 1.001d, 01Ft, Clr,
2-77

Hose, Afmkt, Pvc, Wir,1.00 Id, 03ft, Clr,
3-25, 3-27

Hose, Afmkt, Vacuum, 0.16id, 03ft, 3-23

Hose, Hyd, Tc04, Ff04e90/Ff04str, 019.0,
2-67

Hose, Hyd, Tc04, Ff04e90/Ff04str, 034.5,
2-67

Hose, Pvc, Brd, 0.38id, 01Ft, Clr, 4-3

Housing, 2-65

Housing WIdt, Brush, Iron Gray, 2-31

Housing WIdt, Scb, Cyl, 2-51

Housing WIdt, Swp Sb, Lh, 2-43

Housing WIdt, Swp Sb, Rh, 2-39

Housing, Bottom, 4-3

Housing, Input [As Machined], 2-23

Housing, Output, Machined, 2-23

Housing, Sqge, Holder, Wheel, F/609648,
3-41

Housing, Upper, Module, High Flow, 4-3

Hub Widt, Idler, 2-29

Hub, Drive, Brush, Disk, 0.75b [6t], 2-49,
3-13

Hub, Sprocket, 1.6b 3.5d 2.0l, 2-65

Inductor, 18mmid [225 Imp At 25mhz]
(Australia Only), 2-25

Inductor, 32.0mml [Ferrite 0-300mhz]
(Australia Only), 2-11

Inductor, 32.5mml [Ferrite 25-300mhz]
(Australia Only), 2-25

Inductor, 36.2mml,Rnd [Ferrite 1-300hz]
(Australia Only), 2-93

Instr, Use&Care, Wallchart [M17], 3-60

Iron Gray S/G
Enamel12.80z[lcm101-00517], 1-1

K

Key, Ignition, Sgl, 2-17

Key, Sq, 0.19 X 0.19, 0.751, 2-13, 2-29,
2-53

Key, Sq, 0.19 X 0.19, 1.001, 2-11

Key, Sq, 0.25 X 0.25, 0.75I, 2-63

Key, Sq, 0.25 X 0.25, 1.001, 2-49, 3-13

Key, Sq, 05mm X 05mm, 25mml, 2-29,
2-53

Keychain, Rectangle, Parts & Service,
2-17

Kit, Hose, Watering, Battery, 20ft, 3-51,
3-53, 3-55

Knob, Adj, Caster, 2-87

Knob, Caster, 2-87

Knob, Star,, 3-41

Knob, Star, 2.00d 5ear, M10 X 1.0 Stud,
2-29

Knob, Star, 2.75d 4ear, M8x1.25 Fem,
2-31, 2-69

Knob, Star, 3.21d 5ear 4.451 M10x1.5, 2-87

Knob, Star, 3.21d 5ear M10, 2-87

M17 9017357 (7-2016)

5-13




CROSS REFERENCE

L

Label [Userm Attention, ec-H20], 2-113

Label Set, Info/Hzrd, Pyc [T17/M17], 2-113

Label Set, Info/Hzrd, Pyc, Tj [T17/M17],
2-113

Label Set, Info/Hzrd, Wyl [T17/M17], 2-113

Label Set, Info/Hzrd, Vyl, Tj [T17/M17],
2-113

Label, Circuit Breaker, 2-93

Label, Circuitbreaker, Ele [M17], 2-97

Label, Circuitbreaker, Steering, 2-17

Label, Date Code [Ec-H20], 4-3

Label, Direction [Ec-H20], 4-3

Label, Hole, Cover, Recvy Tank, 2-79

Label, Info, Cover, Hppr, Lh, 2-61

Label, Info, Cover, Hppr, Rh, 2-61

Label, Logo, 05.751 2color [Es], 2-113

Label, Logo, 12.3 4color [Ec-H20], 2-113

Label, Module [Nsf, Ec-H20], 4-3

Label, Opertnl, Console, Lh [Ss Var], 2-17

Label, Opertnl, Console, Rh [Base], 2-17

Label, Opertnl, Console, Rh [DIx]
(Pro-Panel Only), 2-17

Label, Opertnl, Telem [Fcc/Ic], 3-47

Label, Opertnl, Vacuum Wand Handle,
3-41

Lamp, Bulb, Strobe, 3-5, 3-7

Latch, 2-53, 2-83, 2-91, 3-58

Latch Kit, Filterbox, Afmkt [M17], 2-69

Latch, Cmpr, Yel Grip, 2-55, 2-57

Latch, Compression, Sqge, Sba, 3-13

Lens, Amb, F/ Revl / Flasher, 3-5, 3-7

Lens, Blu, F/ Revl / Flasher, 3-5, 3-7

Lens, Red, F/ Revl / Flasher, 3-5, 3-7

Lever Widt, Sqge Lift, Pulley, 2-85

Lift Arm Kit, Swp, Afmkt [M17], 2-37

Lift Widt, Main Swp, 2-37

Lift Widt, Sqge, Pulley, 2-85

Light Assy, Led, 3-5

Light Assy, Pre-Sweep, Afmkt, 3-3

Light Kit, Strobe, Module CI [T17], 3-5

Light Kit, Strobe, Ohg, Ci [T17], 3-7

Light, Strobe, Amb, 12-48vdc, Rwk, 3-5,
3-7

Link Assy, Lift, Head, Afmkt [T17], 2-47

Link Kit, Sq, Rear, 1 Link, Afmkt [T17],
2-87

Link Kit, Upper, Sba, Afmkt [M17], 3-11

Link Widt, Brake, 2-15

Link, Chain, Rlr, 35, 2-13

Link, Chain, Rlr, 40, 2-65

Link, Pivot, Lower, 2-39, 2-43

Link, Upper, 3-11

Lip, Tray, Debris, 2-51

Magnet, Latch, Brush Door, 2-7, 2-61
Manifold, Bar, Spray, 2-51

Manifold, Sbha, 3-17

Manifold, Soltn, 2-49

Manifold, Solution Delivery, Main, 2-77

Manual, Oprtr [M17 Ele, Cn], 3-60

Manual, Oprtr [M17 Ele, En, Na], 3-60

Manual, Oprtr [M17 Ele, Es, Na], 3-60

Manual, Oprtr [M17 Ele, Fr, Na], 3-60

Manual, Oprtr [M17 Ele, Jp], 3-60

Manual, Oprtr [M17 Ele, Ptb], 3-60

Manual, Parts [M17 Ele, En, Na/Int], 3-60

Manual, Service Info [M17 Ele, En], 3-60

Mesh Assy, Cloth, 3-41

Mesh Assy, Cloth [T17], 2-75

Molding, Afmkt, Trim, Pvc, .00 .06, 03ft,
2-93

Molding, Afmkt, Trim, Pvc, .08 .11, 01ft,
2-11

Molding, Trim, Pvc, .08-.11 03.21, 2-71

Motor Assy Kit, Steering, Afmkt [M17],
2-13

Motor Assy, Cyl, Afmkt [T17], 2-53

Motor Assy, Disk, Afmkt [T17], 2-49

Motor Assy, Steering, Power, 36v, 2-13

Motor Kit, Ele, Shaker, Afmkt [M17], 2-71

Motor RpImt Kit, Drive [M17], 2-23

Motor, Ele, 36 Vdc, 350 Rpm 1.25 Hp
Gear, 3-13

Motor, Ele, 36vdc 0070rpm 60w, 2-41

Motor, Ele, 36vdc 0070rpm 60w, Lh, 2-45

Motor, ele, 36Vdc 1750rpm 1.00hp 22.0a,
4-6

Motor, Ele, 36vdc 1750rpm 1.00hp 22.0a
(See Breakdowns), 2-29

Motor, Ele, 36vdc 22017rpm 0.11hp 03.3a,
2-71

Motor, Ele, 36vdc, 1750 Rpm 1.5hp, 2-53

Motor, Ele, 36vdc, 350 Rpm 1.5hp Gear,
2-49

Mount Widt, Motor, Lh, 2-43

Mount WIdt, Motor, Rh, 2-39

Muffler, Vacfan, 2.50 Id X 25.0 Oal, 2-69

Muffler, Vacfan, 11.0 L, 2-83

N

Nameplate, Tennant, Domed, 2-61

Nozzle, Spray, Gun, 3-39

Nut, Compression, 2.25-12, Abs, 3-41

Nut, Hex, Fing, M5 X 0.80, 3-17

Nut, Hex, Fing, M8 X 1.25, 2-13, 2-73

Nut, Hex, Jam, .25-28, 2-15, 2-27

Nut, Hex, Jam, .31-24, 2-25, 2-27

Nut, Hex, Jam, 1.12-12, 2-11

Nut, Hex, Jam, M10 X 1.5, [Din439], 2-39,
2-43

Nut, Hex, Jam, M10 X 1.5, Ss, 2-65

Nut, Hex, Jam, M12 X 1.75, [Din439], 2-63

Nut, Hex, Lock, .31-18, NI, Ss, 2-19, 2-21

Nut, Hex, Lock, #10-32, NI, 2-71

Nut, Hex, Lock, M10 X 1.5, NI, 3-9, 3-43

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-37,
2-85, 2-87, 2-89

Nut, Hex, Lock, M12 X 1.75, NI, 2-27,
2-37, 2-65

Nut, Hex, Lock, M12 X 1.75, NI, Ss, 2-47

Nut, Hex, Lock, M4 X 0.70, NI, 2-69

Nut, Hex, Lock, M4 X 0.70, NI, Ss, 3-31,
3-58, 4-3

Nut, Hex, Lock, M5 X 0.80, NI, 2-41, 2-45,
3-5, 3-7, 3-47, 3-49

Nut, Hex, Lock, M5 X 0.80, NI, Ss, 2-55,
2-57, 2-63, 3-29, 3-33, 3-39, 3-59

Nut, Hex, Lock, M6 X 1.00, NI, 2-25, 2-39,
2-43, 2-59, 2-63, 2-73, 2-85, 2-95,
3-39, 3-43, 3-47

Nut, Hex, Lock, M6 X 1.00, NI, Ss, 2-7,
2-15, 2-47, 2-55, 2-57, 2-73, 2-85,
2-99, 3-29, 3-49

Nut, Hex, lock, m8 X 1.25, ml, Ss, 2-79

Nut, Hex, Lock, M8 X 1.25, NI, 2-7, 2-11,
2-13, 2-29, 2-31, 2-39, 2-43, 2-63,
2-73, 2-91, 3-39, 3-58

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 2-7,
2-37, 2-39, 2-43, 2-55, 2-57, 2-79,
2-81, 3-11, 3-15, 3-25, 3-27, 3-45,
3-49

Nut, Hex, Sltd, 1.00-20, 2-27

Nut, Hex, Std, .25-20, 2-7, 2-61, 2-83,
2-95, 2-99

Nut, Hex, Std, .50-13, 2-37

Nut, Hex, Std, 10-32,, 2-25

Nut, Hex, Std, M10 X 1.50, Ss, 2-37, 2-87

Nut, Hex, Std, M10-1.5, Ss, 2-37, 2-87

Nut, Hex, Std, M5 X 0.80, 8, 2-53

Nut, Hex, Std, M5 X 0.80, Brs, 2-95

Nut, Hex, Std, M6 X 1.00, Brs, 2-95

Nut, Hex, Std, M8 X 1.25, 3-11

Nut, Hex, Std, M8 X 1.25, Ss, 2-55, 2-57,
2-89

Nut, T, M10 X 1.50 X 0.620d X 0.5, 2-89

Nut, T, M10 X 1.50 X 15.800d X 13.0I,
2-55, 2-57

(o)

Off Whites/G
Acrylic12.80z[Acm101-00171], 1-1

P

Pad, Buff, 13.0d, Red [1pick=1pad], 2-5

Pad, Buff, 20.0d, Red [1pick=1pad], 2-3

Pad, Pedal, Brake, 2.791 1.84w .75t, 2-15

Pad, Polish, 13.0d, White [1pick=1pad],
2-5

Pad, Polish, 20.0d, White [1pick=1pad],
2-3

Pad, Scb, 13.0d, Blu, 2-5

Pad, Scb, 20.0d, Blu [1pick=1pad], 2-3

Pad, Stop, Pye, 2-37

Pad, Stop, Rbr, 2-47

Pad, Stripping, 13.0d, Brown[1pick=1pad],
2-5

Pad, Stripping, 20.0d, Brown[1pick=1pad],
2-3

Pad, Stripping, 20.0d[Hi Prod,1pick=1pad,
2-3

5-14

M17 9017357 (7-2016)



CROSS REFERENCE

Pad, Surf Prep, 13.0d [Mar, 1pick=1pad],
2-5

Pad, Surf Prep, 20.0d [Mar, 1pick=1pad],
2-3

Paint, Airdry, Blk, 120z, 1-1

Paint, Airdry, Gray, 120z [Enamel], 1-1

Panel Assy, Cyl, Afmkt [T17], 2-53

Panel Kit, Afmkt [M17,Standard Lcd], 2-11

Panel Kit, Pod, Afmkt [M17, Touchscreen]
(Pro-panel Only), 2-11

Panel WIdt, Cover, Brush, 2-7

Panel WIdt, Cover, Brush, Lh, 2-7

Panel WIdt, Enclosure, Electrical, 2-93

Panel WIdt, Perma-Filter, 2-73

Panel, Access, Na, Afmkt [T17], 2-17

Panel, Access, Tj, Afmkt [T17], 2-17

Panel, Console, Lh [Ss Var], 2-17

Panel, Console, Rh, 2-17

Panel, Console, Rh [DIx] (Pro-Panel
Only), 2-17

Panel, Deflector, Filterbox, 2-69

Panel, Filterbox, 2-69

Parts Kit, Extinguisher, Fire, Ci, 3-59

Pawl, Ratchet, 3-39

Pedal Assy, Accelerator, W/O Brake, 4-4

Pedal Assy, Accelerator, W/O Brake [T17]
(See Breakdowns), 2-9

Pedal WIdt, Brake, Parking, 2-15

Pedal, Foot, W/ Tread, 4-4

Pin Widt, Follower, 2-23

Pin, 0.43d 2.75I [303ss], 2-89

Pin, .75d X 5.88l, 2-7

Pin, 0.63d, 02.0l [W/Cbore, M8 Screw],
2-89

Pin, 1.25d 5.5, 2-63

Pin, Arm, Prop Rod, 2-63

Pin, Axle, Brg, 3-41

Pin, Clevis, .38d X 2.25I [4340], 2-37

Pin, Clevis, 0.19d X 0.63l, 2-85

Pin, Clevis, 0.25d X 0.79I, 2-15, 2-27

Pin, Clevis, 0.31d X 1.12l, 3-11

Pin, Clevis, 0.31d X 2.62l, 2-85

Pin, Clevis, 0.37d X 1.00l, 2-27

Pin, Clevis, 0.37d X 1.25I, 2-15, 2-37,
2-39, 2-43

Pin, Clevis, 0.37d X 1.501, 2-29

Pin, Clevis, 0.37d X 1.75I, 2-29, 2-65, 2-85

Pin, Clevis, 0.37d X 2.00I, 2-47, 3-11

Pin, Clevis, 0.37d X 2.12l, 2-89

Pin, Clevis, 0.37d X 2.25I, 2-47

Pin, Clevis, 0.37d X 3.25I, 2-39, 2-43

Pin, Clevis, 0.37d X 4.00I, 2-39, 2-43

Pin, Clevis, 0.38D X 1.00L, 2-27

Pin, Clevis, 0.50d X, 2-39, 2-43

Pin, Clevis, 0.50d X 2.00l, 2-37

Pin, Clevis, 0.50d X 2.62l, 2-85

Pin, Clevis, 0.50d X 4.501, 2-47

Pin, Clevis, 0.50d X 5.00l, 2-55, 2-57

Pin, Clevis, 0.625d X 1.75I, 3-15

Pin, Clevis, 0.62d X 2.91l, 2-85

Pin, Clevis, 0.75d X 2.00l, M10 Hole, 2-87

Pin, Clevis, 10mmd X, PI, 2-65

Pin, Clevis, Grvd, 0.38d X 1.25I, 2-15

Pin, Clevis, Grvd, 1.00d X 3.311, 2-63

Pin, Cotter, .062 X 0.75, 2-15, 2-27, 2-85

Pin, Cotter, .094 X 0.75, 3-11

Pin, Cotter, .094 X 1.00, 2-15, 2-37, 2-85

Pin, Cotter, .125 X 0.75, 2-65

Pin, Cotter, .125 X 1.00, 2-27, 2-29, 2-37

Pin, Cotter, .125 X 1.25, 2-85

Pin, Cotter, .125 X 1.75, 2-27

Pin, Cotter, .156 X 1.25, 2-37, 2-39, 2-43,
2-55, 2-57, 2-87

Pin, Cotter, Hair, 0.38d .093 Wir, 2-29,
2-47, 3-11

Pin, Cotter, Hair, 0.43D .079 Wir, 2-7

Pin, Cotter, Hair, 0.75d .148 Wir, 3-15

Pin, Hair, Cotter, 0.62d .120 Wir, 2-41,
2-45

Pin, Hitch, .375d X 3.12l, PI, 3-43

Pin, Pivot, Sha, 3-11

Pin, Roll, .187d X 1.62l, .187/.192, 2-7

Pin, Roll, .250d X 0.75I, .250/.256, 2-55,
2-57,2-73

Pin, Roll, .250d X 1.50l, .250/.256, 2-23

Pin, Roll, .250d X 2.00l, .250/.256, 2-41,
2-45

Pivot, 2-65

Pivot Arm Kit, Act, Sha, Afmkt [M17], 3-11

Pivot Arm Kit, Sha, Afmkt [M17], 3-11

Pivot Widt, 2-51

Pivot WIdt, Caster, Sqge, 2-87

Pivot, Lift, 2-49

Plate Assy, Side, Head, Afmkt [T17], 2-47

Plate WIdt, Attachment, Frame, 2-23

Plate WIdt, Bearing Clamp, 2-27

Plate WIdt, Brg, 2-11

Plate Widt, Mtg, Hose-Reel [T17], 3-39

Plate Widt, Mtg, Hppr, Lh, 2-59

Plate WIdt, Mtg, Hppr, Rh, 2-59

Plate Widt, Mtg, Platform, 2-19

Plate Widt, Panel, Rh, 2-7

Plate WIdt, Shaft, Pedal, 2-15

Plate Widt, Side, 2-29

Plate WIdt, Sppt, Brg, 2-13

Plate, Adapter, Brush, 2-41, 2-45

Plate, Arm, Prop, 2-79

Plate, Bmpr, Mount, 2-59

Plate, Door, Battery Rollout [T17], 3-49

Plate, Doubler, 3-43

Plate, Drive, Brush, Main, Mach, 2-29

Plate, Guard, Fan, 2-69

Plate, Guide, Battery Rollout [T17], 3-49

Plate, Hook, Latch, 3-58

Plate, Latch [T17], 2-83, 2-91

Plate, Magnet, Cover, Hppr, 2-61

Plate, Mtg, 2-19

Plate, Mtg, Mesh, 2-75

Plate, Mtg, Switch, 2-69

Plate, Mtg, Tank, Detergent, 3-31

Plate, Plstc, Bat Rollout, 3-49

Plate, Prop Rod, [T17], 2-91

Plate, Seal, Fan, 2-69

Plate, Side, Wrap, 2-53

Plate, Sppt, Board, 2-99

Platform Set, Oprtr [T17], 2-19

Plug, Adapter, Port, 3-41

Plug, Circuit Breaker [Carling, 50/60a],
2-93

Plug, Drive, Brush, 2-53

Plug, Drive, Brush, Nyl, 2-29

Plug, Hole, Rnd, 0.25H, 1.00D 0.61L, Nyl
3-45

Plug, Hole, Rnd, 0.44h .03-.12, Blk Nyl,
2-93, 2-97

Plug, Hole, Rnd, 0.63h 0.1, Blk, 2-93

Plug, Hole, Rnd, 1.75h .18-.25, Blk Nyl,
2-59

Plug, Hole, Rt, Rocker Switch, .87 X 1.7,
2-17

Plug, Hole, Soltn Tank, Blk Pyu, 2-75

Plug, Idler, Brush, 2-53

Plug, Idler, Brush [Sgl Brg], 2-29

Pulley Assy, Idler, 2-29

Pulley, Cable, 1.5d Nyl, 2-39, 2-43

Pump Kit, Hyd, Cyl, Na/Ce, Afmkt [M17],
2-67

Pump Kit, Hyd, Cyl, Tj, Afmkt [M17], 2-67

Pump, Detgt, 36vdc (See Breakdowns),
3-31

Pump, Metering Solution, 4-5

Pump, Soltn, 36vdc, Impeller, 3-29

Pump, Soltn, Ele, 36vdc, 45psi, 3-39

Pump, Soltn, Ele, 36vdc, 60psi, 3-17, 3-33

R

Reel Assy, Hose, Large, 3-39

Relay, 36Vdc, 005A, Spdt No [Greenwich],
35

Replacement Kit, Bellows, 4-5

Retainer Assy, Side Sqge, With Latch,
2-55, 2-57

Retainer Widt, Front, 2-31

Retainer Widt, Skirt, Lh, 2-31

Retainer WIdt, Sqge, Sba, 3-13

Retainer, Blade, Lh, 2-73

Retainer, Blade, Rh, 2-73

Retainer, Blade, Sqge, 14.21 (1 set =2
blades), 3-41

Retainer, Bracket, 2-73

Retainer, Brg, Iron Gray, 2-53

Retainer, Housing, Transmission, 2-23

Retainer, Ring, 2-63

Retainer, Seal, Door, Vac Fan, 2-83

Retainer, Shaft, Transmission, 2-23

Retainer, Skirt, .12, 1.2w X 16.3l, Gray,
2-29

Retainer, Spring, 3-11

Rework, Dust Cap, Valve, Drain, 3-45

Ring, Compression, 3-41

Ring, Mtg, Sqge, .38I, 2-89

Ring, Retaining, Ext, 0.59d, Basic, 2-29,
2-87

Ring, Retaining, Ext, 0.62d, Basic, 2-29

Ring, Retaining, Ext, 0.75d, 2-63

Ring, Retaining, Ext, 0.75d, Hd, 2-53

Ring, Retaining, Ext, 0.98d, [E-Ring], 2-63

Ring, Retaining, Ext, 0.98d, Basic, 2-63

M17 9017357 (7-2016)

5-15




CROSS REFERENCE

Ring, Retaining, Ext, 1.00d, Basic, 3-39

Ring, Retaining, Ext, 1.12d, 2-11

Ring, Retaining, Ext, 1.75d, Hd, 2-63

Ring, Retaining, Ext, 11.5mm Id, 2-23

Ring, Retaining, Ext, 16.2mm Id, Hd, 2-23

Ring, Retaining, Int,, 2-29

Ring, Retaining, Int, 2.00d, 2-63

Rivet, Blind, .156D X 1.07 X .31D, Alm,
3-41

Rivet, Blind, .188d X 0.53 X .62d, Alm,
2-51

Rivet, Plstc, .250d X 0.90, 2-7, 2-49

Rod Widt, Seat, Battery Cover [T17], 2-91

Rod-End, M10 X 1.5lh Fem M10 X
1.5stud, 2-87

Rod-End, M10 X 1.5rh Fem M10 X
1.5stud, 2-87

Rod-End, M10x1.5lh Fem 10.0b, 2-37

Rod-End, M10x1.5rh Fem, 2-37

Rod-End, M8 X 1.25rh Fem 8mmb, 3-11

Rod, Hex, M10, 05.12l, Stl, 2-37

Rod, Hex, M10, 09.501, Stl, 2-87

Rod, Hex, Thd .31-24, 2-Ended, 2-27

Rod, Thrd, 2 End, M8 X 1.25 09.1l, 3-11

Rod, Thrd, 2end, M8x1.25/ M10x1.5 -02,
2-89

Rod, Thrd, Full, .25-20 01.5I, 2-95, 2-99

S

Screen, Pump, 3-31

Screen, Safety, Vac Fan, 2-79

Screen, Vacuum, 2-79

Screw, Btn, M6 X 1.0 X 20, 10.9, Blk, 2-31,
2-59, 2-73

Screw, FIt, Soc, M5 X 0.80 X 16, 10.9,
3-49

Screw, Flt, Soc, M6 X 1.00 X 16, 10.9,
2-37, 2-61

Screw, Flt, Soc, M6 X 1.00 X 20, 10.9,
2-47,2-73

Screw, Flt, Soc, M6 X 1.00 X 25, 10.9,
2-59, 2-85

Screw, FIt, Soc, M8 X 1.25 X 30, Ss, 3-49

Screw, Hex, .25-20 X 0.38, G5, 2-95, 2-99

Screw, Hex, .25-20 X 0.50, G5, 3-5

Screw, Hex, .38-16 X 0.88, G5, 3-43

Screw, Hex, .38-16 X 1.25, G5, 2-29

Screw, Hex, M10 X 1.5, 2-67

Screw, Hex, M10 X 1.5 X 20, 8.8, 2-9

Screw, Hex, M10 X 1.50 X 20, Ss, 2-55,
2-57

Screw, Hex, M10 X 1.50 X 25, 8.8, 2-9

Screw, Hex, M10 X 1.50 X 25, NI, Ss,
2-59, 2-85

Screw, Hex, M10 X 1.50 X 25, Ss, 2-53

Screw, Hex, M10 X 1.50 X 30, 8.8, 3-9

Screw, Hex, M10 X 1.50 X 30, Ss, 2-87

Screw, Hex, M10 X 1.50 X 35, 10.9, 2-23

Screw, Hex, M10 X 1.50 X 40, 8.8, 2-23

Screw, Hex, M10 X 1.50 X 50, 8.8, 2-37

Screw, Hex, M10 X 1.50 X 70, Ss, 2-85

Screw, Hex, M10 X 1.50 X 80, 8.8, 3-43

Screw, Hex, M10 X 1.50 X 90, 10.9, FI,
2-65

Screw, Hex, M10 X1.50 X 90, 8.8, 3-9

Screw, Hex, M12 X 1.75 X 180, 8.8, 2-47

Screw, Hex, M12 X 1.75 X 30, Ss, 3-11

Screw, Hex, M12 X 1.75 X 40, 10.9, 3-43

Screw, Hex, M12 X 1.75 X 40, 8.8, 2-27,
2-47, 2-49

Screw, Hex, M12 X 1.75 X 45, 10.9, 2-37

Screw, Hex, M12 X 1.75 X 50, 8.8, 2-51,
2-65

Screw, Hex, M12 X 1.75 X 50, FI, 2-63

Screw, Hex, M12 X 1.75 X 60, 10.9, 2-37

Screw, Hex, M4 X 0.70 X 50, Ss, 4-3

Screw, Hex, M5 X 0.80 X 10, Fmg, 2-51

Screw, Hex, M5 X 0.80 X 12, Ss, 2-53,
2-63, 2-69, 3-17, 3-33, 3-35, 3-59

Screw, Hex, M5 X 0.80 X 16, Ss, 3-47

Screw, Hex, M5 X 0.80 X 25, Ss, 3-39

Screw, Hex, M6 X 1.00 X 10, Fmg, 2-49

Screw, Hex, M6 X 1.00 X 12, Fmg, 2-51,
3-7

Screw, Hex, M6 X 1.00 X 12, NI, Ss, 3-13

Screw, Hex, M6 X 1.00 X 12, Ss, 3-58

Screw, Hex, M6 X 1.00 X 16, 2-53

Screw, Hex, M6 X 1.00 X 16, 8.8, 2-19,
2-25, 2-95, 2-97, 3-11

Screw, Hex, M6 X 1.00 X 16, NI, Ss, 2-29,
2-31, 2-69, 3-25, 3-27

Screw, Hex, M6 X 1.00 X 16, Sems, Ss,
2-93, 2-99

Screw, Hex, M6 X 1.00 X 16, Ss, 2-53,
2-55, 2-57, 2-73, 2-91

Screw, Hex, M6 X 1.00 X 16, Ss, Sems,
2-53

Screw, Hex, M6 X 1.00 X 20, 8.8, 3-39,
3-43

Screw, Hex, M6 X 1.00 X 20, 8.8, NI, 2-13

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems,
2-11, 2-25, 3-33

Screw, Hex, M6 X 1.00 X 20, NI, Ss, 2-69

Screw, Hex, M6 X 1.00 X 20, Ss, 2-7, 2-15,
2-83

Screw, Hex, M6 X 1.00 X 25, 8.8, 2-29

Screw, Hex, M6 X 1.00 X 25, 9.8, Sems,
2-59, 2-63

Screw, Hex, M6 X 1.00 X 25, Ss, 2-53,
3-29

Screw, Hex, M6 X 1.00 X 35, 8.8, 2-25,
2-39, 2-43

Screw, Hex, M6 X 1.00 X 40, Ss, 2-95,
3-11, 3-47

Screw, Hex, M6 X 1.00 X 45, 8.8, 2-25

Screw, Hex, M6 X 1.00 X 55, FI, Ss, 3-49

Screw, Hex, M6 X 1.00 X 80, Ss, 2-85

Screw, Hex, M8 X 1.25 X 100, Ss, 3-11

Screw, Hex, M8 X 1.25 X 120, Ss, 3-11

Screw, Hex, M8 X 1.25 X 16, 8.8, 2-13,
2-55, 2-57, 3-23

Screw, Hex, M8 X 1.25 X 16, NI, Ss, 2-91,
2-95, 3-9

Screw, Hex, M8 X 1.25 X 16, Ss, 2-83,
3-13

Screw, Hex, M8 X 1.25 X 20, 8.8, 2-11,
2-13, 2-29

Screw, Hex, M8 X 1.25 X 20, Fmg, 2-7

Screw, Hex, M8 X 1.25 X 20, NI, Ss, 2-53,
2-59, 2-65, 2-75, 2-79, 3-9, 3-13, 3-31

Screw, Hex, M8 X 1.25 X 20, Ss, 2-9, 2-15,
2-91, 3-47

Screw, Hex, M8 X 1.25 X 20, Ss (Large
Battery), 3-49

Screw, Hex, M8 X 1.25 X 20, Ss, Sems,
2-9, 2-13, 2-17, 2-19, 2-29, 2-69,
2-73, 2-77, 2-79, 2-81, 2-83, 2-91,
2-93, 3-5, 3-33, 3-39

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
2-7, 2-29, 2-65, 2-67, 2-69, 2-73, 3-3,
3-39, 3-58

Screw, Hex, M8 X 1.25 X 25, 9.8, Sems,
Lock, 2-63

Screw, Hex, M8 X 1.25 X 25, Ss, 2-7, 2-9,
2-49, 2-79, 3-15, 3-17, 3-31, 3-33,
3-58

Screw, Hex, M8 X 1.25 X 25, Ss, NI, 2-19,
2-59, 2-71, 2-79, 3-11, 3-45

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-91

Screw, Hex, M8 X 1.25 X 30, 9.8 Sems,
3-51, 3-53, 3-55, 3-56

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems,
2-7, 2-29, 2-31, 2-39, 2-43, 3-58

Screw, Hex, M8 X 1.25 X 30, NI, Ss, 2-59

Screw, Hex, M8 X 1.25 X 30, Ss, 2-7, 2-15,
2-75, 2-79, 3-11, 3-13, 3-15, 3-29,
3-31

Screw, Hex, M8 X 1.25 X 35, 8.8, 2-39,
2-43

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems,
2-19, 2-73, 3-49

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems
(Small Battery), 3-49

Screw, Hex, M8 X 1.25 X 35, FI, Ss, 2-7

Screw, Hex, M8 X 1.25 X 35, NI, Ss, 2-15,
2-59, 2-79

Screw, Hex, M8 X 1.25 X 40, NI, Ss, 2-15

Screw, Hex, M8 X 1.25 X 45, Ss, 2-13,
3-13

Screw, Hex, M8 X 1.25 X 60, 8.8, 2-63

Screw, Hex, M8 X 1.25 X 60, 8.8, FI, 2-37

Screw, Hex, M8 X 1.25 X 60, FI, Ss, 2-29

Screw, Hex, M8 X 1.25 X 60, Ss, 2-15

Screw, Hex, M8 X 1.25 X 70, 8.8, 2-29

Screw, Hex, M8 X 1.25 X 80, 8.8, 2-31

Screw, Hex, M8 X 1.25 X 90, 8.8, 2-27

Screw, Pan, Phl, .31-18 X 1.00, G2, 2-19

Screw, Pan, Phl, .31-18X1.00, G2, 2-21

Screw, Pan, Phl, 06-20 X 0.50, Fmg/Ab,
2-17, 3-5, 3-58

Screw, Pan, Phl, 08-16 X 0.50, F/ Plstc,
2-69

Screw, Pan, Phl, 08-16 X 1.13, F/ Plstc,
39

Screw, Pan, Phl, 10-14 X 0.75, F/ Plstc,
2-5

Screw, Pan, Phl, 10-32 X 0.50, G2, BIk,
2-91

5-16

M17 9017357 (7-2016)



CROSS REFERENCE

Screw, Pan, Phl, 12-16 X 0.50, F/ Plstc,
2-79, 2-83, 3-58, 3-59

Screw, Pan, Phl, 12-16 X 0.50, F/Plstc,
2-11

Screw, Pan, Phl, M3 X 0.50 X 6, 4.8, 2-93,
2-97

Screw, Pan, Phl, M4 X 0.70 X 10, 4.8,
2-93, 3-19

Screw, Pan, Phl, M4 X 0.70 X 10, Ss,
2-53, 3-23

Screw, Pan, Phl, M4 X 0.70 X 16, 4.8,
2-13, 2-25, 2-69, 2-99, 3-47, 3-58

Screw, Pan, Phl, M4 X 0.70 X 16, Ss, 3-31

Screw, Pan, Phl, M4 X 0.70 X 35, Ss, 2-3

Screw, Pan, Phl, M5 X 0.80 X 12, Ss, 3-33

Screw, Pan, Phl, M5 X 0.80 X 16, 4.8, 3-5,
3-7

Screw, Pan, Phl, M5 X 0.80 X 16, Blk,
2-55, 2-57, 2-75

Screw, Pan, Phl, M5 X 0.80 X 16, Tcut,Ss,
4-3

Screw, Pan, Phl, M5 X 0.80 X 20, Ss, 3-29

Screw, Pan, Phl, M5 X 0.80 X 25, 4.8, 2-91

Screw, Pan, Phl, M6 X 1.00 X 12, Blk,
2-17, 2-89

Screw, Pan, Phl, M8 X 1.25 X 16, Blk, 2-75

Screw, Set, M6 X 1.00 X 8, NI, 2-11

Screw, Set, M8 X 1.25 X 8, Lock, 2-11,
2-13

Screw, Set, Soc, 08-32 X 0.25, NI, 2-29,
2-53

Screw, Set, Soc, 10-24 X 0.38, Al, 2-71

Screw, Soc, M10 X 1.5 X 20, 12.9, 2-11,
2-23

Screw, Soc, M10 X 1.50 X 35, 12.9, 2-23

Screw, Soc, M12 X 1.75 X 40, 12.9, 2-23

Screw, Soc, M6 X 1.00 X 14, NI, 2-23

Screw, Soc, M8 X 1.25 X 25, 12.9, 3-11

Screw, Soc, N10 X 1.50 X 45, 12.9, 2-37

Seal Kit, Hppr, Afmkt [M17], 2-73

Seal Kit, Swp, Afmkt [M17], 2-35

Seal, Afmkt, Bulb, Dual, 01ft [F/.30gap],
2-91

Seal, Afmkt, Bulb, Dual, 03ft [F/.30gap],
2-75, 2-83

Seal, Afmkt, Bulb, Dual, 12Ft [F/.30Gap],
2-79

Seal, Axial, Transmission [199 Vs R], 2-23

Seal, Bulb, Str, 1.51h .88w Adh, 32.6l,
2-73

Seal, Diverter, Rear, 2-35, 2-73

Seal, Door, Vac Fan, Rbr, 2-83

Seal, Foam, 2-69

Seal, Rbr, Clsd, 0.31, 4.5d 02.4h, 2-69

Seal, Shaft, Door, Dump, 2-73

Seat Kit, Deluxe, Ci [T17], 2-21

Seat, DIx, W/ Armrests & Seatbelt, 2-21

Seat, Std [Milsco], 2-19

Sensor Kit, Filter, Clogged, Ci [M17], 3-23

Sensor, Level, Lig, 14vdc 01a .62-11,
2-79, 3-27, 3-29

Sensor, Position [Hall], 4-4

Sensor, Press, 3 Psi, 8-30vdc, 2-75

Service Kit [T17], 1-1

Shaft, 2-27

Shaft Widt, Brake, 2-27

Shaft Widt, Door, Debris, Arm, 2-73

Shaft Widt, Pivot, Front, 2-15

Shaft, Drive, Brush, 2-53

Shaft, Drive, Main Sweep, 2-29

Shaft, Input, Transmission, 2-23

Shaft, Steering, Power, Lower, 2-13

Shaft, Steering, Power, Upper, 2-13

Sheave, 07grv, 1.53pd 0.56b [Pj], 2-29

Sheave, 07grv, 2.96pd 0.63b [Pj], 2-29

Sheave, 09grv, 1.18pd 0.55b [Pj], 2-53

Sheave, 09grv, 4.13pd 0.75b [Pj], 2-53

Shield, Bumper, Sqge Cplg, 2-85

Shim, Shaker, Fltr, 2-71

Shim, Transmission, 2-23

Shoe Set, Brake [1pick=1pkg], 2-27

Shroud, Front, Afmkt [M17], 2-9

Shunt, 050mv 400a, 3-47

Skirt Kit, Disk, Afmkt [T17], 2-49

Skirt Kit, Swp, Afmkt [M17], 2-33

Skirt, Blade, Deflector, 2-31, 2-35

Skirt, Deflector, 2-31, 2-35

Skirt, Hd, Sweep, Lh, 2-31, 2-33

Skirt, Hd, Sweep, Rear, 2-31, 2-33

Skirt, Rbr, Front, 2-49

Skirt, Rbr, Rear, 2-49

Skirt, Recycle, 2-31, 2-33

Skirt, Sweep, Rh, 2-29, 2-33

Sleeve, .39b .650d 6.35I, 2-37

Sleeve, Nyl, 1.63id 20.0I, 2-25

Sleeve, P/m 0.32B 0.50D 0.3L [430Ss],
2-7

Sleeve, P/M, 0.25b 0.38d 0.21 [430ss],
2-55, 2-57

Sleeve, P/M, 0.25b 0.38d 0.8l, 2-39, 2-43,
3-11

Sleeve, P/M, 0.32b 0.50d 0.31 [430ss],
2-39, 2-43, 2-73

Sleeve, P/M, 0.32b 0.50d 0.41 [430ss],
3-11

Sleeve, P/M, 0.32b 0.50d 0.5I [430ss],
2-39, 2-43

Sleeve, P/M, 0.32b 0.50d 0.91 [430ss],
2-15

Sleeve, P/M, 0.32b 0.50d 1.3I [430ss],
2-15

Sleeve, P/M, 0.32b 0.50d 3.03l, 3-11

Sleeve, P/M, 0.34b 0.63d 0.4, Ss / Oil,
2-79

Sleeve, P/M, 0.34b 0.63d 0.6l, Bnz, 3-13

Sleeve, P/M, 0.34b 0.63d 1.2I, Bnz, 3-13

Sleeve, P/M, 0.41b 0.73d 1.3 [430ss],
2-37

Sleeve, P/M, 0.50b 0.87d 0.61 [430ss],
2-47

Sleeve, P/M, 0.75b 0.88d 0.61 [841brz],
2-13

Sleeve, P/M, 1.13b 1.38d 1.0I, 2-11

Sleeve, P/M, Fing, 0.33b 0.75/0.50d 0.8l
2-79

Sleeve, P/M, Fing, 0.50b 1.10/0.66d 0.9,
2-37

Sleeve, P/M, Fing, 0.50b 1.25/0.75d 0.4l,
2-47

Sleeve, Wy, Flex, .231d, 3-5

Spacer, Blade, 3-13

Spacer, Brg, 2-29, 2-53

Spacer, Brush, 2-41, 2-45

Spacer, Fltr, 2-71

Spacer, Plstc, 0.26b 1.18d 0.201, Nyl, 2-73

Spacer, Rnd, .38b .88d .38, 2-19, 2-21

Spring, 2-27

Spring Assy, Replmt, Afmkt [M17], 3-11

Spring, Cmpr, 0.750d .17wir 02.5I, 2-39,
2-43

Spring, Cmpr, 0.980d .14wir 02.00I, Ss,
2-89

Spring, Cmpr, 1.050d .14wir 10.3l, 3-11

Spring, Cmpr, 1.250d Flat Wir 02.5I, 2-47

Spring, Extn, 0.350d 0.05wir 02.8l, 4-4

Spring, Extn, 0.700d .09wir 3.91, 2-63

Spring, Extn, 0.750d 0.10wir 03.01, 2-55,
2-57

Spring, Extn, 0.940d 0.085wir 2.00l, 2-39,
2-43

Spring, Extn, 1.130d 0.11wir 04.01, 2-73

Spring, Extn, 1.680d 0.20wir 07.51, 2-87

Spring, Extn, 1.820d 0.28wir 11.24l, 2-37

Spring, Tens, .750d X .08S 7.0L, 2-15

Spring, Tensioner, Transmission, 2-23

Spring, Tors, .54d .09wir, 2-15

Spring, Torsion, Hose Reel, 3-39

Sprocket Kit, 0.75b, Afmkt [T17/M17], 2-13

Sprocket Kit, 1.12b, Afmkt [T17/M17], 2-11

Sprocket Kit, Hppr, Afmkt [M17], 2-63

Sprocket Wdt, Output, Transmission, 2-23

Sprocket, #40, 32tooth, 2-65

Sprocket, 18tooth, Dbl, 2-63

Sprocket, 40, 18tooth, 0.50b, 2-65

Sprocket, 40, 18tooth, 1.00b, 2-63

Sprocket, Dbl, 2-23

Sprocket, Steering, 0.75b, 2-13

Sprocket, Steering, 1.12b, 2-11

Squeegee Assy, Sha, Afmkt [M17], 3-13

Squeegee Frame Assy, 2-89

Squeegee Kit, Ci [T17], 2-89

Squeegee Kit, Rear_Side, Linatex [T17],
1-1

Squeegee Kit, Rear_Side, Urethane [T17],
1-1

Squeegee Kit, Side, Lh, 2-57

Squeegee Kit, Side, Rh, 2-55

Squeegee, Hand, 3-41

Stand-Off, Circuitboard [0.257], 2-93, 2-99,
3-19

Stand-Off, Wir, 0.25, Insulator, Panel,
2-95, 2-99

Strainer, Soltn, 20mesh, Cyl, 3.5d 09.5I,
3-29

Strap Widt, 2-89

Strap, Rbr, 2-31, 2-69

Strap, Static, W/Grommet, .19 1.1w 25.0I,
2-7

M17 9017357 (7-2016)

5-17




CROSS REFERENCE

Stud, M8 X 1.25 50 Lg, 2-69

Support, Spring, 3-11

Support, Valve, Drain, 3-45

Switch Kit, Thermal, Afmkt [M17], 2-69

Switch, Ignition [Merit Gmbh], 2-17

Switch, Limit, N.C. [Cpi, Spst, 280 Mp],
3-49

Switch, Press, 3-23

Switch, Press, 25 Psi, Pm02, 3-33

Switch, Rocker [Mom,Off,Mom, Dual Led]
(Only on Severe Environment Group
W/ Standard Panel), 3-31

Switch, Rocker [Off-None-Mom, 5vied],
2-17

Switch, Rocker, Dpdt, Mom / Off / Mom,
2-17

Switch, Rocker, Dpdt, On / None / On,
2-17,3-39

Switch, Rocker, Prgrsv, 3-3, 3-5, 3-7

Switch, Rocker, Spst, Mom, 4-3

Switch, Safety, Shutoff, 2-17

Switch, Seat, No [Delta 6440-04], 2-19

Switch, Snap, 15a Nc, 2-15

Switch, Snap, 15a No, RIr, 2-63

Switch, Snap, 25a Spdt, 2-13

Switch, Thermal, 160deg, Spdt, 2-69

T

Tank Kit, Detergent, Afmkt [T17], 3-31

Tank Kit, Detergent, Tj Afmkt [T17] (Japan
Only), 3-31

Tank Kit, Sol, Afmkt [M17], 2-75

Tank, Rec, Afmkt [T17], 2-79

Teal Blue S/G
Enamel12.80z[lcm101-70266], 1-1

Tensioner, Chain, Dbl, 2-23

Tie, Cable, 11.3l, 2.75d Max, 2-11, 2-25,
2-93, 3-3, 3-19, 3-47

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D, 3-5

Tie, Cable, Nyl, 11.01, .14w, 3.0 Max. D,
2-39, 2-43, 2-83, 3-7, 3-17, 3-31,
3-39, 4-3

Tie, Cable, Nyl, 11.41 .19w 3.0 Max D, 3-5

Tie, Cable, Nyl, 15.31. W 4.5 Max D, 2-69

Tie, Cable, Nyl, 29.81 .30w 9.0 Max D,
3-19

Tie, Cable, Nyl, Push Mount, 76mm Max
D, 2-25, 2-77

Tire Assy, Front, Std, Gray [M17], 2-23

Tire Assy, Rear, High Traction (1) [T17]
(Option), 2-27

Tire Assy, Rear, Std (1) [T17], 2-27

Tire, Solid, 15.0 X 5.0 [Hi-Traction], 2-27

Tire, Solid, 15.0 X 5.0, Poly, Std, 2-27

Tool, Installation, Belt, 2-53

Tool, Installation, Belt [M17], 1-1, 2-29

Track, Slide, Seat Adj, 12.5l, 2-19, 2-21

Track, Slide, Seat Adj, 12.51, W/Latch,
2-19, 2-21

Transmission Assy, Str, Afmkt [T17/M17],
2-23

Tray Kit, Debris, Cyl, Afmkt [T17], 2-51

Tray WIdt, Ro Battery, [T17], 3-49

Tray, Debris, Tank, 2-79

Tray, Vac Wand, 3-41

Tread, Non-Skid-Step, 3.75W 8.5L, Sba,
2-7

Tread, Non-Skid-Step, 5.5w 13.8l, 2-7

Tread, Non-Skid-Step, 7.0w 11.21, Sha,
3-15

Tube Assy, 34.21, 2-75

Tube WiIdt, Front, 3-9

Tube WIdt, Guard, Lh, Front, 3-9

Tube Widt, Ohg, Lh, 3-9

Tube WIdt, Ohg, Rh, 3-9

Tube WiIdt, Spring, 3-11

Tube, 0.74id 1.240d 0.471, Pyu, 2-23

Tube, Column, Steering, 2-11

Tube, Guard, 3-43

Tube, Ohg, Middle, Rear, 3-9

\'/

Vac Wand Kit, Gi [T17], 3-41

Valve Kit, Check, Es [T17], 3-29

Valve Kit, Pump, 4-5

Valve, Ball, Drain, 2.00id, Rh, 3-45

Valve, Check, 0005psi Bm06/Bm06, 3-33

Valve, Check, Pump, Water, 3-29

Valve, Water, Solenoid - 36v, 2-49, 2-51

Valve, Water, Solenoid, 36vdc 6.0mm
Pf04, 3-35

Valve, Water, Solenoid, 36vdc
Bm12/Bm12, 3-17

Valve, Water, Solenoid, 36vdc Pf08/Pf08,
3-25, 3-27

Video, Training, Oprtr, Dvd [M17], 3-60

w

Washer Flat,0.50,Sae, 2-27, 2-37, 2-65

Washer, 1.02 Od, .62 Id, Urethane, 2-87

Washer, Flat, 0.17b 0.31d .03, Nyl, 2-93,
2-99, 3-19

Washer, Flat, 0.19b 0.44d .05, PI, 08, 2-25,
2-69

Washer, Flat, 0.21b 0.45d .03, Ss, 3-59

Washer, flat, 0.25, Sae, 2-13, 2-19, 2-23,
2-25, 2-39, 2-43, 2-69, 2-73, 2-95,
2-97, 2-99, 3-5, 3-43, 3-47, 3-59

Washer, Flat, 0.25, Sae, Blk, 2-17

Washer, Flat, 0.25, Std, 2-59, 2-63, 2-91,
3-7,3-17, 3-31, 3-33

Washer, Flat, 0.25b 0.47d .06, Brs, 2-95

Washer, Flat, 0.25b 0.56d .05, PI, 10, 2-11,
2-41, 2-45, 2-71, 3-5, 3-7

Washer, Flat, 0.25b 1.12d .12, Ss, 2-25

Washer, Flat, 0.27b 0.69d .05, Ss, 2-7,
2-15, 2-29, 2-31, 2-49, 2-53, 2-55,
2-57, 2-59, 2-69, 2-73, 2-85, 2-89,
3-11, 3-13, 3-25, 3-27, 3-49, 3-58

Washer, Flat, 0.28b 1.00d .06, Stl, 2-83

Washer, Flat, 0.28b 1.00d .06, Stl, BIk,
3-41

Washer, Flat, 0.31, Fender, Blk, 2-75

Washer, Flat, 0.31, Sae, 2-13, 2-25, 2-27,
39

Washer, Flat, 0.31, Sae (Large Battery),
3-49

Washer, Flat, 0.31, Std, 2-7, 2-9, 2-11,
2-13, 2-27, 2-29, 2-73, 2-91

Washer, Flat, 0.32B 1.00D .12, Ss, 2-9,
2-19, 2-29, 2-53, 2-59, 2-71, 2-75,
2-79, 2-91, 2-93, 3-9, 3-11, 3-13, 3-15,
3-31

Washer, Flat, 0.33b 1.38d .08, Ss, 3-11

Washer, Flat, 0.34b 1.25d .11, Ss, 2-15,
2-75

Washer, Flat, 0.34b 1.50d .12, Stl, PI, 2-79

Washer, Flat, 0.35b 0.75d .04, Ss, 2-59

Washer, Flat, 0.38, Fendr, 2-59

Washer, Flat, 0.38, Sae, 2-11, 2-15, 2-39,
2-43

Washer, Flat, 0.38, Std, 2-7, 2-9, 2-23,
2-37, 2-59, 2-65, 2-67, 2-83, 3-43

Washer, Flat, 0.38b 0.88d .08, Ss, 2-7,
2-15, 2-19, 2-21, 2-29, 2-31, 2-37,
2-39, 2-43, 2-49, 2-79, 2-81, 3-9,
3-13, 3-25, 3-27, 3-29, 3-45, 3-49,
3-58

Washer, Flat, 0.38b 0.88d .12, Sti, PI, 3-23

Washer, Flat, 0.39b 1.38d .19, Stl, PI, 2-75

Washer, Flat, 0.40b 1.12d .12, Ss, 2-85

Washer, Flat, 0.44b 1.00d .08, Ss, 2-37,
2-49, 2-53, 2-55, 2-57, 2-85, 2-87,
2-89, 3-9, 3-11, 3-13

Washer, Flat, 0.48b 2.50d .12, Ss, 3-11

Washer, Flat, 0.50b 0.75d .02, Stl, 2-23

Washer, Flat, 0.50b 1.25d 0.8, Stl, PI,
2-47, 2-51

Washer, Flat, 0.51b 1.25d .06, Ss, 3-43

Washer, Flat, 0.53b 1.50d .19, Stl, 2-47,
2-65

Washer, Flat, 0.5b 1.5d .12, Stl, PI, 2-49

Washer, Flat, 0.60b 1.31d .10, Ss, 2-87

Washer, Flat, 0.62, Sae, 2-87

Washer, Flat, 0.66b 1.00d .12, Rbr, 3-25,
3-27

Washer, Flat, 0.66b 2.50d .19, Ss, 2-41,
2-45

Washer, Flat, 0.78b 1.75d .18, Ss, 2-7

Washer, Flat, 08, Ss, 2-3, 4-3

Washer, Flat, 1.00, Sae, 2-27

Washer, Flat, 1.02b 1.75d .12, Stl, 3-39

Washer, Flat, 10, Sae, 2-25

Washer, Flat, 10, Ss, 2-63, 2-69, 3-23,
3-29, 3-31, 3-33, 3-35, 3-39, 3-47,
3-58

Washer, Flat, Belleville, .25, 2-29, 2-53

Washer, Flat, Belleville, .31, 2-49, 2-53,
2-65, 3-13

Washer, Flat, Belleville, M8, 3-11

Washer, Flat, M12, Ss, 2-23

Washer, Guide, 3-11

Washer, Lock, Int-Ext, 0.25, 2-69

5-18

M17 9017357 (7-2016)



CROSS REFERENCE

Washer, Lock, Int-Ext, 0.31, 2-7, 2-17,
2-69, 2-71

Washer, Lock, Int-Ext, 0.50, 2-51

Washer, Lock, Int, 0.25, 2-99

Washer, Lock, Int, 0.25, Ss, 2-25, 2-95

Washer, Lock, Int, 0.31, 2-25

Washer, Lock, Int, 10, 2-25

Washer, Lock, Int, 10, Ss, 2-69, 2-95, 3-47

Washer, Retainer, Spring, 3-39

Washer, Sealing, 0.28b 0.75d Ss, Neo,
3-29

Washer, Thrust, 0.61b 1.25d .06, Fgl, 2-55,
2-57

Washer, Thrust, 0.66b 1.25d 0.06w, 2-87

Washer, Thrust, 0.79b 1.42d 0.06[Garlok],
2-11, 2-55, 2-57

Washer, Thrust, 1.81b 2.93d .06w, Plstc,
2-65

Washer, Thrust, 50.0b 110.0d 0.79w, 3-39

Washer, Thrust, Plstc 1.02b 1.38d, 3-39

Washer, Wavy, 1.20b 1.54d .13, 2-87

Weight, Eccentric, Pntd, 2-71

Wheel Bearing Kit, Rear, Afmkt [T17], 2-27

Wheel, 01.5d 0.88w 0.39b [Uhmw], 2-29

Wheel, 04.0d 0.89w 0.64b, 2-89, 3-13,
3-15

Wheel, 05.0d 2.00w 0.75b, Gray, W/ Bshg,
2-7

Wheel, Drive, Ac, W/O Brake, Gray [Hd],
2-23

Wheel, Steering, 14.4d, 2-11

Wire, 10ga, 15.01, Grn [M6 Ring,M6 Ring],
2-69

Wire, Tie [W/.25” Fir Tree Clip], 2-39, 2-43,
2-51, 2-63, 2-69, 2-97, 2-99, 3-3, 3-11,
3-15, 3-19, 3-23, 3-31

Wire, Tie [W/.25” fir Tree clip], 3-47

M17 9017357 (7-2016)

5-19




CROSS REFERENCE

5-20 M17 9017357 (7-2016)



	M17 NA/International Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	STANDARD PARTS
	Fig. 1 - Replacement Brushes, Scrub Head
	Fig. 2 - Replacement Brushes, Sweeping and Side Scrub
	Fig. 3 - Main Frame Group
	Fig. 4 - Front Cover and Directional Pedal Group
	Fig. 5 - Steering Wheel Group
	Fig. 6 - Power Steering Group
	Fig. 7 - Brake Pedal Group
	Fig. 8 - Instrument Panel Group
	Fig. 9 - Seat Group
	Fig. 10 - Deluxe Seat Kit
	Fig. 11 - Drive Wheel Group
	Fig. 12 - Drive Wheel Electrical Group
	Fig. 13 - Rear Wheels and Brake Group
	Fig. 14 - Sweeping Main Brush Drive Motor Group
	Fig. 15 - Sweeping Main Brush Frame Group
	Fig. 16 - Sweeping Main Brush Skirt Kit
	Fig. 17 - Sweeping Main Brush Seal Kit
	Fig. 18 - Sweeping Main Brush Lift Group
	Fig. 19 - Sweeping Side Brush Lift Group, Right Side
	Fig. 20 - Sweeping Side Brush Motor Group, Right Side
	Fig. 21 - Sweeping Side Brush Lift Group, Left Side
	Fig. 22 - Sweeping Side Brush Motor Group, Left Side
	Fig. 23 - Scrub Head Lift Group
	Fig. 24 - Scrub Head and Drive Motor Group, Disk
	Fig. 25 - Scrub Head Frame Group, Cylindrical
	Fig. 26 - Scrub Head Drive Motors Group, Cylindrical
	Fig. 27 - Scrub Head Side Squeegee Group, Right Hand
	Fig. 28 - Scrub Head Side Squeegee Group, Left Hand
	Fig. 29 - Hopper and Bumper Group
	Fig. 30 - Hopper Cover Group
	Fig. 31 - Hopper Lift Arm Group
	Fig. 32 - Hopper Chain Roller and Cover Group
	Fig. 33 - Hopper Hydraulic Lift Pump Group
	Fig. 34 - Hopper Vacuum Fan Group
	Fig. 35 - Hopper Filter Shaker Group
	Fig. 36 - Hopper Pre-Filter and Dump Door Group
	Fig. 37 - Solution Tank Group
	Fig. 38 - Solution Supply Group
	Fig. 39 - Recovery Tank Group
	Fig. 40 - Tank Drains Group
	Fig. 41 - Vacuum Fans and Rear Side Door Group
	Fig. 42 - Rear Squeegee Lift Group
	Fig. 43 - Rear Squeegee Linkage Group
	Fig. 44 - Rear Squeegee Group
	Fig. 45 - Right Hand Door and Battery Cover Group
	Fig. 46 - Electrical Box Group
	Fig. 47 - Electrical Box Wires Group
	Fig. 48 - Electrical Circuit Breaker Box Group, Sweeping
	Fig. 49 - Electrical Box Group, Sweeping
	Fig. 50 - Electrical Schematic
	Fig. 51 - Wire Harnesses Group
	Fig. 52 - Label Group

	OPTIONS
	Fig. 1 - Headlight Group
	Fig. 2 - Strobe Light and Backup Alarm Kit
	Fig. 3 - Strobe Light Kit, Overhead Guard
	Fig. 4 - Overhead Guard Group
	Fig. 5 - Scrubbing Side Brush Lift Group
	Fig. 6 - Scrubbing Side Brush Motor and Squeegee Group
	Fig. 7 - Scrubbing Side Brush Mount Group
	Fig. 8 - Scrubbing Side Brush Solution Supply Group
	Fig. 9 - Scrubbing Side Brush Electrical Group
	Fig. 10 - Scrubbing Side Brush Wire Harness Group
	Fig. 11 - Pre-Filter Pressure Switch Group
	Fig. 12 - Auto Fill Group
	Fig. 13 - ES Auto Fill Group
	Fig. 14 - ES Pump Group
	Fig. 15 - ES Detergent Metering / Severe Environment Group
	Fig. 16 - ec-H20 Solution Pump Group
	Fig. 17 - ec-H20 solution Supply Group, Side Brush
	Fig. 18 - ec-H20 Wire Harness Group
	Fig. 19 - Spray Nozzle Group
	Fig. 20 - Vacuum Wand Kit
	Fig. 21 - Squeegee Guard Group
	Fig. 22 - Positive Solution Control Drain Group
	Fig. 23 - Telemetry Group
	Fig. 24 - Battery Slide Out Group
	Fig. 25 - Battery and Charger Group, 510AH
	Fig. 26 - Battery and Charger Group, 750AH
	Fig. 27 - Battery and Charger Group, 930AH
	Fig. 28 - Battery and Charger Group, 930AH, Opportunity Charging
	Fig. 29 - Fire Extinguisher Kit
	Fig. 30 - Transport Group
	Fig. 31 - Documentation Group

	BREAKDOWNS
	Fig. 1 - ec-H2O Module Assembly Breakdown, 9020260
	Fig. 2 - Accelerator and Brake Pedal Assembly Breakdown, 1209411
	Fig. 3 - Metering Solution Pump Breakdown, 386364
	Fig. 4 - Electric Motor Breakdown, 1053342

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST



